DOOSAN Doosan Infracore
Portable Power

PARTS MANUAL
COMPRESSOR MODEL

XHP1170WCU-T4F (F77)
XHP1170WCU-T4F (F78)

Doosan Infracore Portable Power
1293 Glenway Drive

Statesville, N.C. 28625
DoosanPortablePower.com

P/N: 46669611 (05/2015) Rev B






TABLE OF CONTENTS
Parts Manual

TITLE PAGE
PARTS ORDERING ... iiiiiieiis s rrriessss s s s s rs s s s s e s s smanss s s s s e nmmnss s s s s s nmnssssssssnnnnnsssnsnennnnnnn 9
S I 0 T o g 1"
L T 0 L= T 1= ' Lo [ o PR 12
Frame, Tandem, DraWbar. ......cc.ciiiiiiiiiiiiii s s e s rs s s s e as e ras e s s sassnsassnrassssassnsnssnrassnransnnnn 14
= T 1= T = o o 16
Running Gear, Tandem, Installation.............ooe e e e 18
Running Gear, Tandem, Axle ASSeMDIY.........cccoiiuiiiimiiiiririer e e e e e s e e e nannas 20
Running Gear, Wheel And Tire ASSemDbIy .........coouuiiimimiiiiiirrrr e e e 22
Running Gear, Wagon, Installation ... e e e 24
Running Gear, Wagon, Axle Assembly, Front............ccoooiiiiiiiiiiic s e e e e s s e e 26
Running Gear, Wagon, Drawbar ASsembly ............coiiiiiiiiiir e e 28
Running Gear, Wagon, Steering Arm Assembly ...........cc. i 30
Running Gear, Wagon, Front Axle Sub Assembly..........cccoiieiiiiiiiiiiiccr e e e e 32
Running Gear, Wagon, Axle Assembly, Rear ... e 34
Running Gear, Wagon, Rear Axle, Brake Assembly...........ccceuiiimiimiiiimmeeeirerrcc e e e 36
Running Gear, Tandem, Less Running Gear, With Shock Mount.............ccccoiiiiiiiiiiiicn e 38
Running Gear, Wagon, Less Running Gear, With Shock Mount...............cocooiiee, 40
L Yo 110 L= T 1 T3 = 1] = o o 42
Engine, Engine Assembly, With Fan Clutch, Cummins QSX15 T4F ..., 44
Engine, Fan CIULCR ... ...t e e e e s r s e s e e 46
Cooling System, Fan Shroud Installation ...........ccooieiiiici i e e e 48
Cooling System, Cooling Package Installation ............c..cooomiiiiiiiiiini e 50
Cooling System, Radiator, Oil, ANd CAC COOIErS.......ccccoimmrmmiiiirrcerierrme e rrre s e e nm s r e s e eenannns 52
Fuel System, Tandem, Fuel Tank Installation.............ccoveiimimiiiii i e e e 54
Fuel System, Tandem, VENting...... ..o r s e e s e s e e 56
Fuel System, Tandem, Standard Piping ........cccoiieiiiimiiiiiiiiii s eree s s e s e e e s s en e mnas 58



TABLE OF CONTENTS
Parts Manual

TITLE PAGE
Fuel System, Tandem, Remote Fuel Lines, NO PUMP.......c.cceiiiiiiiieiiiiiciire s s e e e 60
Fuel System, Tandem, Remote Fuel With Electric Fuel Pump............ccoeiiiiii e, 62
Fuel System, Tandem, Remote Fuel With Pump, Fuel Lines .........ccccooirniiiiiiiici e e 64
Fuel System, Tandem, Fuel Tank Assemblies............ccooeuiiiimiiiiiiiiiirc e e e 66
Fuel System, Wagon, Fuel Tank Installation ... e 68
Fuel System, Wagon, VENtiNg .......cccoeieiiiciiiiiiiriiiirs s rres s s s ssmss s ssa s ssma s s ensssemassssnsssennsssensssennns 70
Fuel System, Wagon, Standard Piping...........c.ccuuuuiiiimmiiiimiir s e 72
Fuel System, Wagon, Remote Fuel, NO PUMP.....c.cooomiiiii i rr e se s s e e 74
Fuel System, Wagon, Remote Fuel With Electric Fuel PUmMp ........ccccooiiiiiiciiicrcnerc e e 76
Fuel System, Wagon, Remote Fuel With Pump, Fuel Lines...........coooiiiicr e 78
Fuel System, Wagon, Fuel Tank AsSemblies ..........ccciiiiiiiieiiiiciirc s e s e e e 80
Nl 0= 1 (- 82
Air Intake, Air Cleaner ASSEMDIY ........... i s e e 84
Exhaust System, Muffler ANd Piping .......cccomieiiiiiiiiirei s rr s s s e e s s s s e s s en s ennns 86
Exhaust System, Aftertreatment SUPPOIt ..........oo i e 88
Exhaust System, Aftertreatment And Piping ......cccooeeuiiiiiiiii e e e e 90
DEF System, TanK.........cooiuiiiiiiiiiiiii e s r e e r e s e na s ena s e na s 92
[ 8 =3 =T TR T ] ' 94
Airend, HR350, INStallation ........cciiiiiiii i v v s s s v s e sa e s re s s msa s e s s ran s s asaranra e s ransnrnnnnrn 96
Airend, HR350, Gear CaSe .....c.ciiuiiieiiieiiieiiiiiiirie e e sra s sas s s s sm s s em s seasssasssasssnssanssenssenssenssenssennrnnnns 98
Airend, HR350, Interstage Bearings and Caps..........ccuciiimiiiiiiiiniirii s rr s s e e 100
Airend, HR350, 15t Stage ROTOIS ........ccuiiiieiiiieiiirci s rrres s s s e s s s s e s s e s s e s s sma s e en s sennssnen 102
Airend, HR350, 2nd Stage ROtOrS ...t r s s s e s s s s e s e mnn e 104
Airend, HR350, Regulation............c.cc i rr e s s e s e e s s s e s e s ra e e s e e e nnnn 106
Airend, HR350, Anti-Rumble Piping........cc.ooiiuiiiimiiirici s e 108
Airend, HR350, Air Cylinder and 24 VDC COMPIeSSOr ........ccuuiirmuiirmnirimireaasamnsrsnssssmnsssnsssennssees 110
Airend, HR350, Intake Valve ASSemDIy ..........cciieiiiiiiiiieci s s e s s s e e e r e n e nns 112



TABLE OF CONTENTS
Parts Manual

TITLE PAGE
Airend, HR350, Oil PUMP ANd FIl{ErS ......cccuiiieiiiiei s rres s s s e s s s s e s s s s s e s emnnnnen 114
Airend, HR350, Tubes And Fittings ........coiiuiiimiii s e 116
Airend, HR350, Discharge Piping........cccccoireiiiiiiiiiieiirrisrs s ssssssssnasssa s ssasssasssassrassnassenssenssenssenssnns 118
Airend, HR2.5, InStallation ...t e e e e s e s e s e s e s ennnnns 120
F L= o Lo TR o |72 T 1= Y- T - T - 122
Airend, HR2.5, Upper Rear Bearings and Caps.........ccccirreiiiiuiimreiisinsirsesssssssssmssssssssssmsssssnssssnnssnes 124
Airend, HR2.5, Lower Rear Bearings and Caps.........ccccirimiimiuiiiimiiminirrmnerse s ssmssss s ssmsse s semnsn e 126
Airend, HR2.5, PipiNg......cooieiieiiiii s s rsir s s s s s ss s s s n s na s ma s sna s sn s re s s s ean s nnnsnnnsnnnrennsennsnns 128
Airend, HR2.5, Air Cylinder and 24 VDC COMPIreSSOr........cciuiruuiiirrinsiiirrenssrrrsssssrsasssssssassseene 130
Airend, HR2.5, Intake Valve Assembly ............. s e 132
Airend, HR2.5, Discharge Piping........cccouoiiiiiiiiiiiicei s rs s s sss s ssa s ssasses s s s s snassrnssennsenssenssnns 134
Airend, HR2.5, Anti-RUmbIe Piping ..o srrs s s s s s s s s s r s s e e e 136
Oil Piping, INStallation .............o e s e e e e 138
Separator Tank, INstallation ...........oceu i e e e e rn e enaaas 140
Separator Tank, Tank ASSemDbIy .........coo s r s e r e e e 142
Separator Tank, PiPing ...c.cooceiiiiiiii i r s s s e e e s s e s e e s s enn s e n s e enn s ennnnrannnas 144
Separator Tank, Regulation ... 146
Service Air, Standard, NO Filtration ..o e s e s e s s s ranenas 148
Service Air, 1Q, Piping, Aftercooler Inlet .............o i e 150
Service Air, 1Q, Filtration Outlet, Piping ........cooviiiiiiirir e 152
Service Air, 1Q, Aftercooler, Piping ...t e e 154
Service Air, IQ, Drain LiNES .. ...cciiciieiiieiiiei e e s st s ea s srasrras s eassrasssnssansrensrenssenssenssenssrnnen 156
Service Air, 1Q, Filters And Moisture Separator ..o e e e ena s 158
Service Air, AC, Aftercooler Inlet, Piping ........ccuiiiiiiiieiiiic st rre s e s e e s e e e ennaas 160
Service Air, AC, Filtration Outlet, Piping.........ccciiiiiiiiiiiiricrrce s s s e s e s e e rmanas 162
Service Air, AC, Aftercooler, Piping ...t e e e 164
Service Air, AC, Drain LinesS.......ciuiiiieiieiieiiireiisrersrss s sa s ras s ras e srsassassassassassasrassnsssnssnssnssansnsranss 166



TABLE OF CONTENTS
Parts Manual

TITLE PAGE
Service Air, AC, MoOISture Separator ...........cccivieiiiiiiiiiiiirrss s srras s s rrasssrsassrrasssrrssssrnsssennsssennnns 168
Central Drains, TANOEM ... s s s s res e s e s s e sa s sassassasrasrnsrassnnssnnsansnnrnnsnns 170
Central Drains, WagOn ..........ccuciiiiuiiiieiirii s srissrss s s sassen s s s ra s snas s s smssseasssrmsssrensssensssnensssennssnenns 172
Electrical System, Control Panel Installation............ccceuoiiimiiiiiiii s 174
Electrical System, Operator And Gauge Panels.............ccooimiiimiiiiii e e 176
Electrical System, Battery Installation ............ccoocuiirieii i e e e 178
Electrical System, Fuse Block and Relay Mounting...........ccceucciimmiiiiimmicnnc e 180
Electrical System, Lighting, Tandem............cce it s rre s s r e s e e e re e s e e s eenas 182
Enclosure, Standard, Front............co i s e s re e e e e r e rnaas 184
Enclosure, Standard, StreetSide .......cc.coiiiiiiiiiiiii e e e s raanas 186
Enclosure, Tandem, StreetSide, Rear..........cciuiiiiiiieiiiiii s rersarsas s sn e e e e ssaraassassassansnnsansnns 188
Enclosure, Standard, CUrbside..........c.oiiiiiiii s e e s e e e rnaas 190
Enclosure, Tandem, CUurbside, REAr ........c.cciiieiiiiiiiiiiiiiis i ersi s s s s s rs s e sa e s ra s sassaransanansans 192
[ g T Lo X3 [ =T IF=1 3 Vo (= ¢ 0 TO = Y 194
[ =4 Tod Lo UTC=TR3 =T Lo F=T o IR o o 2P 196
Enclosure, Tandem, Streetside, Air Intake Baffles...........ccciiiiiiiiiiiiiiiiis i rrr s s s rnaenes 198
Enclosure, Tandem, Curbside, Air Intake Baffles...........ccoiiimiiiiiiiii e 200
Enclosure, Standard, Exhaust Plenum Baffles ..ot e 202
Enclosure, Standard, Remote FUel, DOOI, ........cciuiieiieiieiiiieiisiersersassasnssassnssnnrasssssenssnssassansnssansnns 204
Enclosure, Wagon, Streetside, REar ..o s s e s s e s sr s e s nemas 206
Enclosure, Wagon, Curbside, Rear ... s s e e e e 208
Enclosure, Wagon, REAF ........cc.ccoiieiieiiiiiiicireirmsrsssssssms s s sns s ss s snassmassmassnassnsssnsssnnssnnssnnssnnssnnns 210
Enclosure, Wagon, Streetside, Air Intake Baffles, ..o 212
Enclosure, Air Intake Baffles, Curbside, Wagon ...........ccccorieiiimiiiici i e e ee e s e e 214
Enclosure, Wagon, Drip Pan Base ...........ccoiiiuiiiieiiiiin s s e 216
ACOUSEIC Panels, Front ..ot s e s s s s s s sa s reare s s nare s s aaseansansansnnsnnren 218
ACOUSLEIC Panels, StreetSide......ccuciiiiiiiii i isirsrsr s re s s s s s sansasras e s rna e nrsareasansanransnnran 220



TABLE OF CONTENTS
Parts Manual

TITLE PAGE
Acoustic Panels, Tandem, Streetside, Rear ........cccciiiiiiiiiiiii it e e e e e 222
Acoustic Panels, CUrbSide ..o e s s s s s s reare s eare s sa s ea s sansanransnnren 224
Acoustic Panels, Tandem, Curbside, Rear.........c.ccivuiieiiiieiiiieiiirsrsr s sasns e e rna e ssassassansassansnnres 226
Acoustic Panels, Tandem, REaAr ...ttt s r e e e s e s e seaasennsennsenssnns 228
X o o U T3 A o - T =] £ I o 2 230
Acoustic Panels, Streetside, Intake Baffles ..........coccviiiiiiiiiiiic i re s s e e na e 232
Acoustic Panels, Curbside, Intake Baffles ..ot e e e e 234
Acoustic Panels, Wagon, Streetside, Rear...........cccooieuiiiieiiiii i rrcs e s e e e 236
Acoustic Panels, Wagon, Curbside, Rear ...........cccciiieiimieiiiiiiiiriirse s ssa s ssms s ses s sms s sensssenassees 238
Acoustic Panels, Wagon, ReAT ......... ..ot irr s s s s s s s s s s s s s e s emnnn e 240
(D 1= o 1 L3 =7 - T T 1 o R 242
Decals, Interior Safety ... 244
Decals, Exterior Safety And OPtioNns ... e e e 246
[ =Y o= | £ OO 248

OPTION PARTS ... .. rr e s sssssssss s sssssmmns s s s e s s s e s e s s s s s s s s sssmmmnsn s s e s nesssssnssnsssssnnnnnns 251
Engine Oil RepleniShmeNnt .......... .o e e e 252
Fuel System, Fuel Tank Crossover Vent Line...... ... rr e e e 254
Auto Start With 120VAC Battery Charger..........cocceiiieiiiieiiiic s sss s sses s ses s ssmsssens s s smnsssensssennssnen 256
Heaters, T120VAC ...ttt s s s s e e re e e e s rma s raare s rasasaassmassnasraasresssnnssnnssnnsrnnnrnnns 258
[ == L= 7 LY 7 N O 260
Telematics SYSTEM.......iccei i e r e s rra e e n e e e s rn e rrnrrraarennerrnarannnns 262

RECOMMENDED SERVICE PARTS..... .o s s s s s nnnnnes 265

WIRING DIAGRAMS ... s s s e s e e s s s s s m s s s snaannsnnnens 269



TABLE OF CONTENTS
Parts Manual

TITLE PAGE
INDEXES ... ..oieiieireireremrensrensrensransresssassrasssnssrassansrenssenssssssnsssnsssnsssnsssnsssnssenssenssnnssnnssnnsnnn 271
[\ 10 T 0 L= o= 1IN e = 271
279

R4 Lo T o I 15 e (=



PARTS ORDERING



10

GENERAL

This publication, which contains an illustrated parts breakdown, has been prepared as an aid
in locating those parts which may be required in the maintenance of the unit. Always insist on
genuine Doosan branded parts for your unit.

Doosan Infracore Portable Power can bear no responsibility for injury or damages resulting
directly from the use of non-approved repair parts.

Doosan Portable Power service facilities and parts are available worldwide. Consult local
yellow pages or visit: www.doosanportablepower.com.

Special order parts may not be included in this manual. Contact the Portable Power Parts
Department with the unit serial number for assistance with these special parts.

Description

The illustrated parts breakdown illustrates and lists the various assemblies, subassemblies
and detailed parts which make up this particular machine. This covers the standard models
and the more popular options that are available.

In referring to the rear, the front or to either side of the unit, always consider the drawbar
end of the unit as the front.

Standing at the rear of the unit facing the drawbar (front) will determine the right and left sides.

Fasteners

Both SAE/inch and ISO/metric hardware have been used in the design and assembly of
these units. In the disassembly and reassembly of parts, extreme care must be taken to
avoid damaging threads by the use of wrong fasteners.

How To Order
Always specify the model and serial number of the unit.

Specify the part number and description.




STANDARD PARTS

11



) 00
6@
S0 P \

\ l iI Y, I
OO R
| | |
1 : | ’
[\ |\\ N |
o I & .
oo j.\'l - ..| &
I -~ ® i~y S S
\\ | § >l |\\ !
~ ! 1 < S
/\< 1
) |




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46562179SB |Bracket, Front Mount 1
2 35279025 Screw, Tapping, M08 - 1.25 X 20 50
3 |46566919SB |Bracket, Harness Support 2
4 |46652926SB |Bail, Tandem Lifting 1 | Tandem Running Gear
46652927SB |Bail, Tandem Lifting, 108MM Offset Aft 1 Less Running Gear
5 196700901 Screw, Hex Head, M20 - 2.5 X 40 6
6 |46566921SB |Bracket, Harness Support 2
7 146651939 Connector, 3/8” NPT X 3/8” 2
8 |46641757SB |Bracket, Harness Support 1
9 |46557260SB |Bracket, Tandem Rear Mount 1
10 |35304666 Step 1
11 195922910 Nut, Hex, 5/8” - 11 4
12 195052239 Plug, Square Head, 2” NPT 6
13 195990735 Plug, Square Head, 3/4” NPT 5
14 146651016 Plug, Square Head, 3/8” NPT, Plastic 2
15 195052247 Plug, Square Head, 4” NPT 3
16 |46671028SB |Frame 1
17 35291285 Clamp, Support, 13/16” ID 12
18 35225077 Clamp, Support, 11/16” ID 6
19 |35225093 Clamp, Support, 1/12” ID 7
20 |35356591 Cable Tie, 5/16” WD X 14.5” 11
21 |35346741 Nut, Retainer, 5/16” - 18 29

13



Frame, Tandem, Drawbar

14



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |35603190 Wheel Chock 2
2 35333830 Strap, Tie Down 2
3 195939492 Washer, Flat, 1”7 ID 16
4 195996179 Screw, Hex, 17 -8 X 3-1/2” 8
5 46554147 Switch, Breakaway 1
6 35225093 Clamp, Support, 1/2” ID Rubber Coated 4
7 35279025 Screw, Tapping, M08 - 1.25 X 20 4

8 46578804 Harness, Trailer, Tail Light w/ 7-Way 1 Use with Frame

Semi-Connector 46641459SB
46671027 Harness, Trailer, Tail Light w/ 7-Way 1 Use with Frame
Semi-Connector 46671028SB
9 |36880128 Pintle, Eye 1
10 | 35369800 Link, Coupling 2
11 | 36870475 Chain, Safety 2
12 195935201 Screw, Hex, 3/4” - 10 X 3" 4
13 195922282 Washer, Flat, 3/4” ID 4
14 95923363 Nut, Hex Nylon Insert, 1” - 8 4
15 [46573339SB |Jack Assembly 1
46577499SB |Plate, Jack Mounting 1 Not Shown

16 35304047 Nut, Hex Nylon Insert, M12 - 1.75 8
17 195935003 Washer, Flat, 1/2” ID 16
18 |22687784SB |Drawbar Assembly 1
19 |96730395 Screw, Hex, M12 - 1.75 X 50 8
20 (95996187 Nut, Hex Lock, 17 - 8 8

15



Frame, Wagon




ITEM

PART NO.

DESCRIPTION

NOTES

T2 ©Wo®mNOO M WN =

46562179SB
35279025
46566919SB
46566921SB
46652928SB
96700901
46641757SB
46590259SB
46641460SB
95052239
95990735
46651016
95052247

Bracket, Front Mount

Screw, Tapping, M08 - 1.25 X 20
Bracket, Harness Support
Bracket, Harness Support

Bail, Lifting, 203mm Offset
Screw, Hex Head, M20 - 2.5 X 40
Bracket, Harness Support
Bracket, Rear Mount, Wagon
Frame

Plug, Square Head, 2” NPT

Plug, Square Head, 3/4” NPT
Plug, Square Head, 3/8” NPT, Plastic
Plug, Square Head, 4” NPT

o B
WN w22 F

17



Running Gear, Tandem, Installation

18



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |22789242SB | Support, Axle Bump 4
2 35279025 Screw, Tapping, M08 - 1.25 X 20 8
3 22789226 Spacer, Axle Bump 4
4 195923322 Nut, Hex Nylon Lock, 3/8” - 16 4
5 122688493 Bar, Equalizer 2
6 |95920336 Screw, Hex, 1" - 8 X 6” 2
7 195923348 Nut, Hex Nylon Insert, 1/2” - 13 2
8 22774863 Tandem Axle Assembly 2
9 195929139 Screw, Hex, 3/4” - 10 X 4-1/2” 4
10 [95923363 Nut, Hex Nylon Insert, 3/4” - 10 4
11 95919676 Screw, Hex, 1/2” - 13 X 4-1/2” 2
12 195923207 Nut, Hex Nylon Insert, 1” - 8 2
13 | 36090629 Wheel And Tire Assembly 4

19



20

Running Gear, Tandem, Axle Assembly




ITEM | PART NO. DESCRIPTION QTY NOTES
1 22877138 Oil Seal 2
2 |22877146 Bearing Cone, Inner 387A 2
3 22877161 Bearing Cup, Inner 382A 2
4 22860449 Stud, 5/8” 16
5 22777825 Hub And Drum Assembly 2
6 |36878049 Ring 2
7 22866669 Nut, Cone , 5/8” 16
8 (22877112 Bearing Cup, Outer 2
9 22877120 Bearing Cone, Outer 2
10 (22866628 Washer, Tang 2
11 |22866636 Nut, Spindle 4
12 22866644 Washer, Spindle 2
13 22870257 O-Ring 2
14 |22777841 Grease Cap 2
15 22870265 Cap, Grease Plug 2
16 [22857544 Brake Assembly, LH Electric 1

22868467 RH Shoe and Lining Kit

22868541 Magnet Kit

22868491 Spring, Centering

22868707 Spring, Return

22868574 Adjuster, Spring

22866610 Adjuster, Assembly LH

22857551 Brake Assembly, RH Electric 1

22868655 RH Shoe and Lining Kit

22868541 Magnet Kit

22868491 Spring, Centering

22868707 Spring, Return

22868574 Adjuster, Spring

22866602 Adjuster, Assembly RH
17 122870273 U-Bolt 4
18 (22777767 Axle Beam, Standard 1
19 22786974 Spring, Rubber Bushed 2
20 (22870281 Tie Plate 2
21 22870299 Nut 8

21



22

Running Gear, Wheel And Tire Assembly




ITEM | PART NO. DESCRIPTION QTY NOTES
1 |36877991 Tire, 215/75R17-1/2"/H 1
2 22077515 Wheel, 17-1/2” X 6-3/4"HC 1 |Tandem
22929418 Wheel, 17-1/2” X 6-3/4’"HC 1 |Wagon
3 (35148204 Valve, Stem 1 Tandem
23085079 Valve, Stem 1 |Wagon

23



Running Gear, Wagon, Installation

24



ITEM | PART NO. DESCRIPTION QTY NOTES
1 44016442 Wheel And Tire Assembly 4
2 122689418 Axle Assembly, Rear, Wagon 1
3 (36879302 Screw, Hex, M16 -2 X 50 16
4 196704630 Nut, Hex Nylon Insert, M16 -2 X 50 16
5 146670232 Axle Assembly, Front, Wagon 1
6 |22987549 Brake Assembly, Cable And Lever 1

22871396 Lever, Brake For Knott Axle 1
22904882 Brake Cable Assembly 1
22392021 Nut, M10 -8 DIN 934 1
22392039 Yoke, M10 1
7 36888055 Screw, Hex Serrated Flange, M12 -1.75 X 30 3
8 36879203 Nut, Hex Serrated Flange, M12 -1.75 3

25



Running Gear, Wagon, Axle Assembly, Front

26



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46673768 Drawbar Assembly, Wagon 1
2 |46673766 Axle Assembly, Front, Wagon 1
3 |46673767 Steering Arm Assembly, Wagon 1

27



28

Running Gear, Wagon, Drawbar Assembly




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46673755 Pintle Eye, Drawbar, Wagon 1
2 |46673754 Shaft, Pintle Eye, Wagon 1
3 (46670317 Drawbar, Wagon 1
4 46673753 Plate, Pin, Anti-Rotation 1
5 196703012 Screw, Hex, Socket, M06 -1.0 X 20 2
6 |46670328 Pin, 35 MM X 305 MM 1
7 |46673758 Nut, M27 -3.0 DIN 980 1
8 |46673757 Washer, M28 X 3 DIN 125 1
9 |46673756 Plate, Shaft Retention 2

29



Running Gear, Wagon, Steering Arm Assembly

30



ITEM | PART NO. DESCRIPTION QTY NOTES
1 (46673752 Latch, Drawbar, Assembly 1
2 196703012 Screw, Hex, Socket, M06 -1.0 X 20 2
3 |36898104 Nut, Hex, M06 -1.0 2
4 46673742 Bushing, 50 MM X 30MM 2
5 146670315 Arm, Steering 1
6 |46673745 Bushing, 35 MM X 30MM 2

31



Running Gear, Wagon, Front Axle Sub Assembly

DETAIL @

32



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |46670326 Pin, 50 MM X 180 MM 1
2 |46673735 Pin, Cotter, 6 X 63 3
3 [46673152 Plate, Spring Mount 4
4 146673740 Nut, M16 -1.5 DIN 980-10 8
5 22871289 Spring Shackle Assembly 2
6 |46673762 Nut, Jam, M16 -1.5 DIN 936 2
7 |46673743 Screw, Set, M16 -1.5 X 40 MM 2
8 |46670329 Pin, 50 MM X 154 MM 2
9 |46673742 Bushing, 50 MM X 30MM 4
10 |46673737 Screw, M16 -1.5 X 20 DIN 931 8
11 146670325 Link, Steering 2
12 |46670327 Pin, 25 MM X 60 MM 4
13 22392237 Pin, Cotter, 6.3 MM X 45 4
14 46673702 Axle, Front, Wagon, 11,000 Ibs 1

46670322 Spindle, Left 1
15 46670321 Spindle, Right 1
16 (22871214 Ring, Hub, Inner 2
17 46670319 Bearing, Inner 2
18 (46673729 Hub, Axle, Front, Wagon 2
19 |46673730 Stud, Wheel, M16 -1.5 X 45 12
20 |22392211 Nut, Lug, M16 X 1.5 12
21 146670318 Bearing, Outer 2
22 146673732 Washer, 36 MM X 4 MM Thick 2
23 46673733 Nut, Slotted, M36 -3 2
24 146670320 Cap, Dust 2

33



Running Gear, Wagon, Axle Assembly, Rear

34



ITEM | PART NO. DESCRIPTION QTY NOTES
1 122871289 Spring, Shackle Assembly 2
2 22392559 Spring, Compression 1
3 22871214 Ring 2
4 22391261 Bearing, Inner 2
5 22392575 Drum 2
6 22392138 Bearing, Outer 2
7 122392229 Washer 2
8 22392146 Nut 2
9 22392237 Pin, Cotter 2
10 |22392153 Dust Cap 2
11 22392211 Nut, M16 X 1.5 12

35



36

Running Gear, Wagon, Rear Axle, Brake Assembly




ITEM| PART NO. DESCRIPTION QTY NOTES
1 22392625 |Brake Shoe, Complete For Knott Axle 2
2 22392617 |Adjuster, For Knott Axle 2
3 22392666 |Spring, For Knott Axle 4
4 22392658 |Expander, For Knott Axle 2
5 22392674 | Cuff, Brake Rod For Knott Axle 2

37



Running Gear, Tandem, Less Running Gear, With Shock Mount

38



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |46624600SB |Support, End, High Speed w/Shock Mount 2
2 196716014 Screw, Hex, M14 - 2.0 X 14 2
3 196719810 Screw, Hex, M14 - 2.0 X 40 4
4 196728555 Nut, Hex Nylon Insert M14 - 2.0 6
5 196703962 Screw, Hex M16 - 2.0 X 50 8
6 |96701750 Nut, Hex M16 - 2 8
7 |22876544SB | Support Assembly 1
8 |22876577SB |Support, LRG Front Assembly 2
9 195996179 Screw, Hex, 17 X 3-1/2” 8
10 95939492 Washer Flat, 1” 16
11 195996187 Nut, Lock, 1”-8 8
12 |22110761SB |Support, Upper Shock Mount, Front 2

46624546SB | Support, Upper Shock Mount, Rear 2
13 [22112171SB |Bar, Shock Mount Restraint 8
14 195994877 Screw, Hex, 1/2” - 20 X 2” 16
15 36847002 Isolator, Shear Mount 4
16 [22110753SB |Support, Lower Shock Mount 4

17

95954079

Screw, Hex, 1/2”-20 X 17

-
(o]




peTAIL[A]

Running Gear, Wagon, Less Running Gear, With Shock Mount

40



ITEM

PART NO.

DESCRIPTION

QTY

NOTES

O ~NO O WN -

96704630
22110761SB
36879302
22112171SB
95994877
36847002
22110753SB
95954079

Nut, Hex M16 - 2

Support, Upper Shock Mount
Screw, Hex, M16 - 2.0 X 50
Bar, Shock Mount Restraint
Screw, Hex, 1/2”-20 X 2”
Isolator, Shear Mount
Support, Lower Shock Mount
Screw, Hex, 1/27-20 X 17

—\-h-ba(b

)]

41



Installation

Engine,

42



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46615380 Kit, Ether QSX15 1

2 92368687 Screw, Tapping, M06 - 1.0 X 14 4

3 35306141 Terminal Connector 2

4 195923363 Nut, Hex Nylon Insert, 3/4” - 10 1

5 195934253 Screw, Hex, 3/4" - 10 X 4” 1

6 |35584556 Mount, Center Bond 1

7 |35273937 Washer, Snubber 1

8 |54570122SB |Bracket, Engine Support 1

9 |36763670 Screw, Hex, M20 - 2.5 X 60 2

10 95935011 Washer, Flat, 13/16” ID 2

11 |35297340 Nut, Hex, M20 - 2.5 2
46653158 Harness, Compressor Cummins QSX15-T4F 1 Not Shown
46653161 Harness, Engine Cummins QSX15-T4F 1 Not Shown
46673356 Harness, Ether, Solenoid, Relay 1 Not Shown

43



Engine, Engine Assembly, With Fan Clutch, Cummins QSX15 T4F

NS

) =,

WL
ST

NS O
; __f.'f\ AN\=VAN

A

.‘ N
= J 4_»'“,11"1 & .l CM

)¢,
AP
BN

44



ITEM | PART NO. DESCRIPTION QTY NOTES
1 146647799GB | Guard, Turbo Cummins 1
2 36879492 Screw, Hex Flange, M12 - 1.75 X 25 4
3 136889608 Screw, Hex Flange, M08 - 1.25 X 25 2
4 146671024 Screw, M12-1.75 X 60 4
5 (36879203 Nut, Hex, Flange Serrated, M12 -1.75 4
6 |46643008 Belt, Engine Fan 1
7 |46666788 Clutch, Fan 1
8 |46655068 Spacer, Fan W/ Clutch 1
9 |46560680 Fan, 56” 10 Blade 1
10 (95934477 Screw, 1/2” -13 UNC X 2-3/4” 6
11 195220851 Clamp, Worm Gear, 13/16” to 1-1/2” 1
12 23346612 Heater, Cylindrical, 24 VDC 1
13 24908923 Adapter, Barbed, 17 X 3/4” NPT 1
14 |35268788 Tie, Cable, 1/8” X 8” 1
15 46615382 Belt, Alternator 1
16 |46650393SB |Bracket, Turbo Guard to Engine 1
17 96705025 Screw, Hex, M10 - 1.5 X 20 1
18 |36881886 Nut, Hex Flange, M08 - 1.25 2
19 (46671239 Engine, Cummins QSX15-T4F, No Fan Drive 1

46671086 Harness, Fan Clutch 1 Not Shown

45



Fan Clutch

Engine,

To Streetside
Oil Pan Rail

To Oil
~U I\=|Iter Head
‘7
To Streetside
Oil Rifle Port

4 ‘.u\M & u .

N

X\ V'/M'“ ""_J z
AN A A A\
\»sfwfw\'w b a'm.\'. wr@'u\\

5 (@) N.. V\fﬁl

DA —%>
(@)

[To CS Oil Pan Rail

46



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |46655082SB |Bracket, Fan Clutch Control Valve 1
2 196702279 Screw, Hex, M10 - 1.5 X 20 2
3 136889608 Screw, Hex, M8 - 1.25 X 25 7
4 146655083 Controller, Fan Clutch 1
5 |35279835 Elbow, 45° 9/16” - 18 X -6 JIC 1

35278571 0O-Ring, 0.468” ID X 0.078” BUNA 1
6 |95365094 Elbow, 90° 9/16” - 18 X -6 JIC 1
7 |35358084 Hose, -4 X 18” 1
8 (35225093 Clamp, Support, 1/12” ID 3
9 [35282987 Hose, JIC -6 X 34” 1
10 |35225077 Clamp, Support, 11/16” ID Rubber Coated 6
11 36844074 Hose, JIC -6 X 52” 1
12 | 36898096 Screw, Hex Flange, M06 - 1.0 X 20 2
13 196704408 Screw, Flange, M08 - 1.25 X 20 1
14 96952874 Elbow, 45° JIC -4 X 1/2” UNF SAE O-Ring 1
15 |35283480 Hose, -4 X 48” 1
16 |35296219 Nut, Tube JIC -8 1
17 |35299734 Reducer, -8 JIC X -4 JIC 1
18 122063945 Connector, M18 X -8 JIC 2
19 | 35306091 Reducer, -6 JIC X -4 JIC 1
20 |54720719 Adapter, M14 - 1.5 X 1/4” NPT w/O-Ring 1
21 (46655240 Tee, -6 JIC X M14-1.5 O-Ring X -6 JIC 1
22 35290253 Elbow, 45° 1/4” NPT X 3/8” Tube 1
23 |46655200SB |Bracket, Hose Clamp 1
24 |36881886 Nut, Hex Flange, M08 - 1.25 1
25 146655717 Hose, -8 JIC X 90° JIC X 48" 1
26 |35291285 Clamp, Hose, 13/16” 1
27 136898104 Nut, Hex, M06 - 1.0 1
28 |35288166 Connector, -8 JIC X 3/4” -16 UNF SAE O-Ring 1
35278589 O-Ring, 0.644” ID X 0.087” BUNA
29 |35287903 Connector, -4 JIC X 7/16” -20 UNF SAE O-Ring| 1
35279959 O-Ring, 0.35” ID X 0.072” 1
30 |35283076 Connector, -6 JIC X 9/16” -18 UNF SAE O-Ring 1
35278571 O-Ring, 0.468” ID X 0.078” BUNA 3-6 1
31 |46655196SB |Bracket, Hose Clamp, Fan Clutch 1
35268788 Cable Tie, 1/8” X 8” 6 |[Not Shown
46671086 Harness, Fan Clutch 1 Not Shown

47



48

Cooling System, Fan Shroud Installation




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46560539SA |Shroud, Cooler Top 1
2 35346741 Nut, Retainer, 5/16” - 18 29
3 146651471SA |Baffle, Cooler Streetside 1
4 135144336 Screw, Hex Flange Lock, 5/16” - 18 X 3/4” 29
5 |46636141SA |Bracket, Hose Clamp 1
6 |36797652 Screw, Tapping, M06 - 1.0 X 12 26
7 146651472SA | Shroud, Cooler Streetside 1
8 135279025 Screw, Tapping, M08 - 1.25 X 20 42
9 |36895746 Nutsert, Hex, M08 - 1.25 37
10 |46651477SA |Panel, Cooler Cleanout 1
11 |46554974SA | Shroud, Cooler Bottom 1
12 |46555796SA |Orifice, Streetside Fan 1
13 136921344 Nutsert, M06 - 1.0 16
14 |36889608 Screw, Hex Flange, M08 - 1.25 X 25 37
15 |54661426SA |Cover, Cooler Access 4
16 |46650125 Guard, Fan 1
17 |36881886 Nut, Hex, M08 - 1.25 20
18 |46554971SA | Orifice, Curbside 1
19 |46653644SA | Shroud, Cooler Curbside 1
20 |46560542SA |Panel, Cooler Cleanout 1

49



Cooling System, Cooling Package Installation

©)

@

S

',/
4

>




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46490835 Clamp, Spring Loaded T-Bolt, 3-1/4” - 3-1/2” ID 2
2 |22058564 Hose, Straight Bellows, 4” - 3” 2
3 |54444427 Clamp, Spring Loaded T-Bolt, 4” - 4-5/16” ID 6
4 |35111731 Clamp, Saddle, 4” ID 2
5 |46572839SA |Bracket, Clamp Support 2
6 36889608 Screw, Hex Flange, M08 - 1.25 X 25 6
7 36845600 Bottle, Radiator Overflow 1
8 |35360775 Tubing, 5/16” ID 33 |Measured in Inches
9 |35285162 Grommet, 3/4” ID X 1/8” Gap 1
10 [35296342 Clamp, Hose Wormgear, 1/4” - 5/8” ID 1
11 |35300771 Screw, Hex Tapping, M06 - 1" X 20 4
12 46646980 Tube, Charge Air Cooler Top 1
13 54422522 Connector, 4” Ribbed 2
14 135310598 Adapter, Barbed 3/8” Hose X 1/4” NPT 1
15 |35285600 Hose, Rubber, 3/8” ID 48 |Measured in Inches
16 (95264776 Clamp, Hose Wormgear, 7/16” - 3/4” ID 2
17 |35330703 Clamp, T-Bolt 2-7/8” - 3-3/16” ID, 8
18 [23075302 Hose, Coolant, 63.5mm ID X 140mm 4
19 35209048 Clamp, Saddle, 2.5 ID 2
20 |46556308SA |Bracket, Radiator Tube Clamp 2
21 46561940 Tube, Engine Coolant Outlet 1
22 146561939 Tube, Engine Coolant Inlet 1
23 123294820 Sensor, CAC Temperature 1
24 146656863 Tube, Charge Air Cooler Bottom 1
25 |46556494 Cooler Assembly 1

51



52

Cooling System, Radiator, Oil, And CAC Coolers




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46652356 Sleeving, Thermal, 1-1/2” 50 [Measured in Inches
2 146652352 Hose, Silicone, Coolant, 3/4” 55 |Measured in Inches
3 (46641422 Clamp, Constant Tension #12 2
4 122769186 Sensor, Coolant Level 1
5 122078190 Cap, Radiator 1
6 |46556490 Radiator 1
7 195929782 Nut, Hex, 5/16” - 18 24
8 195934303 Washer, Lock, 5/16” ID 24
9 195064671 Washer, Flat, 5/16” ID 48
10 (96951421 Connector, JIC X 1/2’NPTF 1
11 | 35286426 Adapter, 1/2” NPT X 8 JIC 1
12 35326560 Adapter, Heater Hose 1
13 195954202 Tee, .50 NPT X .50 NPT X .50 NPT 1
14 46650952 Connector, 1/2” X 3/8” Barbed 1
15 146556491 Cooler, Qil, 1
16 95929006 Screw, Hex, 5/16” - 18 X 17 24
17 146556492 Cooler, CAC, 1
18 146587460 Connector, Swivel, 3/4” - 16 X -8 JIC 1
19 |35309210 Elbow, 90° 1/2” NPT X -8 JIC 1
20 |46654796 Valve, Ball, 1/2 NPT 1
21 |95249975 Connector, -8 JIC X 1/2" NPTF 1
22 |46650999SA | Baffle, Cooler Top 1
23 136889608 Screw, Hex Flange, M08 - 1.25 X 25 7
24 |36895746 Nutsert, Hex, M08 - 1.25 10
25 35346741 Nut, Retainer, 5/16” - 18 2

53



Fuel System, Tandem, Fuel Tank Installation




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46653146SB | Tank, Tandem, RH Fuel 1
2 35279025 Screw, Tapping, M08 - 1.25 X 20 24
3 |46653145SB |Tank, Tandem, LH Fuel 1
4 195953535 Nlpple, Long, 1-1/2” NPT X 6” 2
5 146586499 Valve, Ball, 1-1/2” NPT Tee Handle 2
6 |54762190 Fitting, Barbed, 1-1/2” NPT X 2" 2
7 46645703 Hose, Fuel, 1-1/2” ID X 2” OD 8 |Measured in Inches
8 |35221662 Clamp, Hose, 1-5/16” - 2-1/4” 2
9 95954285 Tee, Street, 1-1/2” NPT 1
10 95592283 Union, Female, 1-1/2” NPT 1
11 95487773 Nipple, 1-1/2” NPT X 1-3/4” 1
12 95953873 Bushing, Reducer, 1-1/2” NPT X 3/4” NPT 1
13 95219747 Connector, -12 JIC X 3/4” NPT 1

55



Fuel System, Tandem, Venting

56



ITEM | PART NO. DESCRIPTION QTY NOTES
1 35356484 Tubing, Synflex, 3/8” OD 222 |Measured In Inches
2 35369347 Connector, 1/4” NPT X 3/8” Tube 1
3 35322395 Silencer, Pneumatic, 1/4” NPT 2
4 146591539 Filter, Fuel Tank Vent 5 Micron 1
5 (36881886 Nut, Hex Flange, M08 - 1.25 2
6 |95934998 Washer, Flat, 5/16” ID 2
7 35271162 Screw, Hex, M08 - 1.25 X 30 2
8 |35369354 Elbow, 90° 1/4” NPT X 3/8” Tube 5
9 |35369503 Tee, Street, 1/4” NPT X 3/8” Tube 2
10 |35369339 Connector, 1/4” FNPT X 3/8” Tube 2
11 | 35222538 Clamp, Support, 9/16” Rubber Coated 2
12 35279025 Screw, Tapping, M08 - 1.25 X 20 2
46594960 Filter Element, Fuel Tank Vent 5 Micron 1 Replacement Element

57



Fuel System, Tandem, Standard Piping

From Engine

Fuel Return

58



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46628021 |Elbow, 90° 7/8” - 14 O-Ring X -8 JIC Swivel 1

95973228 |0O-Ring 1
2 35287028 |Plug, 7/8” - 14 O-Ring 2

35286533 |O-Ring 2
3 36879195 |Nut, Hex Flange, M10 - 1.5 2
4 46578119 |Filter, Fuel / Water Separator 7 Micron 1
5 46586779SB |Bracket, 7 Micron Fuel / Water Separator 1
6 96704309 |Screw, Hex, M10-1.5X 35 2
7 35307719 |Hose, -8 JIC X 487 1
8 35287044 |Elbow, 90° 3/4” NPT X -8 JIC 1
9 95279394 | Elbow, 90° 3/4” NPT X -10 JIC 1
10 35286558 |Hose, -8 JIC X 48” 1
11 96746078 |Elbow, 90° 5/8” - 14 O-Ring X -10 JIC Swivel 1
12 35279025 |Screw, Tapping, M08 - 1.25 X 20 4
13 46580979 |Hose, -8 JIC X -10 JIC X 38” 1
14 46578120 |Element, Fuel Filter 7 Micron 1
15 46609199 |Bowl, Fuel / Water Separator 1
16 46609799 |Sensor, Water-in-Fuel 1

59



60

Fuel System, Tandem, Remote Fuel Lines, No Pump




ITEM

PART NO.

DESCRIPTION

NOTES

23IsaranlisoeNoanwN -

N DN
- O

35295179
35291285
96702824
96735543
35127224
35287010
54726575
46568771
35225085
35279025
95279394
95279105
22500607
22330880
36898104
36898096
95293320
35369214
35313428
46606119
35287044

Hose, -8 JIC X 347

Clamp, Hose, 13/16”

Screw, Hex Head, M08 -1.25 X 20
Nut, Hex, M08 - 1.25

Bracket, Support,

Hose, -10 JIC X 127

Valve, 3-Way 3/4” NPT

Hose, -10 JIC X 1223 MM

Clamp, Support

Screw, Hex Head, M08-1.25 X 20
Elbow, 90° 3/4” NPT X -10 JIC
Elbow, 45° 3/4” NPT X -8 JIC
Hose, -12 JIC X -10 JIC X 2032 MM
Lever, 3-Way Valve

Nut, Hex Flange, M06 - 1.0

Screw, Hex Flange, M06 - 1.0 X 20
Connector, 3/4” FNPT X -12 JIC
Cap, -12 JIC

Cap, -8 JIC

Connector, Female, 3/4” NPT X -8 JIC
Elbow, 90° 3/4” NPT X -8 JIC

_\_\_\_\_\_l;_h_\_\_\_h_\l\)_\l\)_\_\_\_\_\Ag

61



62

Fuel System, Tandem, Remote Fuel With Electric Fuel Pump




ITEM | PART NO. DESCRIPTION QTY NOTES
1 |46595339 Fuel Pump Assembly 1
95973228 O-Ring, 0.755” ID X 0.097” Viton 1
2 196704408 Screw, Hex Flange, M08 - 1.25 X 20 4
3 23116270 Bracket, Fuel Pump Mounting 1
4 36881886 Nut, Hex, M08 - 1.25 4
5 |36853521 Relay, 100A 24V 1
6 (92368687 Screw, Tapping, M06 - 1.0 X 14 2
7 135286525 Elbow, 90° 3/8” NPT X -10 JIC 1
8 (35121847 Hose, -10 JIC X 48” 1
9 35298512 Hose, -8 JIC x 30” 1
10 |35286442 Elbow, 90° 3/4” NPT X -8 JIC 1
11 35287028 Plug, Hex, 7/8” - 14 UNF w/O-Ring 2
35286533 O-Ring 2
12 |96746078 Elbow, 90° —10 JIC X 5/8” SAE 1
13 46491601 Filter, Fuel/Water Separator 1
14 |36879195 Nut, Hex Flange, M10 - 1.5 2
15 |46578199SB |Bracket, Fuel/Water Separator Filter 1
16 96704309 Screw, Hex, M10 - 1.5 X 35” 2
17 |46597139 Elbow, 90° Extra Long -8 JIC X 3/8” - 18 NPT 1
46492252 Element, Fuel Filter 1 Replacement Element
46609199 Bowl, Fuel / Water Separator 1

63



64

Fuel System, Tandem, Remote Fuel With Pump, Fuel Lines

Tl o
Ny
Y
O

h
S
AT
i L N’

/ //’\ AN

—~
Y
il
Lnno Iﬂ.

)




ITEM

PART NO.

DESCRIPTION

NOTES

23IsaranlisoeNoanwN -

35325083
35286442
35287929
35287952
46580979
35315977
95953956
54726575
36898096
46568771
95279394
22500607
95279105
22330880
36898104
54489109
54489125
35287911
35307719

Hose, -10 JIC X 34"

Elbow, 90° 3/4” NPT X -8 JIC
Tee, -8 JIC X -8 JIC X -8 JIC
Hose, -8 JIC X 18”

Hose, -10 JIC X 38”

Tee, 3/8" MP X -8 X -8

Bushing, Hex Reducer, 3/4” NPT X 3/8” NPTF

Valve, 3-Way 3/4” NPT

Screw, Hex Flange, M06 - 1.0 X 20
Hose, -10 JIC X 48” 90° Elbow
Elbow, 90° 3/4” NPT X -10 JIC
Hose, -12 JIC X -10 JIC X 21 - 1/2”
Elbow, 45° 3/4” NPTF X -12 JIC
Lever, 3-Way Valve

Nut, Hex Flange, M06 - 1.0
Coupler, 3/4” Quick Connect Female
Coupler, 3/4” Quick Connect Male
Elbow, 90° -8 JIC X -8 JIC Female
Hose, -8 JIC X 48”

_\_\_\AL_\_\_\L_\LM_\_\_\_\_\_\A%

65






ITEM | PART NO. DESCRIPTION QTY NOTES
1 36845014 Cap, Fuel Filler 1
2 36845022 Strainer, Fuel Tank 1
3 195928255 Plug, Hex Socket, 1/2” NPT 1
4 123148737 Cover, Fuel Fill 1
5 135144328 Screw, Hex Lock, 1/4” - 20 UNC X 5/8” 20
6 |35389964 Gasket, Cover 2
7 |46653145SB |Tank, Tandem, SS Fuel 1
8 195437141 Plug, Square Head, 2" NPT 2
9 22062566 Cover, Fuel Tank Cleanout 1
10 46565979 Sensor, Fuel Level 1
11 | 35252279 Screw, Slotted, #10 -32 X 1/2” 5
12 35361849 Gasket, Fuel Level Sender 1
13 |46653146SB | Tank, Tandem, CS Fuel 1

67



Fuel System, Wagon, Fuel Tank Installation

68



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |46654985SB |Tank, Fuel, Curbside, Wagon 1
2 35279025 Screw, Hex, M08 - 1-1/4” X 20 24
3 |46654984SB | Tank, Fuel, Streetside, Wagon 1
4 195953535 Nipple, 1-1/2” NPT X 6” 2
5 |46586499 Valve, Ball, 1 - 1/2” NPT 2
6 |54762190 Fitting, Barbed, 1-1/2” NPT X 2" 2
7 146645703 Hose, Fuel, 1-1/2” ID X 15-1/2” 1
8 [35221662 Clamp, Hose, 1-5/16” - 2-1/4” 2
9 |95954285 Tee, Straight, 1-1/2” NPT 1
10 195592283 Union, 1 - 1/2” NPTF 1
11 95487773 Nipple, 1 - 1/2” NPT X 1 - 3/4” 1
12 95953873 Bushing, Reducer, 1-1/2” NPT X 3/4” NPT 1
13 95219747 Connector, -12 JIC X 3/4” NPT 1

69



Fuel System, Wagon, Venting

70



ITEM | PART NO. DESCRIPTION QTY NOTES
1 35356484 Tubing, Synflex, 3/8” OD 222 |Measured In Inches
2 35369347 Connector, 1/4” NPT X 3/8” Tube 1
3 35322395 Silencer, Pneumatic, 1/4” NPT 2
4 146591539 Filter, Fuel Tank Vent 5 Micron 1
5 136881886 Nut, Hex Flange, M08 - 1.25 2
6 95934998 Washer, Flat, 5/16” ID 2
7 35271162 Screw, Hex, M08 - 1.25 X 30 2
8 |35369354 Elbow, 90° 1/4” NPT X 3/8” Tube 4
9 35369503 Tee, Street, 1/4” NPT X 3/8” Tube 2
10 |35369339 Connector, 1/4” FNPT X 3/8” Tube 2
11 | 35222538 Clamp, Support, 9/16” Rubber Coated 2
12 35279025 Screw, Tapping, M08 - 1.25 X 20 2
13 35369347 Connector, 1/4” FNPT X 3/8” Tube 1

71



Fuel System, Wagon, Standard Piping

72



ITEM

PART NO.

DESCRIPTION

3]

NOTES

1o oA do2o©®O N AN

46628021
35287028
46578119
36879195
96704309
35283522
35291285
35279025
35287044
95279394
46586779
22141550
96746078
46580979
46578120
46609199
46609799

Elbow, 90° - 8 JIC X 7/8” - 14

Plug, O-Ring 7/8” - 14

Filter, Fuel/Water Separator 7 Micron
Nut, Hex, M10 - 1.5

Screw, Hex, M10 - 1.5 X 35

Hose, -8 JIC X 77”7

Clamp, Support, 13/16” ID

Screw, Hex, M08 - 1.25 X 20

Elbow, 90° 3/4” NPT x -8 JIC

Elbow, 90° 3/4” NPT x -10 JIC

Bracket, 7 Micron Fuel/\Water Separator
Hose, -10 JIC X 27”

Elbow, w/O-Ring, 90° - 10 JIC X 7/8” - 14
Hose, -10 JIC X 38”

Element, Fuel Filter 7 Micron

Bowl, Fuel / Water Separator

Sensor, Water-in-Fuel

—\4—\—\—\—\—\—\—\®|\J—\|\7|\)—\|\)41

73



Fuel System, Wagon, Remote Fuel, No Pump

74



ITEM | PART NO. DESCRIPTION QTY NOTES
1 35295179 |Hose, -8 JIC X 34" 1
2 35291285 |Clamp, Hose, 13/16” 3
3 96702824 |Screw, Hex Head, M08 -1.25 X 20 1
4 96735543 |Nut, Hex, M08 - 1.25 1
5 35127224 |Bracket, Support, 1
6 46627142 |Hose, -10 JIC X 68 - 1/2” 90° Elbow 1
7 35279025 |Screw, Hex Head, M08-1.25 X 20 2
8 35287044 |Elbow, 90° 3/4” NPT X -8 JIC 2
9 95279394 |Elbow, 90° 3/4” NPT X -10 JIC 3
10 46652867 |Hose, -12 JIC X -10 JIC X 21 -1/2” 1
11 95219747 |Connector, -12 JIC X 3/4” NPT 1
12 22330880 |Lever, 3-Way Valve 1
13 36898104 |Nut, Hex Flange, M06 - 1.0 4
14 54726575 |Valve, 3-Way 3/4” NPT 2
15 36898096 |Screw, Hex Flange, M06 - 1.0 X 20 4
16 95293320 |Connector, 3/4” FNPT X -12 JIC 1
17 35369214 |Cap, -12 JIC 1
18 35313428 |[Cap, -8 JIC 1
19 46606119 |Connector, Female, 3/4” NPT X -8 JIC 1
20 35287010 |Hose, -10 JIC X 127 1

75



76

Fuel System, Wagon, Remote Fuel With Electric Fuel Pump




ITEM

PART NO.

DESCRIPTION

QTY

NOTES

1o o R dRo2T©O NGO AWN S

46595339
96704408
23116270
36881886
36853521
92368687
35286525
35121847
35298512
35286442
35287028
96746078
46491601
36879195

46578199SB

96704309
46597139

Fuel Pump Assembly

Screw, Hex Flange, M08 - 1.25 X 20
Bracket, Fuel Pump Mounting

Nut, Hex, M08 - 1.25

Relay, 100A 24V

Screw, Tapping, M06 - 1.0 X 14
Elbow, 90° 3/8” NPT X -10 JIC
Hose, -10 JIC X 48”

Hose, -8 JIC x 30”

Elbow, 90° 3/4” NPT X -8 JIC

Plug, Hex, 7/8” - 14 UNF w/O-Ring
Elbow, 90° 7/8” - 14 UNF

Filter, Fuel/Water Separator

Nut, Hex Flange, M10 - 1.5

Bracket, Fuel/Water Separator Filter
Screw, Hex, M10 - 1.5 X 35”

Elbow, 90° Extra Long -8 JIC X 3/8” - 18 NPT

S A AN -2 DN a b A

AN =N = N

77



Fuel System, Wagon, Remote Fuel With Pump, Fuel Lines

78



ITEM | PART NO. DESCRIPTION QTY NOTES
1 35325083 |Hose, -10 JIC X 34~ 1
2 35286442 |Elbow, 90° 3/4” NPT X -8 JIC 2
3 35287929 |Tee, -8 JIC X -8 JIC X -8 JIC 1
4 35287952 |Hose, -8 JIC X 18” 1
5 46580979 |Hose, -10 JIC X 38” 1
6 35315977 |Tee, 3/8" MP X -8 X -8 1
7 95953956 |Bushing, Hex Reducer, 3/4” NPT X 3/8” NPTF 1
8 54726575 |Valve, 3-Way 3/4” NPT 2
9 36898096 |Screw, Hex Flange, M06 - 1.0 X 20 4
10 95279394 |Elbow, 90° 3/4” NPT X -10 JIC 3
11 46627142 |Hose, -10 JIC X 68 - 1/2” 90° Elbow 1
12 35291285 |Clamp, Support, 13/16” ID 2
13 46652867 |Hose, -12 JIC X -10 JIC X 21 - 1/2” 1
14 95219747 |Connector, -12 JIC X 3/4” NPT 1
15 22330880 |Lever, 3-Way Valve 1
16 36898104 |Nut, Hex Flange, M06 - 1.0 4
17 54489109 |Coupler, 3/4” Quick Connect Female 1
18 54489125 |Coupler, 3/4” Quick Connect Male 1
19 35287911 |Elbow, 90° -8 JIC X -8 JIC Female 1
20 35307719 |Hose, -8 JIC X 48” 1

79






ITEM

PART NO.

DESCRIPTION

NOTES

NS ©o N O WN =

46654984
95941811
36845022
36845014
46652621
35144328
35389964
35361849
46652733
36842102
22062566
46654985

Tank, Fuel, CS Wagon
Plug, Hex, 2" NPT
Strainer, Fuel Tank

Cap, Fuel Filler

Cover, Fuel Tank Filler
Screw, Hex Flange, 1/4” - 20 X 5/8”
Gasket, Cover

Gasket, Fuel Level Sender
Sensor, Fuel Level

Screw, Hex, #10-32 X 1”
Cover, Fuel Tank Cleanout
Tank, Fuel, SS Wagon

_\_\_\CDAI

20

= a0 s N

81



Air Intake

82



ITEM | PART NO. DESCRIPTION QTY NOTES
1 36864346 Air Cleaner Assembly, 2
2 |36880995 Screw, Hex Head Flange, M10 - 1.5 X 30 12
3 |36879195 Nut, Hex Flange, M10 - 1.5 12
4 136847838 Switch, Vacuum 2
5 195935599 Coupling, 1/8” NPT X 3/4” 2
6 |35129071 Clamp, T-Bolt, 8-7/8” Nom. ID 5
7 146556495 Reducer, Hose, 8” X 6” 1
8 35123496 Clamp, T-Bolt, 6-3/4” Nom. ID 1
9 46566779 Sensor, TBAP Cummins 1
10 (95942553 Screw, Panhead Phillips, #8 - 32 X 5/8” 1
11 |46646979 Tube, Air Intake Engine 1
12 35161025 Clamp, T-Bolt, 5-1/2” Nom. ID 2
13 |35135300 Elbow, Rubber, 90°, 5” 1
14 36896579 Clamp, Saddle, 6” ID 1
15 |35111731 Clamp, Saddle, 6” ID 1
16 |46580700SB |Bracket, Pipe CAC 1
17 |46650395SB |Bracket, Pipe Air Intake 1
18 |35279025 Screw, Tapping, M08 - 1.25 X 20 4
19 |35130707 Hand Hold 1
20 |36889608 Screw, Hex Flange, M08 - 1.25 X 25 2
21 |36881886 Nut, Hex Flange, M08 - 1.25 2
22 |46557256SB |Bracket, Air Cleaner 1
23 135120260 Hump Hose, Rubber, Straight 8” X 8” 1
24 22163653 Tube, Connector 1
25 35120211 Elbow, Rubber, 90°, 8” ID 2

83



84

Air Intake, Air Cleaner Assembly




ITEM | PART NO. DESCRIPTION QTY NOTES
1 35388982 Nut, Wing
2 36864361 Element, Primary
3 36864379 Element, Safety
4 |36867778 Valve, Evacuator

85



Exhaust System, Muffler And Piping

86



ITEM

PART NO.

DESCRIPTION

NOTES

sicaronldco~NoareN -

NDNDNDNNDNNDNDDN =
NOoO ok~ OODN-0O0

46651469
35602796
46555680
46651143
46584919
35127653
46557245
46557244
46651144
46651528

35611235SB

36797652

46581099SB

36889608

46652058SB

92368687
35857036
46651132
46651719
35307131
46664105
46612740
36881886
46651131

46663048SB

36898104
35253038
36898096

Insulation, Exhaust Turbo Out

Clamp, V-Band 4~

Gasket, Exhaust 4

Tube, Exhaust Turbo Outlet

Insulation, Exhaust Turbo Out Cooler Side
Clamp, Muffler, 5”

Clamp, Marmon, 5” X 70°

Gasket, Exhaust, 5”

Tube, Exhaust Diesel Particulate Filter In
Insulation, Exhaust Diesel Particulate Filter In
Bracket, Tailpipe SPRT

Screw, Tapping, M06 - 1.0 X 12

Bracket, Exhaust Support

Screw, Hex Flange, M08 - 1.25 X 25
Support, Muffler Vertical

Screw, Tapping, M06 - 1.0 X 14

Cap, Rain, 5” EPA

Tube, Exhaust 127 DIA X 250 LG

Tube, Exhaust 5” DIA X 323" LG

Clamp, 5” OD Tube Seal

Muffler, Exhaust 5” Inlet/Outlet

Clamp, Muffler,

Nut, Hex Flange, M08 - 1.25

Tube, Exhaust 5” SCR Outlet

Bracket, NOX Sensor

Nut, Hex, M06 - 1.0

Clamp, Support, 3/8” ID

Screw, Hex Flange, M06 - 1.0 X 20

l\)wl\)_\_\_l;l\)_\w_\_\_\m_\_[;_\.l;_\_\_\l\)l\)l\)_\_\_\_\Ag

Tandem Frame
Wagon Frame

2 Not Shown

87



Exhaust System, Aftertreatment Support

88



ITEM

PART NO.

DESCRIPTION

NOTES

A WN

46649259GA
36889608
96704408
46651130SA
46651709SA
35279025
46651028SB
46651840
46648199SB
46651214SB
46648639SB
46651586SB
36880995
36888055
46651029SB
35253038
46651027SB

Step, Rear Exhaust Plenum
Screw, Hex, M08 - 1.25 X 25
Screw, Flange, M08 - 1.25 X 20
Angle, DPF Guard, HSRG
Angle, DPF Guard, STRG
Screw, Tapping, M08 - 1.25 X 20
Support, Rear Step, Cross

Tie, Cable, 3/16” X 7-7/8”
Support, Rear Step, Curbside
Support, DRT

Support, Aftertreatment, HSRG
Support, Aftertreatment, STRG
Screw, Locking, M10 - 1.5 X 30
Screw, Locking, M12 - 1.75 X 30
Support, Vertical Baffle

Clamp, Support, 3/8” ID
Support, Rear Step, Streetside

= N ) 0O N ) 22 A

Tandem Frame
Wagon Frame

Tandem Frame
Wagon Frame

89



90

Exhaust System, Aftertreatment And Piping




166 Outlet

ITEM | PART NO. DESCRIPTION QTY NOTES
1 146645420 Aftertreatment, DPF EI - EO, QSX15, T4F 1
2 |35863638 Clamp, 14” 4
3 36880995 Screw, Locking, M10 - 1.5 X 30 8
4 136879195 Nut, Flange, M10 - 1.5 8
5 146605128 Gasket, Exhaust, Spherical Marmon, 5” 4
6 |46605126 Clamp, Exhaust, Spherical Marmon, 5” 4
7 146643140 Tube, Decomposition Reactor, QSX15, T4F 1
8 |35116615 Clamp, T-Bolt, 5-29/32” ID 1
9 46640861 Elbow, Exhaust, 5" Spherical Flare X 5” 1

Spherical Marmon
10 [46651973 Elbow, Exhaust, 90 Deg., 127 Dia., 199 Inlet, 1
1

11

46645419

Aftertreatment, SCR EIl - EO, QSX15, T4F

91



DEF System, Tank

WAGON

92



ITEM

PART NO.

DESCRIPTION

NOTES

23IsaranlisoeNoanwN -

N DN
- O

22
23
24
25
26
27

46651126
46651331
36797652
46650882SB
36881886
36786382
46652351
46641379
35279025
35114081
46641521
46650022
46627819
46641490
46651939
46652350
35291285
46651178
46651413
46651738SB
46651125
46651329
46651406
46651336
46651334
46656790
46651335
35221639
46651992SB

Pan, External DEF Fill Spill

Cap, External DEF Fill

Screw, Tapping, M06 - 1.0 X 12

Strap, DEF Tank Mounting

Nut, Flange, M08 - 1.25

Screw, Hex, M08 - 1.25 X 70

Hose, Silicone, Coolant, 5/8”

Clamp, Hose, Constant Tension, #10
Screw, Tapping, M08 - 1.25 X 20
Clamp, Support, 1-1/16”

Valve, Coolant Control, 24V, 5/8” Hose
Tee, Hose, 5/8” X 5/8” X 3/8”

Bracket, Coolant Control Valve

Screw, Hex, M05-0.8 X 8

Connector, Hose, 3/8” NPT X 3/8” Push Lock
Hose, Silicone, Coolant, 3/8” ID
Clamp, Support, 13/16” ID

Valve, Ball, 3/8” NPT

Adapter, 3/8” NPTF X 9/16” - 18
Angle, DEF Tank Support, Tandem
Tank Assembly, DEF 15 Gallon External Fill
Tank, DEF 15 Gal. External Fill
Module, DEF Tank Header

Tube, DEF Tank Fill Restrictor

Hose, Def Tank Fill

Clamp, Pinch, 1-3/8” - 1-1/2” SST
Hose, DEF Tank Vent

Clamp, 2-3/8”

Support, DEF Tank, Wagon

Measured in Inches

Measured in Inches

Tandem Frame Only

Wagon Frame Only

93



DEF System, Piping

2 — Y
\

/

~

AN

1/

\(ts AN
e L NSt [/ P EAAN
~ T = ../4.

Y /7 [/ /1l

s
NP/

94



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46651370 Hose Assembly, DEF Suction, Heated, 78 - 1
3/4”X 90°
2 35114081 Clamp, Rubber Coated, Support, 13/16” ID 5
3 146651371 Hose Assembly, DEF Return, Heated, 78 - 1
3/4”X 90°
4 135144336 Screw, Hex, Flange, 5/16” - 18 X 3/4” 1
5 |46651716SB |Cover, DEF Hoses 1 Tandem Frame Only
6 |36797652 Screw, Tapping, M06 - 1.0 X 12 4 | Tandem Frame Only
7 46652547 Hose Assembly, Heated EPDM DEF Pressure, 1
2.5M 90 X 90
8 32591285 Clamp, Rubber Coated Support, 1” ID 4
9 36889608 Screw, Hex Flange, M08 - 1.25 X 25 2
10 |36898096 Screw, Hex Flange, M06 - 1.0 X 20 1
11 |36898104 Nut, Hex Flange, M06 - 1.0 1
12 |46651622SB |Bracket, DEF Hoses 1
13 [36898096 Screw, Hex, Flange, - 1.0 X 20 2
14 46649599 Elbow, 90°, 3/8”, J2044 X 3/8” Hose Barbtail 2
15 146652354 Sleeving, Thermal Reflective, 1” 26 |Measured in Inches
16 46641379 Clamp, Hose Constant Tension, #10 10
17 46652350 Hose, Silicone Coolant, 3/8” ID 174 |Measured in Inches
18 [35225085 Clamp, Support, 15/16” ID Rubber Coated 2
19 (35279025 Screw, Hex, Tapping, M08 - 1.25 X 20 2
20 |46653409 Grommet, Rubber, 1 - 1/8" X 1” 1
21 146652351 Hose, Silicone Coolant, 5/8” ID 86 |Measured in Inches
22 46643141 Module, Doser Fluid Supply 1
23 |96721154 Screw, Hex, M08 - 1.25 X 90 3
24 46652904 Filter, DEF, Pump 1

95



HR350, Installation

Airend

96



ITEM | PART NO. DESCRIPTION QTY NOTES
1 (96700919 Screw, Hex, M20 - 2.5 X 90 2
2 35273937 Washer, Snubber 2
3 [54613369 Bracket, Airend Support 2
4 35375856 Screw, Hex, M20 - 2.5 X 35 8
5 46667040 Airend, HR350, RA11 1
6 95934626 Screw, Hex, 7/16” - 14 X 1-1/2” 12
7 46587479 Coupling Assembly, Drive AC 1
8 36881704 Screw, Hex, 3/8” - 16 X 1-1/4” 8
9 [35584556 Mount, Center Bond 2
10 (46554944 Ring, Drive Coupling 1
11 46578019 Element, Coupling 1
12 |46554946 Bushing, Drive Coupling 1
13 35367069 Key, Bushing 1

97



98

Airend, HR350, Gear Case




ITEM

PART NO.

DESCRIPTION

NOTES

23IsaranlisoeNoanwN -

NN DNDNDNDN
O~ WON -0

46548301
46619275
46619270
46548236
46619272
46548269
46619274
46619281
46548228
96712187
46548285
35311463
95533469
46610699
46623999
96702295
46619400
46555839
46619271
46619401
46619402
46619273
46548244
46606179
96708391

Spacer, Bearing Input

Bearing, TRB 55 X 100 X23

Key, 19 X 19 X 40

Shaft, Input, HR350

Key, 16 X 16 X 70

Spacer, Gear, Input

Bearing, TRB, 71.438 X 127 X 36.512
Gear Set, HR350, 86/45/33

Plate, Clamp

Screw, Hex, M12 -1.75 X 30

Plate,, Clamp, 2 Stage Male

Screw, Hex, Socket, M10 -1.5 X 30
Pin, .101” X .438”

Plug, Expansion, 8MM Dia. X 34 MM
Seal, Housing, HR350

Screw, Hex, M10 -1.5 X25

Shim Set, 129 X 176

O-Ring, Viton 2-204 Standard, 3/8” ID X 1/8”

O-Ring, Viton -248 Standard, 4-3/4” ID X 1/8”

Seal, Lip, 63.5 X 775X 8

Seal, Shaft, Input, 98.425 Dia

Nut, Lock, M70 X 2 X 12

Spacer, Bearing

Housing, Gearcase, HR350
Screw, Hex, Socket, M16 -2.0 X 45

_\_\_\_\_\_\l\)_\m_\l\)_\w_\_\_\_\_\_\_\_\_\_\41

N
N

99



Airend, HR350, Interstage Bearings and Caps

100



ITEM | PART NO. DESCRIPTION QTY NOTES
1 (46606181 Housing, Interstage, Machined, HR350 1
2 46619403 O-Ring, 73.73 ID X .125 WD Viton w/Splice 1
3 |46618986 Pin, Dowel, 16 MM DIA X 32 MM 2
4 46548467 Piston, Thrust, MR1 1
5 |46619412 Bearing, TRB, 76 X 162 X 49.5 (9220/9285) 2
6 |46548277 Spacer, Gear, 1st Stage 1
7 (46619411 Shim Set, 162 X 200 2
8 146548459 Retainer, Bearing, 1st Stage, Male 1
9 196701487 Screw, Hex, M10 -1.5 X 30 6
10 |46619277 Bearing, CRB, 35 X 80 X 31 (NU2307) 1
11 46548327 Spacer, Bearing, 2nd Stage, Female 1
12 46548368 Retainer, Bearing, 2nd Stage, Female 1
13 |35273408 Screw, Hex, M8 -1.25 X 20 8
14 |46548376 Plate, Inlet Clamp, 2nd Stage, Female 1
15 |35311463 Screw, Hex, Socket, M10 -1.5 X 30 4
16 |46548434 Retainer, Bearing, Outer HR350 1
17 196716139 Screw, Hex, Socket, M10 -1.5 X 20 6
18 146548442 Plate, Clamp, 1st Stage, Female 1

Bearing, TRB, 86 X 142 X 43
19 146619410 (HM61%010/HM617049) 2
20 46548350 Retainer, Bearing, 2nd Stage, Male 1
21 146548293 Spacer, Gear, 2nd Stage 1
22 146619404 Bearing, CRB, 50 X 110 X 40 (NU2310) 1

101



102

Airend, HR350, 1st Stage Rotors

DETAIL [1]



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46548418 Cover, Bearing, HR350 1
2 96706080 Screw, Hex, M12 -1.75 X 40 4
3 46619407 Gasket, Bearing Cover, HR350 1
4 195938205 Plug, Hex, 9/16” -18 UNF SAE, O-Ring 5
5 [36861557 Plug, Hex, Socket, 7/8” -14 UNF SAE, O-Ring 1
6 |46620821 Spring, Bypass Valve 1
7 46548319 Piston, By-Pass Valve 1
8 46599760 Housing, Rotor, Machining, HR350 1
9 196706262 Screw, Hex, M16 -2.0 X 45 16
10 |46555865 Bearing, CRB, 50 X 110 X 27 (NJ310) 1
11 195340428 Key, 1/4" X 1-1/2” 1
12 146619239 Key, 12.7 X 12.7 X 35 1
13 46609161 Rotor Set, 1st Stage, HR350 1
14 46622779 Bearing, CRB, 50 X 110 X 40 (NJ2310) 1
15 |39101449 Plug, Hex, Socket, 3/4” -16 UNF SAE, O-Ring 1
16 [46607979 Plate, Serial Number 1
17 46626304 Rivet, Drive Screw, 3.56 Dia. X 9.5 2
18 146609159 Rotor, 1st Stage, Male, HR350 1
19 146609160 Rotor, 1st Stage, Female, HR350 1

103



Airend, HR350, 2nd Stage Rotors

104



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |46618986 Pin, Dowel 16 MM Dia. X 32 MM 2
2 46609165 Rotor Set, 2nd Stage, HR350 1
3 146548384 Piston, Thrust, MR2 1
4 146619405 Shim Set, 44.6 X 54 2
5 146619278 Bearing, TRB, 44.5 X 95.2 X 31 4

(HM903210/HM903249)
6 46548392 Retainer, Bearing, Male, 2nd Stage 1
7 196725130 Screw, Hex, Socket, M16 -2.0 X 60 1
8 46548426 Plate, Clamp, Female, 2nd Stage 1
9 35311463 Screw, Hex, Socket, M10 -1.5 X 30 3
10 146620820 0O-Ring, 9.00 ID X .188, Viton 2-373 Standard 1
11 |46611859 Housing, Discharge, Machined, HR350 1
12 196742465 Screw, Hex, Socket, M12 -1.75 X 35 10
13 95938205 Plug, Hex, Socket, 9/16” -18 UNF SAE, O-Ring| 2
14 46619406 Shim Set, 98 X 152 1
15 46619408 Shim Set, 98 X 140 1
16 95026290 O-Ring, 3.484 ID X .139, Viton -238 Standard 2
17 (46621443 Cover, Bearing, Machining, HR350 1
18 39125000 Screw, Hex, Socket, M10 -1.5 X 45 6
19 |39101449 Plug, Hex, Socket, 3/4” -16 UNF SAE, O-Ring 2
20 [46548335 Cover, Bearing, Machining, HR350 1
21 |96702295 Screw, Hex, M10 -1.5 X 25 6

105



106

Airend, HR350, Regulation

To Tee In Engine
Oil Filter Housing




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46636459 Hose, -6 JIC X 94” 1
2 |35225077 Clamp, Support, 11/16” ID Rubber Coated 2
3 196704408 Screw, Hex Flange, M08 - 1.25 X 20 2
4 36881886 Nut, Hex, M08 - 1.25 2
5 146548020 Elbow, 45° -6 JIC X 1/4” ENPT 1
6 |36842318 Valve, Solenoid, 24V 1/4” NPT 1
7 195475604 Nipple, 1/4” NPT X 1/4” NPT 3
8 46547790 Cross, 1/4” ENPT 2
9 46547857 Bushing, Reducer, 1/4” NPT X 1/8” FNPT 1
10 |36920825 Pressure Transducer, 0-100 PSIG 1
11 |46652453SA |Bracket, Cross Mount 1
12 195935029 Washer, Flat, 1/4” ID 4
13 95923298 Nut, Locking, 1/4” - 20 4
14 35325133 Valve, Safety, 1/4” NPT 1

22225205 Valve, Safety, 1/4” NPT, PED 1
15 (46604159 Elbow, 45°, -4 JIC X 1/4" NPT 1
16 |35322494 Hose, -4 JIC X 677 1
17 35379934 Elbow, 90° 1/4” - X -6 JIC 1
18 (35322379 Valve, Blowdown 1

36920445 Valve, Blowdown, PED 1
19 |35166404 U-Bolt, 1/4” - 20 X 1-1/4” 1D 2
20 (46604159 Elbow, 45° -4 JIC X 1/4” FNP 1
21 [37081528 Orifice, 0.063” Dia. X 1/4” NPT 1
22 |36841526 Heater, 3/4” Hex 24VDC 1

107



Airend, HR350, Anti-Rumble Piping

108



ITEM

PART NO.

DESCRIPTION

3]

NOTES

23IsarionidoeNoanswN

N NN
N = O

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

35376110
35298512
35225077
35252493
35286426
35283472
95934618
95935037
46666318
35283134
39120563
39418769
35294487
35282912
95365094
35296391
35284504
46586480SA
35279025
46620859
46593959
46649430
46663277
35316405
35166404
35144492
35132299
95948501
35322346
35114545
95944633
35145077
35287739
35294735
35365774
35324987
35287929
35252782

Hose, -12 JIC X 54~

Hose, -8 JIC X 30”

Clamp, Support, 11/16” Rubber Coated
Screw, ,Hex, Serrated, 3/8” -16 UNC X 3/4”
Adapter, -1/2” NPT X -8 JIC

Connector, -4 JIC X 1/4” NPT

Screw, Hex, 3/8” -16 UNC X 4”

Washer, 3/8” Flat

Hose, -4 STR X 21”7

Connector, -8 JIC X 1/4” NPT

Screen, Scavenge, 1/4” NPT X 1/4” FNPT
Orifice, 0.0135” X 0.25” NPT
Connector, -4 JIC X 1/4” NPT

Hose, -4 JIC X 277

Elbow, 90°, -4 JIC X 9/16” -18 w/O-Ring
Connector, 3/4” - 16 X -6 JIC

Hose, -6 JIC X 26”

Bracket, Anti-Rumble Valve

Screw, Hex, M08 -1.25 X 20

Elbow, 90° -8 JIC X 1/2” NPT
Connector, -6 JIC X 3/8” NPT

Valve, Blowdown

Repair Kit, Blowdown Valve

Valve, Anti-Rumble

U-Bolt, 1/4” -20 UNC X 1-1/4”

Nut, Serrated Hex Flange, 1/4” -20 UNC
Silencer, Blowdown EPA

Adapter, 1/2” NPTF X 1/4” NPTF
Connector, 5/32” Orifice

Tee Run, -12 JIC

Bushing, 3/4” NPT X 1/4” NPT Reducer
Nut, Serrated Hex Flange, 3/8” -16 UNC
Tee Run, -12 JIC

Elbow, 90° -12 JIC X 3/4” NPTF
Reducer, -12 JIC X -8 JIC

Nut, Tube -12 JIC

Tee, -8 JIC X -8 JIC X -8 JIC Female
Hose, -8 JIC X 13”

_\_\_\LI\)_\_\_\_\_\M_\_\A—\_\_\_\_\_\_\MI\)_\_\MNNAI

G I U U G N\ S N

Used With IQ Only

109



HR350, Air Cylinder and 24 VDC Compressor

)

Airend

4
\

/=

7

A

¢ /IR
FI -
N\ & f
Q
A\
°
o /‘
//GC
O
°

P

N
\

Z

Vo,
6

~ .‘\/w‘,..&\\e!
@\';.% R

SN /S

110



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46632079 Hose, -6 JIC X 26” 1
2 146548020 Elbow, 45° -6 JIC X 1/4” FNPT 1
3 146547824 Tee, 1/4” NPT X 1/4” NPT X 1/4” NPT Female 1
4 35248145 Connector, 1/4” NPTF Ball Check Valve 1
5 135280098 Elbow, 90° 1/4” FNPT X -6 JIC 1
6 195910048 Nipple, Hex, 1/4” NPT X 1/8” NPT 1
7 146630599 Hose, -6 X 34" 1
8 35584689 Cylinder, Air 1

35288885 Bushing, 3/8” ID X 5/8” 1

22377212 Kit, Bushing w/Cylinder
9 195245288 Nut, Hex, Jam 7/16” X 20 1
10 (35300532 Bearing, Rod 1
11 195934626 Screw, Hex, 7/16” - 14 X 1-1/2” 1
12 |46558459 Connector, -6 JIC X 1/8” NPT 1
13 (46576919 Compressor, 24 VDC 1
14 (35119718 Clamp, 2” Rubber Support 2
15 [35279025 Screw, Hex, M08 -1.25 X 20 2
16 | 35579523 Spring 1
17 (95934782 Screw, Hex, 1/4” X 1-3/4” 1
18 (95935029 Washer, 1/4” Flat 1
19 [46624081SA |Lever, Regulation 1
20 35264951 Lever, Control 1
21 195923298 Nut, Hex Nylon Insert, 1/4” - 20 1
22 135288893 Screw, Hex Socket Shoulder, 3/8” - 1-1/4” 1
23 | 35605799 Steel Rod, Adjuster Spring, 3/8” OD X 4” 1
24 35145077 Nut, 3/8” - 16 2
25 |36898005 Bracket, Air Cylinder 1
26 95935011 Washer, Flat, 13/16” ID 2
27 |35375963 Screw, Hex, M20 - 2.5 X 75 2
28 |36898450 Spacer, Air Cylinder Bracket 2
29 95934998 Washer, Flat, 5/16” Dia 1
30 [95923314 Nut, Hex Lock Nylon Insert, 5/16” - 18 1
31 95500369 Screw, SCH250-20X075SS 1
32 95923330 Nut, Hex, 7/16” -14 UNC 1
33 195935003 Washer, Flat 1/2” 1

111



Airend, HR350, Intake Valve Assembly

112



ITEM | PART NO. DESCRIPTION QTY NOTES
1 36884997 Flange, Intake 1
2 |35375963 Screw, Hex, M20 - 2.5 X 75 8
3 146547980 Elbow, 90° -4 JIC X 1/4” NPT 1
4 135283480 Hose, -4 JIC X 48” 1
5 146604159 Elbow, 45° -4 JIC X 1/4” NPT 1
6 |35310960 Hose, -4 JIC X 10” 1
7 135296219 Nut, Tube, -8 JIC 1
8 35299734 Reducer, -8 JIC X -4 JIC 1
9 196952874 Elbow, 45° -4 JIC X 9/16” -18 UNF SAE 1

w/O-Ring
10 (95642484 Tee, -8 JIC X -8 JIC X -8 JIC 1
11 | 35287895 Connector, 9/16” X -8 JIC - 18 w/O-Ring 1
35278571 O-Ring, 0.468” ID X 0.078” BUNA 3-6 1
12 | 36754059 Gasket 2
13 36884112 Valve, Butterfly 1

113



Airend, HR350, Oil Pump And Filters

DETAIL [1]

114



ITEM | PART NO. DESCRIPTION QTY NOTES
1 146627982 Strainer Assembly, HR350 1
> |95431292 glblg\évg 90° -24 JIC X 1-7/8” -12 UNF SAE, 1
3 35004750 (E)Ibrg\gg 90° -12 JIC X 1-1/16” -12 UNF SAE, 1
4 95987970 O-Ring, 1-7/8” ID X 1/8”, Viton -225 Standard 5
5 146619418 Pump, Oil, HR350 1
6 95000410 O-Ring, 2” ID X 1/8”, Viton -125 Standard 1
7 46622775 Tube, Pump Outlet, HR350 1
8 95104196 Screw, Hex, 1/2” -13 UNC X 2” 8
9 (35321389 Cap, -6 JIC 1
10 (46627460 Filter Assembly, Dual, HR350 1
11 46622471 Elbow, Filter Outlet 1
12 95475349 Screw, 12 Pt, 1/2” -13 UNC X 1-1/2” 8
13 46622217 Head, Filter Assembly

46671454

Element, Oil Filter

115



Airend, HR350, Tubes And Fittings

116



ITEM | PART NO. DESCRIPTION QTY NOTES
1 95365078 Conne.ctor, -6 JIC X 9/16” -18 UNF SAE 1
w/O-Ring
2 46622776 Tube, Seal 1
3 35581909 Elbow, -6 JIC X 9/16” -18 UNF W/Orifice Insert 4
4 195951422 Nipple, 1" NPT X 2” 1
5 195953428 Tee, 1” NPTF X 1” NPTF X 1” NPTF, 300 Ib. 1
6 39588041 Valve, Pressure Relief, 200 PSIG, 1”7 NPT 2
7 135287895 Con_nector, -8 JIC X .9/16” -18 UNF SAE 1
O-Ring
8 146623828 Cover, Safety Valve, Pressure Relief 1
9 46622805 Tube, 2nd Stage Female, Bearing Scavenger 1
10 |35225093 Clamp, Support, 1/2”, Rubber Coated 1
11 |36797652 Screw, Hex, M6 -1.0 X 12 MM 1
12 35287911 Elbow, 90°, -8 JIC X -8 JIC 1
13 |35288166 Connector, -8 JIC X 3/4” -16 UNF SAE O-Ring 1
14 46622791 Tube, 1st Stage 1
15 [35253038 Clamp, Support, 3/8” ID 1
16 [36769024 Screw, Hex, M6 -1.0 X 20 2
17 195935029 Washer, Flat, 1/4” ID 1
18 |95365078 Connector, -6 JIC X 9/16” -18 UNF SAE O-Ring| 1
19 |35279827 Elbow, 90°, -6 JIC X 9/16” -18 UNF SAE O-Ring| 1
20 146622780 Tube, 2nd Stage, Discharge Bearing, Female 4
21 146622778 Tube, Input Shaft, Rear Bearing 1
22 |35296433 Connector, -12 JIC X 3/4” -16 UNF SAE O-Ring| 1
23 146622765 Tube, Pressure Relief 1
24 95990321 glblsl\;]vg 90°, -12 JIC X 1-5/16” -12 UNF SAE 1
25 [35279801 Elbow, 90°, -8 JIC X 3/4” -16 UNF SAE O-Ring 1
26 46653272 Tube, 2nd Stage, Discharge Bearing, Male 1
27 46622500 Tube, 2nd Stage Inlet Bearing 1
28 (35144328 Screw, Hex Lock, 1/4” - 20 UNC X 5/8” 1
29 146619276 Bracket, Cable Clip 1
30 [35144492 Nut, Hex Nylon Insert, 1/4” - 20 1
31 35305648 Elbow, 90°, -10 JIC X -10 JIC Female 1
32 |46622743 Tube, 2nd Stage Male, Bearing 1
33 [35286954 Connector, -10 JIC X 7/8” -14 UNF SAE O-Ring| 1
34 195303376 Connector, -10 JIC X 7/8” -14 UNF SAE O-Ring| 1

117



Airend, HR350, Discharge Piping

118



ITEM | PART NO. DESCRIPTION QTY NOTES
1 95225116 Gasket, Ring 2
2 136843720 Valve, Check, 3” Wafer 1

22226922 Valve, Check, 3" Wafer, PED 1
3 123294820 Sensor, Temperature, 3/8” NPT 1
4 195358040 O-Ring, Std-237 3/8” ID X 1/8” WD 2
5 195016283 Flange, Adapter 3” 2
6 [95013728 Screw, Cap Hex Socket Head, 5/8” X 2-1/2” 4
7 46570099 Hose, 3” Discharge Metal Flex 1
8 46570920 Pipe, 3" Discharge 1
9 |35376094 Screw, Hex, M16 - 2.0 X 120 8
10 95935052 Washer, Flat, 5/8” ID 8
11 95954038 Plug, Hex, 1/4” NPT 1

119



Installation

, HR2.5,

Airend

/ o
4 o °
K s b @
o
\ o

Y, o
0.2 ~,
L)
¢ /
X RS ) 4 |
L L5 \ .
3 4 (S oA
{ S 4 )
£ o\ & % .
¢ D
R I "% ) 2\
N /& : .
N A
NN o
\ A
: °
S
°

L7 e N

/,

~

Q
i~

Y
A
74

120



ITEM | PART NO. DESCRIPTION QTY NOTES
1 (96700919 Screw, Hex, M20 - 2.5 X 90 2
2 35273937 Washer, Snubber 2
3 [54613369 Bracket, Airend Support 2
4 35375856 Screw, Hex, M20 - 2.5 X 35 8
5 (46587479 Coupling Assembly, Drive AC 1
6 |36881704 Screw, Hex, 3/8” - 16 X 1-1/4” 8
7 54637905 Airend, XHP 1170 2.5 1
8 195934626 Screw, Hex, 7/16” - 14 X 1-1/2” 12
9 [35584556 Mount, Center Bond 2
10 (46554944 Ring, Drive Coupling 1
11 46578019 Element, Coupling 1
12 |46554946 Bushing, Drive Coupling 1
13 35367069 Key, Bushing 1

121



Airend, HR2.5, Gear Case

122



ITEM | PART NO. DESCRIPTION QTY NOTES
1 36798205 Guard, Wire 2
2 |36793750 Case, Gear 1
3 35272541 Screw, Hex
4 196706262 Screw, Hex, M16 - 2.0 X 45
5 139929351 Seal, Oil 1
6 |36795128 Spacer 1
7 136795169 Nut, Lock 1
8 |35336122 Dowel 1
9 |35355536 O-Ring 1
10 | 36795151 Set, Shim 1
11 195650529 Pin, Roll 1
12 |39577648 Cover, QOil Seal 1
13 196702295 Screw, Hex 4
14 | 36795136 Spacer 1
15 (36511640 Bearing 1
16 |36795144 Spacer 1
17 54637897 Gear Set, 1170cfm @ 1800rpm 1
18 36795102 Key 1
19 |36795110 Key 1
20 |36792836 Shaft, Drive 1
21 [35610203 Bearing 1
22 35372010 Spacer 1
23 | 36861367 O-Ring 1
24 35820646 Housing, Main 1
25 35272533 Screw, Hex 16

123



Airend, HR2.5, Upper Rear Bearings and Caps

124



ITEM | PART NO. DESCRIPTION QTY NOTES
1 36508414 Plate, Retaining 1
2 35311463 Screw, Hex 7
3 35856418 Plate, Retaining 1
4 196716139 Screw, Hex 6
5 [35355767 Shim, Set 1
6 |35600105 Bearing 2
7 35355833 Shim, Set 1
8 |35355858 Plate, Clamp 1
9 96712187 Screw, Hex 3
10 |54637897 Gear Set, 1170cfm @ 1800rpm 1
11 | 35355841 Spacer 1
12 | 36501013 Plate, Retainer 1
13 196701487 Screw, Hex 6
14 |35355767 Shim, Set 1
15 |35605203 Bearing 2
16 | 35355825 Shim, Set 1
17 | 35602457 Piston, Thrust 1
18 36017465 Rotor Set, 1st Stage 1
19 (95223178 Ring, Snap 2
20 |35600022 Bearing
21 |95340428 Key
22 36854701 Coupling
23 135300193 Plate, Clamp
24 35600030 Bearing, Roller
25 |35355817 Key
26 |35355783 O-Ring
27 |36861839 Piston
28 |36861847 Spring
29 |36861557 Plug
30 (95000410 O-Ring
31 |36861144 Oil, Pump
32 196706080 Screw, Hex 4
33 |36861193 Housing, Rotor 1
34 135336130 Dowel 1 Not Shown
35 [35336122 Dowel 1 Not Shown
36 [92398239 Screw, Hex
37 35295344 Screw, Hex
38 |35275742 Gasket 1
39 |36509388 Plate, Cover 1

125



Airend, HR2.5, Lower Rear Bearings and Caps

126



ITEM | PART NO. DESCRIPTION QTY NOTES
1 36006732 Rotor Set, 2nd Stage 1
2 35355791 O-Ring 1
3 36738128 Housing, Rear Bearing 1
4 196712179 Screw, Hex 16
5 (35336122 Dowel 1
6 |35336130 Dowel 1
7 135355817 Key 1
8 35355940 Piston, Thrust 1
9 |35355874 Shim, Set 2
10 |35600113 Bearing, Tapered Roller 4
11 | 35864644 Coupling 1
12 36851277 Screw, Hex 1
13 | 35355916 Shim, Set 1
14 19026290 O-Ring 1
15 |36864676 Cover, Bearing 1
16 [39125000 Screw, Hex 6
17 35275742 Gasket 1
18 36509388 Plate, Cover 1
19 95069522 Dowel 1
20 |36847200 Plate, Clamp 1
21 135311463 Screw, Hex 7
22 |54637897 Gear Set, 1170cfm @ 1800rpm 1
23 |35355866 Spacer 1
24 35355965 Plate, Retaining 1
25 35273408 Screw, Hex 8
26 |35600022 Bearing, Roller 1
27 |35355957 Plate, Clamp 1
28 195026290 O-Ring 1
29 (35355924 Shim, Set 1
30 |35856350 Cover, Rear Bearing 1
31 196702295 Screw, Hex 6
32 35355999 Plate, Retaining 1
33 |35355973 Spacer, Bearing 1
34 35300201 Plate, Clamp 1
35 35600014 Bearing, Roller 1

127



Airend, HR2.5, Piping

To Tee In Engine
Oil Filter Housing

To Air Cylinder

ger Tube

On Separator Tank

To Oil Scaven

128



ITEM

PART NO.

DESCRIPTION

NOTES

23IsaranlisoeNoanwN -

W W W WNDNDNDNDNDNDNDNDNDNDDN
WN - OO0 ~NOOOTPA~,WDN-O

46632079
46548020
36842318
95475604
46547790
22225205
46652453SA
95935029
95923298
36920825
46547857
35322379
46547881
46604159
35322494
35225077
35279025
35298512
95934550
35283134
39120563
39418769
35294487
35283258
35287903
35296391
35284504
35291269
95365094
46666318
35166404
37081528
36841526

Hose, -6 JIC X 26”

Elbow, 45° -6 JIC X 1/4” ENPT

Valve, Solenoid, 24V 1/4” NPT

Nipple, 1/4” NPT X 1/4” NPT

Cross, 1/4” FNPT

Valve, Safety, 1/4” NPT

Bracket, Cross Mount

Washer, Flat, 1/4” ID

Nut, Locking, 1/4” - 20

Pressure Transducer, 0-100 PSIG
Bushing, Reducer, 1/4” NPT X 1/8” FNPT
Valve, Blowdown

Elbow, 90° 1/4” - X -6 JIC

Elbow, 45° 1/4” - X -4 JIC

Hose, -4 JIC X 677

Clamp, Support, 11/16” Rubber Coated
Screw, Hex, M08 - 1-1/4” X 20

Hose, -8 JIC X 30”

Screw, Hex, 3/8” X 3/4”

Connector, -8 JIC X 1/4” NPT

Screen, Scavenge, 1/4” NPT X 1/4” FNPT
Orifice, 0.0135” X 0.25” NPT
Connector, -4 JIC X 1/4” NPT

Hose, -4 JIC X 34”

Connector, -4 JIC X 7/16” - 20 w/O-Ring
Connector, 3/4” - 16 X -6 JIC

Hose, -6 JIC X 26”

Hose, -4 JIC X 60”

Elbow, 90° 9/16” X -4 JIC - 18 w/O-Ring
Hose, -4 STR X 21”

U-Bolt, 1/4” - 20 X 1-1/4” 1D

Orifice, 0.063” Dia. X 1/4” NPT

Heater, 3/4” Hex 24VDC

_\_\[\)_\_\_\_\_\_\_\_\_\_\_\_\_\_\w_\l\)_\_\_\_\_[;.l;_\_\l\)w_\_\Ag

129



Airend, HR2.5, Air Cylinder and 24 VDC Compressor

130



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46548020 Elbow, 45° -6 JIC X 1/4” ENPT 1
2 46547824 Tee, 1/4” NPT X 1/4” NPT X 1/4” NPT Female 1
3 35248145 Connector, 1/4” NPTF Ball Check Valve 1
4 135280098 Elbow, 90° 1/4” FNPT X -6 JIC 1
5 195910048 Screw, Hex, M08 -1.25 X 20 1
6 |35584689 Cylinder, Air 1

35288885 Bushing, 3/8” ID X 5/8” 1

22377212 Kit, Bushing w/Cylinder

7 195245288 Nut, Hex, Jam 7/16” X 20 1
8 35300532 Bearing, Rod 1
9 95934626 Screw, Hex, 7/16” - 14 X 1-1/2” 1
10 |46558459 Connector, -6 JIC X 1/8” NPT 1
11 |46576919 Compressor, 24 VDC 1
12 35119718 Clamp, 2” Rubber Support 2
13 | 35279025 Screw, Hex, M08 -1.25 X 20 2
14 |46630599 Hose, -6 X 34” 1
15 35605799 Steel Rod, Adjuster Spring, 3/8” OD X 4” 1
16 | 35145077 Nut, 3/8” - 16 2
17 35579523 Spring 1
18 195923298 Nut, Hex Nylon Insert, 1/4” - 20 1
19 |95935003 Washer, 1/2” Flat 1
20 195923330 Nut, Hex Nylon Insert, 7/16” - 14 1
21 |95934782 Screw, Hex, 1/4” X 1-3/4” 1
22 (35607910 Lever, Regulation 1
23 | 35375963 Screw, Hex, M20 - 2.5 X 75 2
24 95935011 Washer, Flat, 13/16” ID 2
25 |35288893 Screw, Hex Socket Shoulder, 3/8” - 1-1/4” 1
26 36898450 Spacer, Air Cylinder Bracket 2
27 |36898005 Bracket, Air Cylinder 1
28 195934998 Washer, Flat, 5/16” Dia 1
29 (95923314 Nut, Hex Lock Nylon Insert, 5/16” - 18 1
30 |35264951 Lever, Control 1
1

31

95500369

Screw, Set, 1/4” - 20 X 3/4”

131



Airend, HR2.5, Intake Valve Assembly

132



ITEM | PART NO. DESCRIPTION QTY NOTES
1 36884997 Flange, Intake 1
2 |35375963 Screw, Hex, M20 - 2.5 X 75 8
3 (46547980 Elbow, 90° -4 JIC X 1/4” NPT 1
4 35283498 Hose, -4 JIC X 517 1
5 |46604159 Elbow, 45° -4 JIC X 1/4” NPT 1
6 |35310960 Hose, -4 JIC X 10” 1
7 135296219 Nut, Tube, -8 JIC 1
8 [35299734 Reducer, -8 JIC X -4 JIC 1
9 |35287895 Connector, 9/16” X -8 JIC - 18 w/O-Ring 1

35278571 0O-Ring, 0.468” ID X 0.078” BUNA 3-6 1
10 |95642484 Tee, -8 JIC X -8 JIC X -8 JIC 1
11 35287903 Connector, -4 JIC X 7/16” - 20 w/O-Ring 1
12 35290352 Elbow, 90° -4 JIC X -4 JIC Female 1
13 35298512 Hose, -8 JIC X 30” 1
14 |36754059 Gasket 2
15 |36884112 Valve, Butterfly 1

133



Airend, HR2.5, Discharge Piping

(X1)

134



ITEM | PART NO. DESCRIPTION QTY NOTES
1 135294750 Elbow, 90° -12 JIC X 1-1/16” -12 w/O-Ring 1
2 195954038 Plug, Hex, 1/4” NPT 1
3 95225116 Gasket, Ring 2
4 136843720 Valve, Check, 3" Wafer 1
5 (46671454 Element, Qil Filter 2
6 [23294820 Sensor, Temperature, 3/8” NPT 1
7 195358040 O-Ring, Std-237 3/8” ID X 1/8” WD 2
8 195016283 Flange, Adapter 3” 2
9 195013728 Screw, Cap Hex Socket Head, 5/8” X 2-1/2” 4
10 46570099 Hose, 3” Discharge Metal Flex 1
11 46570920 Pipe, 3” Discharge 1
12 |96705504 Screw, Hex, M16 - 2.0 X 110 4
13 | 35376094 Screw, Hex, M16 - 2.0 X 120 4
14 |95935052 Washer, Flat, 5/8” ID 12

135



Airend, HR2.5, Anti-Rumble Piping

136



ITEM

PART NO.

DESCRIPTION

NOTES

sicaronldco~NoareN -

NDNDNNDNDN =
ar~r WON -0 O

35283472
35286426
35166404
35132299
95948501
35322346
95944633
46620859
35316405
46586480SA
95934618
95935037
35144492
35279025
35298512
35284504
46593959
46649430
46663277
35145077
35294735
35287739
35324987
35365774
35287929
35252782

Connector, -4 JIC X 1/4” NPT
Adapter, -1/2” NPT X -8 JIC

U-Bolt, 1/4” -20 UNC X 1-1/4”
Silencer, Blowdown EPA

Adapter, 1/2” NPTF X 1/4” NPTF
Connector, 5/32” Orifice

Bushing, 3/4” NPT X 1/4” NPT Reducer
Elbow, 90° -8 JIC X 1/2” NPT

Valve, Anti-Rumble

Bracket, Anti-Rumble Valve

Screw, Hex, 3/8” -16 UNC X 4”
Washer, 3/8” Flat

Nut, Serrated Hex Flange, 1/4” -20 UNC
Screw, Hex, M08 -1.25 X 20

Hose, -8 JIC X 30”

Hose, -6 JIC X 26”

Connector, -6 JIC X 3/8” NPT

Valve, Blowdown

Repair Kit, Blowdown Valve

Nut, Hex Serrated, 3/8” -16 UNC
Elbow, 90° -12 JIC X 3/4” NPTF

Tee Run, -12 JIC

Nut, Tube -12 JIC

Reducer, -12 JIC X -8 JIC

Tee, -8 JIC X -8 JIC X -8 JIC Female
Hose, -8 JIC X 13"

_\_\_\_\_\_\|\)_\_\_\4_\_\L_\|\)_\_\_\_\_\_\_\|\)_\41

137



Oil Piping, Installation

Q X e,e,
D
e
KB ;é‘ﬁ ,

= N W\— .= =
" TONN ."‘,' L
7 \ VA A -
7 o\ y gk =
N @ p ¢

138



ITEM | PART NO. DESCRIPTION QTY NOTES
1 95357976 O-Ring, 2-1/4"ID X 1/8” 4
2 146619887 Tube, Oil Cooler Return 1
3 195920708 Screw, Hex, 1/2” - 13 X 1-1/2” 16
4 135192178 Clamp, Saddle, 2~ 2
5 146619888 Tube, Oil Cooler Out To OTBV XHP 1
6 |35141894 Hose, -12 JIC X 16” 1
7 139481460 Elbow, 90° - 24 SAE X -32 JIC 1
8 195219747 Connector, -12 JIC X 3/4” NPT 1
9 95953873 Bushing, 1-1/2” NPT X 3/4” NPTF Reducer 1
10 (46595801 Valve, Oil Pressure Relief 1
11 |46609059 Manifold, XHP Qil 1
12 95935193 Screw, Hex, 3/4” X 1 - 3/4” 4
13 | 36897940 Valve, Oil Temperature Bypass 1

22201271 Seal, Lip

22201289 Screws

39207402 Element, Temperature, 150° F
14 195431292 Elbow, 90° - 24 JIC X 1 -7/8" - 12 UNF SAE 1

w/ O-Ring

15 |35130863 Hose, -24 JIC X 35” 1
16 |46653410 Tube, Oil Manifold To Oil Cooler Supply 1
17 146557159 Tube, Oil Cooler In 1

139



Separator Tank, Installation

140



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46649981SA |Bracket, Top, Sight Glass 1
2 35279025 Screw, Tapping, M08 - 1.25 X 20 2
3 46615739 Gage, Sight, Flat Glass Reflex 1
4 146620860 Connector, Bulkhead, -8 JIC X 1/2” NPT 2
5 (46620082 Hose, -8 X 381mm 2
6 |35802933 Plug, Qil Filler 1
7 |35277797 O-Ring, 2-11/32” ID 1
8 46620859 Elbow, -8 JIC X 1/2” NPT 90° 1
9 |46561524 Separator Tank Assembly, XHP, ASME CRN 1

AS1210 Certified
46555803 Separator Tank Assembly, XHP, CE ASME 1
CRN Certified

10 |36879492 Screw, Hex Flange, M12 - 1.75 X 25 4
11 195928040 Nipple, Pipe 3/4” 1
12 195953410 Tee, 3/4” NPT X 3/4” NPT X 3/4” NPT 1
13 146553971 Valve, Safety, 440 PSI 1
14 146568519 Switch, Pressure 12 PSI 1
15 95944104 Elbow, 1-1/4” NPT X 1-1/4” NPT 1
16 23294838 Sensor, Temperature 1/2” NPT 1
17 195953949 Bushing, Reducer, 3/4” NPT X 1/2” FNPT 1
18 |36762821 Nipple, 1-1/4” NPT X 4” 1
19 |35261155 Clamp, Muffler 1
20 |54744156 Pipe, Discharge, Safety Valve 1
21 95280541 Plug, Hex, 1-1/16” - 12 1
22 195225116 Gasket, Ring 1
23 |46560718 Elbow, Discharge, 3” 1
24 95934386 Screw, Hex, 3/4” - 10 X 2-1/4” 8
25 (95016283 Flange, Adapter 3” 2
26 195013728 Screw, Hex Socket, 5/8” - 11 X 2-1/2” 4
27 35294750 Elbow, 90° 1-1/16” - 12 X -12 JIC w/O-Ring 1
28 |46619643 Elbow, 45° -8 JIC X 1/2” NPT 1
29 |46620880 Elbow, 90° -8 JIC X -8 JIC 1
30 |46649240SA |Bracket, Sight Glass 1
31 96741962 Screw, M08 - 1.25 X 25 2
32 |36881886 Nut, Hex Flange, M08 - 1.25 2

141



Separator Tank, Tank Assembly

142



ITEM | PART NO. DESCRIPTION QTY NOTES
1 95935003 Washer, Flat, 1/2” ID 2
2 195053047 Screw, Hex, 1/2” - 13 X 1-1/4” 2
3 |46555804SA |Arm, Tank Cover Davit 1
4 146555952 Element, Separator 1
5 |46561525SA | Tank, Separator, XHP, ASME, CRN, AS1210 1
Cert

46555801SA | Tank, Separator, XHP, CE, ASME, CRN Cert 1
6 |95922928 Nut, Hex, 3/4” - 10 1
7 195929139 Screw, Hex, 3/4” - 10 X 4-1/2” 1

143



Separator Tank, Piping

144



ITEM

PART NO.

DESCRIPTION

2
2

NOTES

O PO 2D ©ONO A WN -

35301506
35376110
35291269
35283464
37081528
35593201
35329309
46628161
46607825
95365094
46547956
95930301
22817811
54765946
95219747

Elbow, 90° -12 JIC X -12 JIC Female
Hose, -12 JIC X 54"

Hose, -4 JIC X 60”

Elbow, 90° -4 JIC X 1/4” NPTF

Orifice, 0.063” Dia. X 1/4” NPT

Tube, Scavenge

Connector, 3/8” NPT X 3/8”, w/ O-Ring
Elbow, 90° -6 JIC X -6 JIC Female

Tee, -6 JIC X -6 JIC

Elbow, 90° 9/16” X -4 JIC - 18 w/O-Ring
Connector, -6 JIC X 1/4” NPT

Bushing, Hex, Reducer 1/4” NPT X 1/8” NPTF
Elbow, 45° 1/8” NPT

Transducer, Pressure, 0-500 PSI
Connector, -12 JIC X 3/4” NPT

_—e e A D 2 D 2 2 2 2 2

145



Separator Tank, Regulation

146



ITEM

PART NO.

DESCRIPTION

o

NOTES

23IsaranlisoeNoanwN -

NDNDNDNDNDNDDN
OO O WN -~ O

46548087
35315795
46547865
23346612
46562499
46645121
46608801
46547881
46547873
36841526
46548020
46547816
46499687
46547840
46553075
35225077
36889608
36881886
95245288
46547824
46652346SA
95935003
95934634
95954251
95095659
46607441

Elbow, 90° -6 JIC X 1/8” NPT

Valve, Regulator, Spring

Elbow, 90° 1/4” NPT

Heater, Cylindrical 24VDC

Valve, 3-Way Ball 1/4” NPT

Hose, -6 JIC X 13"

Hose, -6 JIC X 17"

Elbow, 90° -6 JIC X 1/4” NPT

Valve, Shuttle, 1/4” NPT

Heater, Hex, 3/4” 24 VDC

Elbow, 45° 1/4” NPT X -6 JIC
Nipple, Hex, 1/4” NPT SST

Heater, Hex, 7/8” 24VDC

Tee, 1/4” Male Run NPT

Valve, Solenoid, 24V 1/4” NPT

Clamp, Support, 11/16” ID Rubber Coated
Screw, Hex Flanged, M08 -1.25 X 25

Nut, Hex, M08 - 1.25

Nut, Hex, 7/16”

Tee, 1/4” NPT X 1/4” NPT X 1/4” NPT Female
Bracket, Regulator Mount

Washer, Flat, 1/2”

Screw, Hex, 1/2” - 13 X 3/4”

Washer, Flat, #10

Screw, Round Phillips, #10 - 24 UNC X 1/2”
Decal, Dual Pressure Valve Operation

_\|\)|\)_\_\_\_\_\_\_\4_\_\_\('\)_\@_\(})“)_\_\_5@[\)[\)1

147



Service Air, Standard, No Filtration

148



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46561721 Tube, Separator Tank Minimum Pressure Valve 1
22205124 Tube, Separator Tank Minimum Pressure Valve, 1
PED
2 195929089 Screw, Hex, 5/8” - 11 X 1-3/4” 12
3 195954038 Plug, Hex, 1/4” NPT 1 Non PED Only
4 195358040 O-Ring, 3-3/8”" ID X 1/8” Cross Section 3
5 195947149 Plug, Hex, Countersink 3/4” NPT 1
6 |54687504 Valve, Check, 3” Minimum Pressure 1
22207526 Valve, Check, 3” Minimum Pressure, PED 1
7 46561941 Tube, Service Air, 3” 1
46614404 Tube, Service Air, 3", PED 1
8 35586288 U-Bolt, 1/2” - 13 X 3” 1
9 36799419 U-Bolt, 1/2” - 13 X 4-5/8” 1
10 |95940946 Nipple, Pipe Extra Strong 3” NPT X 3” 1
11 154393210 Nipple, Orifice, 3" NPT X 3” 1
12 |36755718 Valve, Ball, 3” 1
22225213 Valve, Ball, 3" NPT, PED 1
13 195954814 Elbow, 90°, 3" NPT 1
14 23299472 Valve, Ball, 1/4” NPT 1
15 |35367846 Connector, Swivel Nut, 1/4” NPT X -6 JIC 1
16 35336189 Connector, -6 JIC Bulkhead 1
17 |54668314 Bracket, Service Pipe Mounting 1
18 135130293 Screw, Tapping, 3/8” - 16 X 3/4” 4
19 195935003 Washer, Flat, 1/2” ID 4
20 195922902 Nut, Hex, 1/2”- 13 4
21 95935052 Washer, Flat, 5/8” 2
22 |95415667 Tee, -6 JIC Swivel Run 1
23 35282987 Hose, -6 JIC X 34~ 1
24 | 35280098 Elbow, 90° 1/4” NPT X -6 JIC 1
25 |35283001 Hose, -6 JIC X 47~ 1

149



Service Air, 1Q, Piping, Aftercooler Inlet

Standard
Air Piping

N&TERI

N
»w 4

150



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46625516 Tube, Aftercooler Inlet XHP 1
46614405 Tube, Aftercooler Inlet XHP, PED 1

2 195929089 Screw, Hex, 5/8” - 11 X 1-3/4” 20
3 195358040 O-Ring, 3-3/8” ID 5
4 36893220 Adapter, 3" NPT X Flat-Face Flange 2
5 195940946 Nipple, Extra Strong, Pipe 3” NPT X 3” 2
6 |36922995 Valve, Ball, Lockable, 3” 1
22225221 Valve, Ball, Lockable, 3” NPTLockable, PED 1

7 146674062 Tee, Service Air 3” 1
46557999 Tee, Service Air 3”, PED 1

8 195954038 Plug, Hex, 1/4” NPT 1
9 |36755718 Valve, Ball, 3” 1
22225213 Valve, Ball, 3" NPT, PED 1

10 |46561720 |Tube, Aftercooler By-Pass XHP 1
22205140 Tube, Aftercooler By-Pass XHP, PED 1

11 (35248145 Connector, 1/4” NPTF 1
12 |35311471 Hose, -6 JIC X 30” 1
13 35294461 Tee Run, -6 JIC X -6 JIC X 1/4” NPT Female 1
1

14

35310994

Hose, -6 JIC X 39”

151



Service Air, 1Q, Filtration Outlet, Piping

152



ITEM | PART NO. DESCRIPTION QTY NOTES
1 95953790 Nipple, Extra Strong, Pipe, 2" NPT X 2-1/2” 1
2 195951398 Bushing, 3" NPT X 2” NPT Female Reducer 1
3 |36893220 Adapter, 3" NPT X Flat-Face Flange 1
4 46556499 Tube, 1Q Filter 1

46614402 Tube, 1Q Filter, PED 1
5 195358040 O-Ring, 3-3/8”" ID 4
6 95929089 Screw, Hex, 5/8” - 11 X 1-3/4” 16
7 46557144 Tube, 1Q Filter Tube to Min. Pressure Valve 1

46614403 Tube, 1Q Filter Tube to Min. Pressure Valve, 1

PED
8 146558801 Gauge, Pressure, 0-600 PSI 1
9 95954095 Elbow, 90° 1/4” NPT 1
10 195944567 Nipple, 1/4” NPT X 1-1/2” 1
11 195944633 Bushing, Reducer, Female, 3/4” NPT X 1/4” 1
NPT

12 |54687504 Valve, Check, 3” Minimum Pressure 1

22207526 Valve, Check, 3” Minimum Pressure, PED 1
13 146561941 Tube, Service Air 1

46614404 Tube, Service Air, PED 1
14 35586288 U-Bolt, 1/2” - 13 X 3” 1
15 36799419 U-Bolt, 1/2” - 13 X 4-5/8” 1
16 |95940946 Nipple, Extra Strong, Pipe, 3" NPT X 3” 1
17 195954814 Elbow, 90° 1/4” NPT 1
18 154393210 Nipple, Orifice, 3" NPT X 3” 1
19 |36755718 Valve, Ball, 3” 1

22225213 Valve, Ball 3", PED 1
20 |46607442 Decal, AC Operation Diagram 1
21 |54668314 Bracket, Service Pipe Mounting 1
22 35130293 Screw, Tapping, 3/8” - 16 X 3/4” 4
23 195922902 Nut, Hex 1/2”- 13 4
24 95935003 Washer, Flat, 1/2” ID 4
25 95287629 Connector, -4 JIC X 1/8” NPT 1
26 35282912 Hose, -4 JIC X 277 1
27 35283472 Connector, -4 JIC X 1/4” NPT 1
28 46547840 Tee, 1/4” NPT X 1/4” NPTF X 1/4’NPT 1
29 |46547857 Bushing, Reducer, Hex, 1/4” NPTF X 1/8” NPTF| 1
30 (46568519 Switch, Pressure, 12PSI NC 1

153



Service Air, 1Q, Aftercooler, Piping

154



ITEM | PART NO. DESCRIPTION QTY NOTES
1 54700943 Louver, Aftercooler 1
2 |35252600 Nut, Hex, 5/16” - 18 8
3 146625132 Aftercooler, High Pressure, XHP 1

46601123 Aftercooler, High Pressure, XHP, PED 1
4 135144336 Screw, Hex Flange, 5/16” - 18 X 3/4” 8
5 |46547816 Nipple, Hex, 1/4” NPT 2
6 36920445 Valve, Blowdown 2
7 35248319 Fitting, Orifice, 3/32” 2
8 |36841526 Heater, 3/4” Hex 24 VDC 2
9 146547956 Connector, 1/4” NPT X 3/8” Tube 1
10 46607399 Hose, -6 JIC X 39” 2
11 123294820 Sensor, Temperature 3/8” NPT 1
12 36893220 Adapter, 3" NPT X Flat-Face Flange 1
13 195951398 Bushing, Hex Reducer, 3" NPT X 2" NPTF 1
14 |95953790 Nipple, Extra Strong, Pipe, 2" NPT X 2-1/2” 1
15 46625517 Tube, Aftercooler Outlet 1

46614401 Tube, Aftercooler Outlet, PED 1
16 195929089 Screw, Hex, 5/8” - 11 X 1-3/4” 8
17 195358040 O-Ring, 3-3/8” ID 2
18 |46635061 Hose, -6 X 30” 1
19 |35114545 Tee, 1/4” NPT X 1/4” NPTF X 1/4” NPTF 1
20 |46607825 Tee, -6 JIC Run Swivel 1
21 46607824 Tee, Run, 1/4” NPT X -6 JIC 1
22 195923298 Nut, Hex Nylon Insert, 1/4” - 20 2
23 195935029 Washer, Flat, 1/4” ID 4
24 |36898096 Screw, Hex Flange, M06 - 1.0 X 20 2
25 189297618 Spacer 2
26 |46625461SB |Bracket, Louver Actuator 1
27 |36898104 Nut, Hex, M06 - 1.0 2
28 |46628068 Screw, Hex, 1/4” - 20 X 2-1/4” 2
29 |36898310 Actuator, Linear 1

155



Service Air, 1Q, Drain Lines

156



ITEM | PART NO. DESCRIPTION QTY NOTES

1 146606721 Hose, -6 JIC X 88” 1

2 | 35225077 Clamp, Support, 3/8” Rubber Coated 2

3 46651751 Tube, -6 JIC Drain Valve to Muffler 1 Tandem Only
46654753 Tube, -6 JIC Drain Valve to Muffler 1 |Wagon Only

4 35285162 Grommet, 3/4” ID 1

5 146593959 Connector, -6 JIC X 3/8” NPT 1

6 |46608803 Tee, Male, -6 JIC X 1/4” NPT X -6 JIC 1

7 135322379 Valve, Blowdown 1

8 |35166404 U-Bolt, 1/4” - 20 X 1-1/4” ID 1

9 35144492 Nut, Hex Nylon Insert, 1/4” - 20 2

10 |46632179SA |Bracket, Blowdown Valve Mounting 1

11 |36881886 Nut, Hex Flange, M08 - 1.25 2

12 36889608 Screw, Hex Flange, M08 - 1.25 X 25 2

13 36841526 Heater, 3/4” Hex 24VDC 1

14 | 35322346 Fitting, Orifice, 5/32” 1

15 (46548020 Elbow, 45° 1/4” NPT X -6 JIC 1

16 [46595719 Hose, -6 JIC X 110” 1

17 35279025 Screw, Hex, M08 - 1.25 X 20 1

157



Service Air, 1Q, Filters And Moisture Separator

158



ITEM

PART NO.

DESCRIPTION

3]

NOTES

>IscionlsemNoas®N

19

20
21
22
23
24
25
26
27
28
29
30
31
32

33

54735204
36880995
95935003
96701743
356321223
35283241
35282904
95287629
95032074
36899599
46651375SB
35279025
35136423
35320696
46585559SB
36879195
46634884
46633401
22068845
22243141
54738992
22349765
54739040
95245353
95772562
36844579
46547915
37081528
36841526
95452025
46547881
46606721
36882223
46547980
46595720
54731625
22349765
54739032
54731617
54739008
46674252

Bracket, XHP 1Q Filter Mounting
Screw, Hex Flange M10 - 1.5 X 30
Washer, Flat, 1/2”

Nut, Hex, M12-1.75

Elbow, 45°, -4 JIC X 1/4” NPTF
Hose, -4 JIC X 14”

Hose, -4 JIC X 11-1/2”

Connector, -4 JIC X 1/8” NPT

Elbow, 90°, -4 JIC X 1/8” NPT
Indicator, Differential Pressure, 20 PSI
Bracket, Pressure Indicator

Screw, Hex Tapping, M08 - 1.25 X 20
Screw, Hex, 1/4” - 20 UNC X 1/2”
Tee, 1/8” NPT X -4 SAE X -4 SAE
Bracket, 1Q Filter Mounting

Nut, Hex Flange M10 - 1.5

All Thread, M12 - 1.75 X 590 Stainless Steel
Kit, Spacer, 1Q Filters

Spacer, Filter Port

Kit, O-Ring, 72.26 ID X 1.78 WD Buna Standard
Filter, Secondary

O-Ring, Filter Housing

Element, Filter

Bushing, Reducer 1/2” NPT X 3/8”
Nipple, 3/8” NPT X 17

Y-Strainer, 3/8” NPT

Bushing, Reducer 3/8” NPT X 1/4” NPTF
Fitting, Orifice 0.063”

Heater, 3/4” Hex 24VDC

Nipple, Short 1/4” NPT X 7/8”

Elbow, 90°, -6 JIC X 1/4” NPT

Hose, -6 JIC X 88~

Tee, 1/4” NPT

Elbow, 90°, 1/4” NPT X -4 JIC

Hose, -4 JIC X 14”
Filter, XHP Primary

O-Ring, Filter Housing

Element, Filter

Separator, Moisture

Kit, XHP 1Q Filter Mounting

Harness, IQ Option

A A A o A A A NN AN WWWWWWa a2AaN-aIaNNO0-a RN N_2 2NN RMD aarv:j

Not Shown

159



Service Air, AC, Aftercooler Inlet, Piping

Standard
Air Piping

=)
SO
p

[P,

S YD)
1m0

160



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46625516 Tube, Aftercooler Inlet XHP 1
46614405 Tube, Aftercooler Inlet XHP, PED 1

2 195929089 Screw, Hex, 5/8” - 11 X 1-3/4” 20
3 195358040 O-Ring, 3-3/8” ID 5
4 36893220 Adapter, 3" NPT X Flat-Face Flange 2
5 195940946 Nipple, Extra Strong, Pipe 3” NPT X 3” 2
6 |36922995 Valve, Ball, Lockable, 3” 1
22225221 Valve, Ball, Lockable, 3” NPTLockable, PED 1

7 146674062 Tee, Service Air 3” 1
46557999 Tee, Service Air 3”, PED 1

8 195954038 Plug, Hex, 1/4” NPT 1
9 |36755718 Valve, Ball, 3” 1
22225213 Valve, Ball, 3" NPT, PED 1

10 |46561720 |Tube, Aftercooler By-Pass XHP 1
22205140 Tube, Aftercooler By-Pass XHP, PED 1

11 (35248145 Connector, 1/4” NPTF 1
12 |35311471 Hose, -6 JIC X 30” 1
13 35294461 Tee Run, -6 JIC X -6 JIC X 1/4” NPT Female 1
1

14

35310994

Hose, -6 JIC X 39”

161



Service Air, AC, Filtration Outlet, Piping

)
R 7
f L) @ \\
=
R
QB /
N\

)
4
e
)

162



ITEM | PART NO. DESCRIPTION QTY NOTES
1 95953790 Nipple, Extra Strong, Pipe, 2" NPT X 2-1/2” 1
2 195951398 Bushing, 3" NPT X 2” NPT Female Reducer 1
3 |36893220 Adapter, 3" NPT X Flat-Face Flange 1
4 |46547857 Bushing, Reducer, Hex, 1/4” NPTF X 1/8” NPTF| 1
5 |46556499 Tube, 1Q Filter 1

46614402 Tube, 1Q Filter, PED 1
6 95358040 O-Ring, 3-3/8” ID 4
7 195929089 Screw, Hex, 5/8” - 11 X 1-3/4” 16
8 |46557144 Tube, 1Q Filter Tube to Min. Pressure Valve 1

46614403 Tube, 1Q Filter Tube to Min. Pressure Valve, 1

PED
9 146558801 Gauge, Pressure, 0-600 PSI 1
10 195954095 Elbow, 90° 1/4” NPT 1
11 195944567 Nipple, 1/4” NPT X 1-1/2” 1
12 195944633 Bushing, Reducer, Female, 3/4” NPT X 1/4” 1
NPT

13 54687504 Valve, Check, 3" Minimum Pressure 1

22207526 Valve, Check, 3” Minimum Pressure, PED 1
14 46561941 Tube, Service Air 1

46614404 Tube, Service Air, PED 1
15 |35586288 U-Bolt, 1/2” - 13 X 3” 1
16 |36799419 U-Bolt, 1/2” - 13 X 4-5/8” 1
17 95940946 Nipple, Extra Strong, Pipe, 3" NPT X 3” 1
18 195954814 Elbow, 90° 1/4” NPT 1
19 54393210 Nipple, Orifice, 3" NPT X 3” 1
20 |36755718 Valve, Ball, 3” 1

22225213 Valve, Ball3”, PED 1
21 146607442 Decal, AC Operation Diagram 1
22 |54668314 Bracket, Service Pipe Mounting 1
23 |35130293 Screw, Tapping, 3/8” - 16 X 3/4” 4
24 195922902 Nut, Hex 1/2”- 13 4
25 195935003 Washer, Flat, 1/2” ID 4
26 |46568519 Switch, Pressure, 12PSI NC 1

163



Service Air, AC, Aftercooler, Piping

164



ITEM | PART NO. DESCRIPTION QTY NOTES
1 54700943 Louver, Aftercooler 1
2 |35252600 Nut, Hex, 5/16” - 18 8
3 146625132 Aftercooler, High Pressure, XHP 1

46601123 Aftercooler, High Pressure, XHP, PED 1
4 135144336 Screw, Hex Flange, 5/16” - 18 X 3/4” 8
5 |46547816 Nipple, Hex, 1/4” NPT 2
6 36920445 Valve, Blowdown 2
7 35248319 Fitting, Orifice, 3/32” 2
8 |36841526 Heater, 3/4” Hex 24 VDC 2
9 146547956 Connector, 1/4” NPT X 3/8” Tube 1
10 46607399 Hose, -6 JIC X 39” 2
11 123294820 Sensor, Temperature 3/8” NPT 1
12 36893220 Adapter, 3" NPT X Flat-Face Flange 1
13 195951398 Bushing, Hex Reducer, 3" NPT X 2" NPTF 1
14 |95953790 Nipple, Extra Strong, Pipe, 2" NPT X 2-1/2” 1
15 46625517 Tube, Aftercooler Outlet 1

46614401 Tube, Aftercooler Outlet, PED 1
16 195929089 Screw, Hex, 5/8” - 11 X 1-3/4” 8
17 195358040 O-Ring, 3-3/8” ID 2
18 |46635061 Hose, -6 X 30” 1
19 |35114545 Tee, 1/4” NPT X 1/4” NPTF X 1/4” NPTF 1
20 |46607825 Tee, -6 JIC Run Swivel 1
21 46607824 Tee, Run, 1/4” NPT X -6 JIC 1
22 195923298 Nut, Hex Nylon Insert, 1/4” - 20 2
23 195935029 Washer, Flat, 1/4” ID 4
24 |36898096 Screw, Hex Flange, M06 - 1.0 X 20 2
25 189297618 Spacer 2
26 |46625461SB |Bracket, Louver Actuator 1
27 |36898104 Nut, Hex, M06 - 1.0 2
28 |46628068 Screw, Hex, 1/4” - 20 X 2-1/4” 2
29 |36898310 Actuator, Linear 1

165



Service Air, AC, Drain Lines

- = ,W..’

AY) 50 g =
\© =
9
P 2

/

166



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46595800 Hose, -6 JIC X 100” 1

2 | 35225077 Clamp, Support, 3/8” Rubber Coated 2

3 46651751 Tube, -6 JIC Drain Valve to Muffler 1 Tandem Only
46654753 Tube, -6 JIC Drain Valve to Muffler 1 |Wagon Only

4 35285162 Grommet, 3/4” ID 1

5 146593959 Connector, -6 JIC X 3/8” NPT 1

6 |46608803 Tee, Male, -6 JIC X 1/4” NPT X -6 JIC 1

7 135322379 Valve, Blowdown 1

8 |35166404 U-Bolt, 1/4” - 20 X 1-1/4” ID 1

9 35144492 Nut, Hex Nylon Insert, 1/4” - 20 2

10 |46632179SA |Bracket, Blowdown Valve Mounting 1

11 |36881886 Nut, Hex Flange, M08 - 1.25 2

12 36889608 Screw, Hex Flange, M08 - 1.25 X 25 2

13 36841526 Heater, 3/4” Hex 24VDC 1

14 | 35322346 Fitting, Orifice, 5/32” 1

15 (46548020 Elbow, 45° 1/4” NPT X -6 JIC 1

16 [46595719 Hose, -6 JIC X 110” 1

17 35279025 Screw, Hex, M08 - 1.25 X 20 1

167



Service Air, AC, Moisture Separator

168



ITEM | PART NO. DESCRIPTION QTY NOTES
1 54735204 Bracket, XHP 1Q Filter Mounting 2
2 196730411 Screw, Hex, M10 - 1.5 X 60 4
3 195935037 Washer, Flat, 3/8” 4
4 36880995 Screw, Hex Flange, M10 - 1.5 X 30 8
5 |46585559SB |Bracket, I1Q Filter Mounting 1
6 |36879195 Nut, Hex Flange, M10 - 1.5 8
7 146552079 Nipple, 2" NPT X 17-1/2” 1
8 |54731617 Separator, Moisture, XHP 1
9 195245353 Bushing, Reducer, 1/2” NPT X 3/8” 1
10 |95772562 Nipple, 3/8” NPT X 17 1
11 146612699 Y-Strainer, 3/8” NPT 1
12 46547915 Bushing, Reducer, 3/8” NPT X 1/4” NPTF 1
13 |36841526 Heater, Hex, 3/4”, 24VDC 1
14 37081528 Fitting, Orifice, 1/16” 1
15 |46547956 Connector, 1/4” NPT X -6 JIC 1
16 46595800 Hose, -6 JIC X 100” 1
46674248 Harness, AC Option 1 Not Shown

169



Central Drains, Tandem

To Engine
Oil Pan

To Fuel
Crossover

Tank

To Separator

To Oil Cooler

To Radiator

170



ITEM | PART NO. DESCRIPTION QTY NOTES
1 22063937 Elbow, 90° Street M27 - 2.0 X -12 JIC 1
2 35323880 Hose, -12 JIC X 79” 1
3 136898328 Hose, -12 JIC X 138” 1
4 195219747 Connector, 3/4” NPT X -12 JIC 3
5 [35576115 Valve, Ball 3/4” NPT 3
6 |95928040 Nipple, Pipe 3/4” 4
7 195928172 Elbow, 90° Street 3/4” NPT 4
8 36878254 Hose, -12 JIC X 175" 1
9 (46654795 Valve, Ball, 3/4” NPT 1
10 [46641379 Clamp, Hose #10 2
11 46652351 Hose, Silicone, Coolant 5/8” ID 130 |Measured In Inches
12 35326560 Adapter, Heater Hose 1
13 95953949 Bushing, Reducer 3/4” NPT X 1/2” FNPT 1
14 | 35306679 Hose, -8 JIC X 56” 1
15 [35287911 Elbow, 90° -8 JIC Swivel 1
16 95219739 Connector, 3/4” NPT X -8 JIC 1

171



Central Drains, Wagon

172



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46652351 Hose, Silicone, Coolant 5/8” ID 130 |[Measured In Inches
2 146641379 Clamp, Hose #10 2
3 135323880 Hose, -12 JIC X 79” 1
4 136898328 Hose, -12 JIC X 138" 1
5 (36878254 Hose, -12 JIC X 175” 1
6 95219747 Connector, 3/4” NPT X -12 JIC 3
7 35576115 Valve, Ball 3/4” NPT 3
8 195928040 Nipple, Pipe 3/4” 4
9 195928172 Elbow, 90° Street 3/4” NPT 4
10 |46654795 Valve, Ball, 3/4” NPT 1
11 95953949 Bushing, Reducer 3/4” NPT X 1/2” FNPT 1
12 35326560 Adapter, Heater Hose 1
13 | 35287044 Elbow, 90° -8 JIC X 3/4” NPTF 1
14 35288026 Hose, -8 JIC X 23" 1

173



Electrical System, Control Panel Installation

A\
/\b'i /

A
I/'
/\
NS \
~ \\
N/
[~

174



ITEM | PART NO. DESCRIPTION QTY NOTES

1 |46636563 Panel Assembly, 8 Gauge 1

2 35256429 Screw, Slotted Head Quarter-Turn, 1/4” 7

3 35256445 Retainer 14

4 35256452 Receptacle, Quarter-Turn Clip-On 7

5 135280098 Elbow, 90° 1/4” NPTF X - 6JIC 1

6 |35225077 Clamp, 11/16" ID Rubber Coated Support 1

7 196727193 Screw, Hex M08 - 1.25 X 20 1

8 |46652291SA | Cover, Instrument Panel Rear 1

9 36921344 Nutsert, Hex M06 - 1.0 2

10 |36895746 Nutsert, Hex M08 - 1.25 3

11 192368687 Screw, Hex M06 - 1.0 X 14 12

12 35225085 Clamp, 15/16” ID Rubber Coated Support 1

13 |36889608 Screw, Hex M08 - 1.25 X 25 2

14 146651420 Controller, Titan Large Compressor 1

15 [35114057 Clamp, 1 1/2” ID Rubber Coated Support 1

16 46582799 Lamp, Utility 12/24 VDC 1

17 122068282 Screw, Tapping M04 X 25 2

18 146656946 Controller Assembly, IQ TCU 1 IQ/AC Only
19 (23281017 E-Stop Assembly 1

20 |[35282987 Hose, - 6 JIC X 34” 1

21 |36845725 Hinge, Panel SST 1

22 [36898104 Nut, Hex, M06 - 1.0 6

23 |46663260 Panel Assembly, Operator T4F 1

24 |96738844 Screw, Hex Socket M06 - 1.0 X 20 6

46621799 Harness, Panel Lamp Extension 1 Not Shown

175



Electrical System, Operator And Gauge Panels

176



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46636560 Panel, Base Gauge J1939 T4F 1

2 |46636561 Laminate, Gauge Panel J1939 T4F 1

3 146569259 Standoff, Male-Female 3/8” Hex 10 - 32 2

4 46564986 Clamp, Cable Nylon 5/8” 1

5 195928800 Nut, Hex #10 - 32 Stainless Steel 2

6 |46558804 Gauge, Engine Coolant Temperature 1

7 146558803 Gauge, Engine Oil Pressure 1

8 146565479 Gauge, Fuel Level 1

9 146636464 Gauge, Def Level 1

10 |46558802 Gauge, Tachometer 1

11 146558799 Gauge, Pressure Mechanical 1

12 46558805 Gauge, Voltmeter 24VDC 1

13 46558806 Gauge, Airend Discharge Temperature 1

14 46663261 Panel, Base Operator Panel 1

15 |46663263 Laminate, Operator Panel 1

16 46641571 Harness, Operator Panel 1

17 46564984 Clamp, Cable Nylon 5/16” 1

18 46564985 Clamp, Cable Nylon 3/8” 2

19 (36892362 Relay, 24V SPDT 1

20 46594302 Viewport Assembly 1

21 |46641633 Switch, Selector 3 Position 1

22 |46556142 Switch, Selector 3-Position 1

23 |46556145 Cover, Switch Padlockable 1

24 146663130 Switch, Momentary S.S. 2

25 146643146 Knob, Control With Set-Screw 1

26 |46557109 Hourmeter, Digital 1
46636660 Harness, T4F J1939 Gauge Panel 1 Not Shown
46599319 Kit, Tachometer Connector Repair 1 Not Shown
46577599 Harness, Viewport 1 Not Shown
46599309 Kit, Viewport Connector Repair 1 Not Shown
46621799 Harness, Panel Lamp Extension 1 Not Shown

177



Electrical System, Battery Installation

To Terminal
Block

To Starter
Negative

To Engine
Block Ground

To Battery

Disconnect Switch

To Frame
Ground

178



ITEM | PART NO. DESCRIPTION QTY NOTES
1 95923322 Nut, Hex Nylon Insert 3/8” - 16 4
2 195935037 Washer, Flat 3/8” ID 12
3 |54706825SB |Cover, Battery 1
4 35562156 Frame, Battery Holder 2
5 35225788 Battery, 12 VDC 2
6 |36870350SB |Tray, Battery 1
7 35279025 Screw, Tapping M08 - 1.25 X 20 3
8 35145077 Nut, Hex Lock Washer 3/8” - 16 12
9 |54715479 Stud, Battery 4
10 [35108216 Clip, Battery Frame 4
11 146590419 Cable, Battery Positive 1750mm 1
12 35128982 Cable, Battery Jumper 200mm 1
13 36783488 Strap, Ground 2
14 146590420 Cable, Battery Negative 450mm 1
15 [35130293 Screw, Tapping 3/8” - 16 X 3/4” 1

179



Electrical System, Fuse Block and Relay Mounting

To Battery
Positive

180



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |36853521 Relay, 24V SPST 100 A 1
2 92368687 Screw, Tapping M06 - 1.0 X 14 2
3 |46556356 Fuse, Relay Center 1
4 136842102 Screw, Tapping 10 - 32 X 17 4
5 23366172 Cover, Fuse/Relay Center 2
6 46567039 Block, Terminal 4-Point 3/8” Stud 1
7 |46587019SB |Bracket, Fuse Block & Terminal Block 1
8 35279025 Screw, Tapping M08 - 1.25 X 20 10
9 |46556146 Switch, Battery Disconnect 1
10 | 35225077 Clamp, Support 9/16” Rubber Coated 1
11 146590421 Cable, Battery Positive Stud to Stud 525mm 1
12 |46574679SB |Bracket, Battery Disconnect 1
13 |46653661SB |Bracket, Circuit Breaker 1
14 46615979 Breaker, Thermal Circuit 150A 1
15 |95934816 Screw, Hex 1/4” - 20 X 1” 2
16 95923298 Nut, Hex 1/4” - 20 2
17 22318125 Washer, Lock, M06 SST 2
18 95923058 Nut, Hex, 1/4” UNF 2

181






ITEM | PART NO. DESCRIPTION QTY NOTES
1 36922144 Light, Identification 1
2 195922126 Screw, Round Head Slotted #10 - 24 X 5/8” 2
3 (35265388 Nut, Hex Flange Nylon Insert #10 - 24 2
4 135367051 Lamp, Clearance Yellow 6
5 36893642 Grommet, Clearance Lamp 4
6 |36893634 Grommet, Clearance Lamp 6
7 35367044 Lamp, Clearance Red 4
8 |36787968 Grommet, Reflector 4
9 36788081 Lamp, Stop - Turn & Tail 4
10 [36895860 Light, License 1
11 195942611 Screw, Panhead Phillips 10 - 32 X 7/8” 2
12 195928800 Nut, Hex 10 - 32 2

183



Enclosure, Standard, Front

O~

hY

=S

@ﬂ\

/

o \\

184



ITEM

(20N &) I ROV I \O)

o N

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

PART NO.
46622960GA

36895746
35279025
36849925
36843282
46613540GA
46622968GA
46556466
36794816
95923314
95934998
35327311
95935037
35273366
35603349
46568879GA
36865293
35327303
46568880
92368687
46620521GA
36889608
36793602
36794816
46557279
36797652
46620443GA
36774495

DESCRIPTION
Panel, Front, Curbside

Nutsert, Hex, M08 - 1.25
Screw, Tapping, M08 - 1.25 X 20
Holder, Door, T-Latch, 2 - 1/2”
Rivet, 0.19” Dia.

Panel, Front, Streetside, Control
Panel, Front, Streetside, Control
Plate, Serial Number

Rivet, 0.187” Dia.

Nut, Locking, 5/16” - 18
Washer, Flat, 5/16” ID

Spring, Eyebolt

Washer, Flat, 3/8” ID

Nut, Locking, M10 - 1.5

Holder, Door

Door, Control Panel

Bumper, Rubber

Eyebolt, 5/16” - 18

Hinge, Operator Panel Door
Screw, Tapping, M06 - 1.0 X 14
Frame, Front Door

Screw, Hex, M08 - 1.25 X 25
Latch, Door

Rivet, 0.187” Dia.

Hinge, Door

Screw, Tapping, M06 - 1.0 X 12
Door, Front

Seal, Door

2
-2

w
o

_\\1_\_\|\)4_\_\|\)_\w_\|\)_\_\_\00_\5

—
—

—_—

N -, O A~ BN A

(o0}

NOTES

Standard Air
IQ/AC Option Only

Measured in Inches

185



Enclosure, Standard, Streetside

186



ITEM | PART NO. DESCRIPTION QTY NOTES
1 22617666 Seal, Rubber, 3 X 10 mm 192 |Measured in Inches
2 |46556378GA |Frame, Door Streetside Rear 1
3 136895746 Nutsert, Hex, M08 - 1.25 30
4 136889608 Screw, Flange, M08 - 1.25 X 25 15
5 135144336 Screw, Hex, 5/16” - 18 X 75” 1
6 |36921344 Nutsert, Hex, M06 - 1.0 12
7 35279025 Screw, Tapping, M08 - 1.25 X 20 14
8 46557279 Hinge, Door 2
9 92368687 Screw, Tapping, M06 - 1.0 X 14 20
10 36793602 Latch, Door 2
11 |36794816 Rivet, 0.187” Dia. 8
12 |46556379GA | Door, Side Access 1
13 | 36849925 Holder, Door T-Latch 2.50 3
14 36843282 Rivet, 0.19 Dia. ID 12
15 36774495 Seal, Door 345 |Measured in Inches
16 [46651352GA |Door, Side Access 1
17 |46570459GA | Support, Drip Pan, Louvered, Streetside 1
18 |36797652 Screw, Tapping, M06 - 1.0 X 12 3
19 |46651713GA | Panel, Intake Louvered Streetside 1
20 |46651298GA |Frame, Door Streetside 1

187



Enclosure, Tandem, Streetside, Rear

188



ITEM | PART NO. DESCRIPTION QTY NOTES

1 54718184 Strap, Foam Retention 3

2 92368687 Screw, Tapping, M06 - 1.0 X 14 15

3 |46556397GA |Panel, Rear, Tandem, Streetside 1

4 36895746 Nutsert, Hex, M08 - 1.25 18

5 (36889608 Screw, Flange, M08 - 1.25 X 25 18

6 |35144336 Screw, Hex, 5/16” - 18 X 75” 7

7 46595139 Strap, Fiberglass Panel Retention, Short, 2” 3

8 [22617666 Seal, Rubber, 3 X 10 mm 186 |Measured in Inches
9 146559799 Hinge, Cooler Door Access 1

10 36793602 Latch, Door 1

11 |36794816 Rivet, 0.187” Dia. 4

12 |46559800GA | Door, Cooler Access 1

13 | 36849925 Holder, Door T-Latch 2.50 2

14 36843282 Rivet, 0.19 Dia. ID 12

15 |36774495 Seal, Door 117 |Measured in Inches
16 [46622965GA |Frame, Door, Cooler Access, Streetside 1

17 36921344 Nutsert, Hex, M06 - 1.0 5

18 (46595520 Strap, Fiberglass Panel Retention, Long, 2” 3

189



/

m
®)




ITEM | PART NO. DESCRIPTION QTY NOTES

1 46622963GA | Frame, Door Side 1

2 |36895746 Nutsert, Hex, M08 - 1.25 25

3 36889608 Screw, Flange, M08 - 1.25 X 25 15

4 135144336 Screw, Hex, 5/16” - 18 X 75” 1

5 136921344 Nutsert, Hex, M06 - 1.0 15

6 35279025 Screw, Tapping, M08 - 1.25 X 20 24

7 22617666 Seal, Rubber, 3 X 10 mm 192 |Measured in Inches
8 [46663201GA |Frame, Door Curbside 1

9 92368687 Screw, Tapping, M06 - 1.0 X 14 17

10 |46663053GA |Baffle, Door Side 1

11 |46622961GA |Panel, Intake Louvered Curbside 1

12 136849925 Holder, Door T-Latch 2.50 3

13 36843282 Rivet, 0.19 Dia. ID 12

14 |46568319GA | Support, Drip Pan, Louvered, Curbside 1

15 [36797652 Screw, Tapping, M06 - 1.0 X 12 3

16 46557279 Hinge, Door 2

17 |46663052GA |Door, Side, Louver Bottom 1

18 (36793602 Latch, Door 2

19 [36794816 Rivet, 0.187” Dia. 8

20 |46663101GA |Door, Side Access, Hinge, LH 1

21 36774495 Seal, Door 353 [Measured in Inches

191



Enclosure, Tandem, Curbside, Rear

4
///
/

192



ITEM | PART NO. DESCRIPTION QTY NOTES

1 22617666 Seal, Rubber, 3 X 10 mm 186 |Measured in Inches
2 146595139 Strap, Fiberglass Panel Retention, Short, 2” 3

3 36889608 Screw, Flange, M08 - 1.25 X 25 18

4 |46556398GA | Panel, Rear, Tandem, Curbside 1

5 36895746 Nutsert, Hex, M08 - 1.25 18

6 |35144336 Screw, Hex, 5/16” - 18 X 75” 7

7 54718184 Strap, Foam Retention 3

8 192368687 Screw, Tapping, M06 - 1.0 X 14 12

9 146595520 Strap, Fiberglass Panel Retention, Long, 2” 3

10 |46622964GA | Frame, Door, Cooler Access, Curbside 1

11 36921344 Nutsert, Hex, M06 - 1.0 5

12 36849925 Holder, Door T-Latch 2.50 2

13 36843282 Rivet, 0.19 Dia. ID 12

14 |36774495 Seal, Door 117 |Measured in Inches
15 [36793602 Latch, Door 1

16 [36794816 Rivet, 0.187” Dia. 4

17 |46559800GA | Door, Cooler Access 1

18 146559799 Hinge, Cooler Door Access 1

193



194

Enclosure, Tandem, Rear

VARR
49
@)

g
O

A
35
3




ITEM | PART NO. DESCRIPTION QTY NOTES

1 46556382GA | Panel, Rear Corner, Tandem, Streetside 1

2 |36895746 Nutsert, Hex, M08 - 1.25 33

3 (35144336 Screw, Flange, 5/16” - 18 X 75 2

4 35279025 Screw, Tapping, M08 - 1.25 X 20 11

5 36849925 Holder, Door, T-Latch 2.50 1

6 |36843282 Rivet, 0.19 Dia. ID 8

7 54718184 Strap, Foam Retention 8

8 192368687 Screw, Tapping, M06 - 1.0 X 14 17

9 146595139 Strap, Fiberglass Panel Retention, Short, 2” 6

10 |36889608 Screw, Hex, M08 - 1.25 X 25 10

11 22617666 Seal, Rubber, 3 X 10 mm 116 |Measured in Inches
12 |46556388GA | Frame, Rear Door, Tandem 1

13 36921344 Nutsert, Hex, M06 - 1.0 4

14 |46556380GA | Panel, Rear, Tandem, Curbside 1

15 36774495 Seal, Strip, Door 177 |Measured in Inches
16 [46556389GA |Door, Rear, Tandem 1

17 136793602 Latch, Door 1

18 [36794816 Rivet, 0.187” Dia. 4

19 46556381 Hinge, Rear Door, Tandem 1

195



196



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46651000GA | Panel, Roof, Rear 1
2 |36889608 Screw, Flange, M08 - 1.25 X 25 34
3 36895746 Nutsert, Hex, M08 - 1.25 3
4 196702428 Screw, Hex, M10 - 1.5 X 45 10
5 [46622759GA |Rail, Roof Rear Side 2
6 |46556385GA |Rail, Roof Rear 1
7 |46556493GA |Bracket, Rear 3-light 1
8 |46602139GA |Door, Radiator Fill 1
9 46602519 Strap, Roof Rear Panel Extension 6
10 (92368687 Screw, Tapping, M06 - 1.0 X 14 59
11 |54718184 Strap, Foam Retention 15
12 |46622062GA | Panel, Roof Center Section 2
13 146623036 Strap, Retention, 800 mm 9
14 |36864288 Hinge, Roof Door 1
15 36797652 Screw, M06 - 1.0 X 12 9
16 [46556392GA |Door, Lift Bail Access 1
17 135131051 Latch, Door 1
18 36843282 Rivet, 0.19” Dia. ID 4
19 |36864304 Cable, Roof 1
20 [95934998 Washer, 5/16”, ID 2
21 |46652239GA | Panel, Roof, w/Lift Bail Access, WiFi 1
22 146622061GA |Roof, Front 1
23 146652550 Seal, Roof, Neoprene, 1/8” 2

197



Enclosure, Tandem, Streetside, Air Intake Baffles

198



ITEM

PART NO.

DESCRIPTION

NOTES

PO ©ONO O WN =

46561060SB
92368687
54641006SA
46570202SB
36889608
22916019
46570201SB
36895746
46570400SB
23294838
36853505
46570259SB
46673235SB

Support, Front Baffle Leg

Screw, Tapping, M06 - 1.0 X 14
Support, Baffle

Baffle, Drip Pan Access, Streetside
Screw, Hex, M08 - 1.25 X 25
Pouch, Literature

Baffle, Inner Inlet, Streetside
Nutsert, Hex, M08 - 1.25

Pan, Louver Bottom, Drip, Streetside
Sensor, Temperature, 1/2” NPT
Locknut, Conduit, 1/2” NPT

Baffle, Outer Inlet, Streetside
Baffle, Front Inlet

17

[\ O (I U U @' [ N Ny ¢, [ G §

199



Enclosure, Tandem, Curbside, Air Intake Baffles

200



ITEM

PART NO.

DESCRIPTION

NOTES

© 00N O WN -

—_
o

46570200SB
36889608

54641006SA
92368687

46561060SB
46673235SB
46567879SB
46570399SB
46570199SB
36895746

Baffle, Drip Pan Access, Curbside
Screw, Hex, M08 - 1.25 X 25
Support, Baffle

Screw, Tapping, M06 - 1.0 X 14
Support, Front Baffle Leg

Baffle, Front Inlet

Baffle, Outer Inlet, Curbside

Pan, Louver Bottom, Drip, Curbside
Baffle, Inner Inlet, Curbside
Nutsert, Hex, M08 - 1.25

W = a2 a a

201



Enclosure, Standard, Exhaust Plenum Baffles

202



ITEM | PART NO. DESCRIPTION QTY NOTES
1 |46651321SB | Support, Baffle Angle 1
2 36797652 Screw, Tapping, M06 - 1.0 X 12 22
3 |46649501GB | Channel, Acoustic, Top Splitter, 4” 2
4 136889608 Screw, Hex, M08 - 1.25 X 25 8
5 46598639 Strap, Exhaust Plenum Baffle 6
6 |46645679 Fiberglass, Acoustic Splitter, 4” 2
7 |46649431GB | Channel, Acoustic, Bottom Splitter, 4” 2
8 |46651142SB |Strap, Vertical Baffle 2
9 92368687 Screw, Tapping, M06 - 1.0 X 14 2
10 [35300771 Screw, Tapping, M06 - 1.0 X 20 4
11 |46651347SB | Support, Vertical Baffle 1
12 | 36895746 Nutsert, Hex, M08 - 1.25 5

203



closure,

En

o &

23
4%WM%W |
| \ 22

\\\
/

T oo

Standard, Remote Fuel, Door,

)

)

/RO
-~ LA
/T W@
\\\
/
/
/

204



ITEM PART NO. DESCRIPTION QTY NOTES
1 46622969GA |Frame, Front Remote Fuel Door, Curbside 1
2 196727193 Screw, Hex, M08 - 1.25 X 20 5
3 |35279025 Screw, Tapping, M08 - 1.25 X 20 5
4 136921344 Nutsert, Hex, M06 - 1.0 5
5 136849925 Holder, Door, T-Latch 2 - 1/2” 1
6 |36843282 Rivet, 3/16” Dia., ID 8
7 146607444 Decal, Remote Fuel Tank Valve 1
8 (46601060 Decal, Fuel Return 1
9 46601059 Decal, Fuel Supply 1
10 |46556990 Decal, Ultra Low Sulphur 1

205



Enclosure, Wagon, Streetside, Rear

206



ITEM | PART NO. DESCRIPTION QTY NOTES

1 54718184 Strap, Foam Retention 3

2 92368687 Screw, Tapping, M06 - 1.0 X 14 15

3 |46588919GA |Panel, Rear, Streetside 1

4 36895746 Nutsert, Hex, M08 - 1.25 18

5 (36889608 Screw, Flange, M08 - 1.25 X 25 18

6 |35144336 Screw, Hex, 5/16” - 18 X 75” 7

7 46595139 Strap, Fiberglass Panel Retention, Short, 2” 3

8 [22617666 Seal, Rubber, 3 X 10 mm 186 |Measured in Inches
9 146559799 Hinge, Cooler Door Access 1

10 36793602 Latch, Door 1

11 |36794816 Rivet, 0.187” Dia. 4

12 |46559800GA | Door, Cooler Access 1

13 | 36849925 Holder, Door T-Latch 2.50 2

14 36843282 Rivet, 0.19 Dia. ID 12

15 |36774495 Seal, Door 117 |Measured in Inches
16 [46624182GA |Frame, Door, Cooler Access, Streetside 1

17 36921344 Nutsert, Hex, M06 - 1.0 5

18 (46595520 Strap, Fiberglass Panel Retention, Long, 2” 3

207



Enclosure, Wagon, Curbside, Rear

&

///
/
\\

208



ITEM | PART NO. DESCRIPTION QTY NOTES

1 22617666 Seal, Rubber, 3 X 10 mm 186 |Measured in Inches
2 146595139 Strap, Fiberglass Panel Retention, Short, 2” 3

3 36889608 Screw, Flange, M08 - 1.25 X 25 18

4 |46562044GA | Panel, Rear, Curbside 1

5 36895746 Nutsert, Hex, M08 - 1.25 18

6 |35144336 Screw, Hex, 5/16” - 18 X 75” 7

7 54718184 Strap, Foam Retention 3

8 192368687 Screw, Tapping, M06 - 1.0 X 14 12

9 146595520 Strap, Fiberglass Panel Retention, Long, 2” 3

10 |46624100GA | Frame, Door, Cooler Access, Curbside 1

11 36921344 Nutsert, Hex, M06 - 1.0 5

12 36849925 Holder, Door T-Latch 2.50 2

13 36843282 Rivet, 0.19 Dia. ID 12

14 |36774495 Seal, Door 117 |Measured in Inches
15 [36793602 Latch, Door 1

16 [36794816 Rivet, 0.187” Dia. 4

17 |46559800GA | Door, Cooler Access 1

18 146559799 Hinge, Cooler Door Access 1

209



Enclosure, Wagon, Rear

210



ITEM | PART NO. DESCRIPTION QTY NOTES

1 |46562054GA | Panel, Rear Corner, Streetside 1

2 |36895746 Nutsert, Hex, M08 - 1.25 33

3 |35279025 Screw, Tapping, M08 - 1.25 X 20 13

4 36849925 Holder, Door, T-Latch 2.50 1

5 136843282 Rivet, 0.19 Dia. ID 8

6 |54718184 Strap, Foam Retention 8

7 192368687 Screw, Tapping, M06 - 1.0 X 14 17

8 146595139 Strap, Fiberglass Panel Retention, Short, 2” 6

9 |36889608 Screw, Hex, M08 - 1.25 X 25 10

10 [22617666 Seal, Rubber, 3 X 10 mm 128 |Measured in Inches
11 |46562055GA | Frame, Rear Door 1

12 36921344 Nutsert, Hex, M06 - 1.0 4

13 |46562058GA |Panel, Rear, Curbside 1

14 | 36774495 Seal, Strip, Door 167 |Measured in Inches
15 |46562056GA |Door, Rear 1

16 [36793602 Latch, Door 1

17 36794816 Rivet, 0.187” Dia. 4

18 [46557279 Hinge, Door 1

211



Enclosure, Wagon, Streetside, Air Intake Baffles,

212



ITEM

PART NO.

DESCRIPTION

NOTES

PO ©ONO O WN =

46561060SB
92368687
54641006SA
46570202SB
36889608
22916019
46570201SB
36895746
46570400SB
23294838
36853505
46570259SB
46673235SB

Support, Front Baffle Leg

Screw, Tapping, M06 - 1.0 X 14
Support, Baffle

Baffle, Drip Pan Access, Streetside
Screw, Hex, M08 - 1.25 X 25
Pouch, Literature

Baffle, Inner Inlet, Streetside
Nutsert, Hex, M08 - 1.25

Pan, Louver Bottom, Drip, Streetside
Sensor, Temperature, 1/2” NPT
Locknut, Conduit, 1/2” NPT

Baffle, Outer Inlet, Streetside
Baffle, Front Inlet

17

[\ O (I U U @' [ N Ny ¢, [ G §

213



Enclosure, Air Intake Baffles, Curbside, Wagon

214



ITEM

PART NO.

DESCRIPTION

NOTES

© 00N O WN -

—_
o

46570200SB
36889608

54641006SA
92368687

46561060SB
46673235SB
46567879SB
46570399SB
46570199SB
36895746

Baffle, Drip Pan Access, Curbside
Screw, Hex, M08 - 1.25 X 25
Support, Baffle

Screw, Tapping, M06 - 1.0 X 14
Support, Front Baffle Leg

Baffle, Front Inlet

Baffle, Outer Inlet, Curbside

Pan, Louver Bottom, Drip, Curbside
Baffle, Inner Inlet, Curbside
Nutsert, Hex, M08 - 1.25

W = a2 a a

215



Enclosure, Wagon, Drip Pan Base

216



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46652479SA |Base, Drip Pan, Curbside 1
2 35279025 Screw, Hex, M08 - 1.25 X 20 12
3 |46652480SA |Base, Drip Pan, Streetside 1

217



Acoustic Panels, Front

218



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46576463 Panel, Front Corner Louver Box Side Outer 1
Acoustic SS
2 46576459 Panel, Front Corner Top Acoustic 2
3 146576480 Panel, Front Corner Acoustic SS 1
4 146576461 Panel, Front Corner Louver Box Rear Acoustic 1
SS
5 146576479 Panel, Front Corner Lower Acoustic SS 1
6 |46576481 Panel, Front Corner Inner Acoustic SS 1
7 46576460 Panel, Front Corner Louver Box Inner Acoustic 1
SS
8 46576541 Panel, Front Door Frame Top Acoustic 1
9 146574426 Panel, Door Lower Acoustic 1
10 46576540 Panel, Front Door Frame Side Acoustic CS 1
11 46574424 Panel, Door Upper Acoustic 1
12 46574425 Panel, Door Middle Acoustic 1
13 46576580 Panel, Front Corner Inner Acoustic CS 1
14 46576582 Panel, Front Corner Louver Box Rear Acoustic 1
CS
15 46576542 Panel, Front Corner Top Acoustic 1
16 46576543 Panel, Front Corner Bottom Acoustic CS 1
17 |46576579 Panel, Front Corner Lower Acoustic CS 1

219



<<<<<<<<<<<<<<<<<<<<

-

0

Acoustic Panels, Streetside

L £

220



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46574421 Panel, Acoustic Rear Door Frame SS 2~ 1
2 46574422 Panel, Acoustic Top Rear Door Frame SS 2” 1
3 146574427 Panel, Acoustic Rear and Front Door Frame 1

Side SS 27
4 146574426 Panel, Acoustic Door Bottom 2” 1
5 146574425 Panel, Acoustic Mid Door 2” 1
6 |46574424 Panel, Acoustic Top Door 2” 1
7 46651747 Panel, Acoustic Louver Box Side SS 2” 1
8 146574443 Panel, Acoustic Front Door Frame SS 2” 1
9 146651745 Panel, Acoustic Mid Louver Door SS 2” 1
10 [46651746 Panel, Acoustic Bottom Door 1” 1
11 |46651744 Panel, Acoustic Door Louver Box Rear SS 2” 1
12 146651774 Panel, Acoustic Top Front Door Frame SS 2” 1
13 146651754 Panel, Acoustic Top Front Louver Door SS 2” 1
14 146651749 Panel, Acoustic Fwd Door Frame SS 2” 1
15 (46574449 Panel, Acoustic Louver Side SS 1” 2

221



222

Acoustic Panels, Tandem, Streetside, Rear

7

Z
\

\\
\
T

«

2

(L

%/g\
\



ITEM

PART NO.

DESCRIPTION

NOTES

N O o WN

46595023
46595022
46595024
46574501
46651748
46574499
46574500

Panel, Fiberglass, Exhaust Plenum Aft SS
Panel, Fiberglass, Exhaust Plenum Fwd SS
Panel, Cooler Access Panel Aft Acoustic SS
Panel, Acoustic Cooler Side Access Door 2”
Panel, Door Frm Cooler Access SS 2”
Panel, Acoustic Cooler Side Access Door 2”
Panel, Acoustic Cooler Access Mid Door 2”

P e N Y NE. N

223



Acoustic Panels, Curbside

224



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46574449 Panel, Acoustic Louver Side SS 1” 2
2 46574422 Panel, Acoustic Top Rear Door Frame SS 2” 1
3 |46663164 Foam, Acoustic, Louver Box Side, 1” 1
4 146579823 Panel, Acoustic, Side Door Frame Remote 1

Fuel, 2”
5 146663177 Panel, Acoustic, Door Top, 2” 1
6 |46663178 Panel, Acoustic, Door Center, 2” 1
7 |46663165 Panel, Acoustic, Louver Box Back, 2” 1
8 |46663166 Panel, Acoustic, CS Louver Bottom, 1” 1
9 146574428 Panel, Acoustic Top Front Door Frame SS 2” 1
10 46577259 Panel, Acoustic Rear Door Frame Side CS 2” 1
11 |46574426 Panel, Acoustic Door Bot 2” 1
12 146574425 Panel, Acoustic Mid Door 2” 1
13 146574424 Panel, Acoustic Top Door 2” 1
14 46574427 Panel, Acoustic Rear & Front Door Frame Side 1

SS 27

225



Acoustic Panels, Tandem, Curbside, Rear

226



ITEM

PART NO.

DESCRIPTION

NOTES

N O o WN

46595020
46595021
46595019
46574499
46574500
46574501
46577260

Panel, Fiberglass, Exhaust Plenum Fwd CS
Panel, Fiberglass, Exhaust Plenum Aft CS
Panel, Cooler Access Aft Acoustic CS
Panel, Acoustic Cooler Side Access Door 2”
Panel, Acoustic Cooler Access Mid Door 2”
Panel, Acoustic Cooler Side Access Door 2”
Panel, Acoustic Cooler Access CS 2”

P e N Y NE. N

227



Acoustic Panels, Tandem, Rear

228



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46595025 Panel, Fiberglass, Vertical Filler 4
2 46595026 Panel, Fiberglass, Rear Corner Outer CS 1
3 46595027 Panel, Fiberglass, Rear Corner Outer SS 1
4 146594999 Panel, Fiberglass, Rear Corner Inner 2
5 146595099 Panel, Fiberglass, Rear Door Middle 1
6 46595100 Panel, Fiberglass, Door Lower 1
7 46595028 Panel, Fiberglass, Rear Door Top 1

229






ITEM | PART NO. DESCRIPTION QTY NOTES
1 46602539 Panel, Fbrgl Rear Roof Extension 2” 1
2 46574101 Panel, Acoustic Rear Roof 1
3 146622920 Panel, Acoustic Rear Roof SS 1” 1
4 146574100 Panel, Acoustic Rear Roof 1” 4
5 46574119 Panel, Acoustic Door Hatch 1” 1
6 46574103 Panel, Acoustic Mid Roof 1” 1
7 46652310 Panel, Acoustic Mid Roof SS 1
8 46574104 Panel, Acoustic Mid Front Roof 1” 1
9 146622921 Panel, Acoustic Rear Roof 1” 3
10 (46590459 Panel, Acoustic Mid Roof Side 1” 1
11 146574102 Panel, Acoustic Rear Roof CS 1” 1

231



Acoustic Panels, Streetside, Intake Baffles

232



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46574482 Panel, Acoustic Inner Inlet Baffle 1” 1
2 46574480 Panel, Acoustic Drip Pan Access Interior Side 1

SS 17
3 46574483 Panel, Acoustic Outer Inlet Baffle 1” 1
4 146574479 Panel, Acoustic Drip Pan Exterior Side Access 1
SS 2
5 46574485 Panel, Acoustic Drip Pan Side SS 2” 1
6 |46577521 Panel, Acoustic Ctrl Panel Cover Rear 2” 1
7 |46574486 Panel, Acoustic Drip Pan Rear SS 2” 1
8 46577520 Panel, Acoustic Front Inlet Baffle 2” 1
9 146574481 Panel, Acoustic Inner Inlet Baffle SS 2” 1

233



Acoustic Panels, Curbside, Intake Baffles

234



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46579440 Panel, Acoustic Drip Pan Access Interior Side 1
CS 1’

2 46574483 Panel, Acoustic Outer Inlet Baffle 1” 1
3 46577520 Panel, Acoustic Front Inlet Baffle 2” 1
4 46574481 Panel, Acoustic Inner Inlet Baffle SS 2” 1
5 46577201 Panel, Acoustic Drip Pan Rear CS 2" 1
6 46577519 Panel, Acoustic Front Inlet Baffle 1” 1
7 |46577264 Panel, Acoustic Drip Pan Front Side CS 2” 1
8 (46574482 Panel, Acoustic Inner Inlet Baffle 1” 1
9 46577263 Panel, Acoustic Drip Pan Rear Side CS 2” 1
10 46579439 Panel, Acoustic Drip Pan Exterior Side Access 1

CS 2"

235



\\\/\} /\N \
«ﬁ
\ \ v

7

Acoustic Panels, Wagon, Streetside, Rear

236



ITEM

PART NO.

DESCRIPTION

NOTES

N O o WN

46597339
46595022
46595024
46574501
46651748
46574499
46574500

Panel, Acoustic, Aft SS

Panel, Acoustic, SS

Panel, Cooler Access Panel Aft Acoustic SS
Panel, Acoustic Cooler Side Access Door 2”
Panel, Door Frm Cooler Access SS 2”
Panel, Acoustic Cooler Side Access Door 2”
Panel, Acoustic Cooler Access Mid Door 2”

P e N Y NE. N

237



Acoustic Panels, Wagon, Curbside, Rear

238



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46597199 Panel, Acoustic, Aft CS 2
2 146595019 Panel, Acoustic, Cooler Access, CS 1
3 146574499 Panel, Acoustic Cooler Side Access Door 2” 1
4 146574500 Panel, Acoustic Cooler Access Mid Door 2” 1
5 146574501 Panel, Acoustic Cooler Side Access Door 2” 1
6 |46577260 Panel, Acoustic Cooler Access CS 2” 1

239



Acoustic Panels, Wagon, Rear

240



ITEM | PART NO. DESCRIPTION QTY NOTES
1 46597220 Panel, Fiberglass, Vertical Filler 4
2 46597222 Panel, Fiberglass, Rear 4
3 46597223 Panel, Fiberglass, Rear Door Top 1
4 146597224 Panel, Fiberglass, Rear Door Middle 1
5 146597225 Panel, Fiberglass, Door Bottom 1

241



Decals, Branding

242



ITEM | PART NO. DESCRIPTION QTY NOTES

1 46573862 Decal, 24" X 11" Doosan Tri-Colored Boxes 2
2 146573925 Decal, 55" Doosan Logo 2
3 46574086 Decal, XHP1170 Gradient Model Number 2

46574051 Decal, 25/330 Gradient Model Number, PED 1
4 |54413117 Decal, Galvannealed 2
5 122711659 Decal, Environmental 2
6 46554780 Decal, Doosan 33” Black Website 1

243



Decals, Interior Safety

244



ITEM

—

©O© 00N O WDN

PART NO.

22265565
54699400
54604921
46565099
46556990
46621316
54568753
54568779
46576740
46586599
46587259
22383319
54604970
54568795
22054365
46650305
46652618
54568787

DESCRIPTION
Decal, Overflow Bottle

Decal, 1SO Lift Point

Decal, Tow Notice

Decal, Canadian Transport

Decal, Ultra Low Sulfer Diesel Fuel
Decal, Battery Disconnect

Decal, ISO Combustible

Decal, Rotating Fan

Decal, Guards in Place

Tag, Tier 4 Engine QOil

Decal, T4 Engine & Compressor Oil
Decal, Oil Level

Decal, ISO Qil Fill

Decal, ISO High Pressure Air
Decal, 1Q Operation

Decal, Operating Instructions
Decal, Operator Panel Interpretation T4F
Decal, Improper Operation

QTY

[EL QL (L (S (I (e U W o TN G o) I N G\ R S G I\ RN

NOTES

Tandem Only

IQ/AC Options Only

245



Decals, Exterior Safety And Options

246



ITEM | PART NO. DESCRIPTION QTY NOTES

1 54568803 Decal, Collapsing Jack 1 |Tandem Only

2 36534642 Decal, 1Q Logo 4 |1Q Option Only
23255193 Decal, AC Logo 4 | AC Option Only

3 (36514602 Decal, Noise Emission 1

4 154605027 Decal, Hazardous Voltage 2 |AC Heater Option Only

5 136534675 Decal, I1Q Valve Operation 1 {1Q Option Only
23255227 Decal, AC Valve Operation 1 |AC Option Only

6 |54604939 Decal, 1ISO Fall Off Unit 3

7 |46666162 Decal, DEF Corrosion 1

8 54568761 Decal, Hot Pressurized Fluid 1

9 |54604962 Decal, Hot Radiator Fill 1

10 22164305 Decal, Containment 4

11 |54749205 Decal, No Weld 4

12 136893329 Decal, Conspicuity 2” 395 |Measured in inches

13 |46656828 Decal, DEF Drain 1

14 46652201 Decal, Diesel Exhaust Fluid 1

15 |23241045 Decal, VIN 1

16 | 54629902 Decal, 3-Part Warning 1

17 |54774591 Decal, 1Q Air Valves 1 11Q Option Only
23255219 Decal, AC Air Valves 1 |AC Option Only

18 |46586563 Decal, Emergency Stop 1

19 |36893337 Decal, Conspicuity White 2" X 12” 2

20 146491635 Decal, Central Drain 1

21 35859354 Decal, Separator Tank Drain 1

22 (46559883 Decal, Exhaust Gas 1

23 |54604988 Decal, Door Under Pressure 1

24 122334916 Decal, Hot Surface 1

247



Optional

a ) G 2

248



ITEM

PART NO.
46654478

DESCRIPTION
Decal Sheet, EEC

QTY

NOTES

249



INTENTIONALLY LEFT BLANK

250



OPTION PARTS

251



Engine Oil Replenishment

252



ITEM

PART NO.

DESCRIPTION

23IsaranlisoeNoanwN -

N NDNDNDN
A~ ODN-O0O

46584719SB
35279025
36889186
46584822SB
95934279
35581792
35286426
35307719
35287911
35288026
35287929
22063945
46651873SB
95935185
22063937
35309210
35287739
35294693
35301506
35294735
46573659
95936027
95935037
956923322

Mount, Oil Replenishment Tank
Screw, Hex M08 - 1.25 X 20
Plug, 1/2’NPT Pipe

Tank, Oil Replenishment
Nipple, 1/2” X 1-1/8”

Valve, Ball Service 1/2”
Adapter, 1/2” NPT X -8 JIC
Hose, -8 JIC X 48”

Elbow, 90° Swivel Nut -8
Hose, -8 JIC X 23"

Tee, -8JIC X -8 JIC X -8 JIC Female
Connector, M18 X -8 JIC
Bracket, Murphy Oil Level
Screw, Hex 5/8” - 11 X 1-1/4”
Elbow, 90°, M27 X -12 JIC
Elbow, 90°, 1/2” NPT X -8

Tee, -12 JIC

Hose, -12 JIC X 30”

Elbow, 90°, -12 JIC

Elbow, 90°, -12 JIC X 3/4” NPT
Gauge, Oil Level

Screw, Carriage Round 3/8” - 16 X 1-1/4”

Washer, Flat 3/8” Dia.
Nut, Hex 3/8” - 16

10

N NN -2 A A A A A aW-a"a a aaaaiN-aaaa

NOTES

253



Fuel System, Fuel Tank Crossover Vent Line

254



ITEM | PART NO. DESCRIPTION QTY NOTES
1 23148737 Cover, Fuel Fill 1
2 36845022 Strainer, Fuel Tank 1
3 36845014 Cable, 9—Pin Split Connector 1
4 135305648 Elbow, -10 JIC X -10 JIC Female 2
5 (35286467 Connector, -10 JIC X 1/2” NPT 2
6 |35389964 Gasket, Cover 1
7 135286921 Hose, -10 JIC X 100 1

255



Auto Start With 120VAC Battery Charger

@QO/\%

B
%W

¥
w\ A

Mg

./
\ . f\ s \/\\
. /%Q 0\ /
O RN

/

D

—

’
-
f—

O
o/

v A\
=N\

/
A
\ //

&

DETAIL [4]

DETAIL @

256



ITEM | PART NO. DESCRIPTION QTY NOTES

1 |54715941 Battery Charger, 24 VDC 1 120VAC Option

22096333 Battery Charger, 24 VDC 1 | 240VAC Option
2 136842102 Screw, Hex, Slotted, #10 -32 UNF X 1” 4
3 195928800 Nut, Nylock, #10 -32 UNF 4
4 54749155 Decal, Battery Charger 1
5 36785145 Alarm, Audio Signal 1
6 |46622649 Lamp, Panel, LED, Red 24VDC 1
7 122984660 Decal, Auto Start/Stop 1
8 |36793578 Fitting, 1/8” X 1/8” 1
9 35306687 Elbow, 90°,-4 JIC X 1/8” NPT 1
10 |95257333 Cap, -4 JIC 1
11 | 54496773 Transducer, Pressure, 0-225 PSI 1
12 46587079 Controller, Titan, Generic 1
13 (92368687 Screw, Hex, Tapping, M06 -1.0 X 14 3
14 122307706 Block, Terminal, 8-Way X 2 1
15 (22068282 Screw, Hex, Tapping, M04 -0.70 X 25 4

257



Heaters, 120VAC

To AC
Receptacle

To Engine
Oil Galley

To Engine
Coolant Heater

OO
g /
To Top Rear )

Side Engine
Coolant
Thermostat

W
2.

@0 To Oil Pan

S
%)

Y

258



ITEM | PART NO. DESCRIPTION QTY NOTES
1 136920346 Heater, Single Lead Battery Pad 1
2 36920338 Heater, Dual Lead Battery Pad 1
3 |36851533SB |Bracket, Pressure Switch 1
4 135279025 Screw, Hex M08 - 1.25 X 20 4
5 (35321223 Elbow, 45° 1/4” NPT X -4 JIC 2
6 |35283480 Hose, -4 JIC X 48~ 1
7 |54720719 Adapter, M14 - 1.5 X 1/4” NPT w/O-Ring 1
8 46555953 Sensor, Heat LSU-10 1
9 54480298 Well, Thermostat 1
10 | 35225077 Clamp, Support 3/8” Rubber Coated 2
11 146607721 Heater, Engine Oil Pan 120VAC 150W 1
12 146607641 Harness, Engine AC Heater 120VAC 1

46607640 Kit, AC Heaters, 120V 1

259



Heaters, 240VAC

To Top Rear
Side Engine

Coolant| s
Thermostat \@

260



ITEM | PART NO. DESCRIPTION QTY NOTES
1 54392634 Heater, Battery Pad, 240V, 75W, 495MM X 1
267MM, 3 Pin
2 154392626 Heater, Battery Pad, 240V, 75W, 495MM X 1
267MM, 3 Pin
3 |36851533SB |Bracket, Pressure Switch 1
4 135279025 Screw, Hex M08 - 1.25 X 20 4
5 135321223 Elbow, 45° 1/4” NPT X -4 JIC 2
6 |36797652 Screw, Hex M06 - 1.0 X 12 6
7 195935037 Washer, Flat 3/8” 4
8 46651840 Tie, Cable 2
9 35283480 Hose, -4 JIC X 48” 1
10 |54720719 Adapter, M14 - 1.5 X 1/4” NPT w/O-Ring 1
11 146555953 Sensor, Heat LSU-10 1
12 54480298 Well, Thermostat 1
13 35225077 Clamp, Support 3/8” Rubber Coated 2
14 |46608168 Heater, Engine Oil Pan 240VAC 150W 1
15 146666639 Harness, Engine AC Heater 240V, 3600W With 1
Terminal Block
23168545 Heater, Engine Coolant 1 Not Shown
46666638 Kit, AC Heaters, 240V 360W With Terminal Box| 1

261



Telematics System




ITEM | PART NO. DESCRIPTION QTY NOTES
1 46654936 Antenna, Telematics 1
2 36853174 Clamp, Support, 1/4” ID (Mount Using Existing 1
Screw Mounting Ether Bottle)
3 46654938 Cable, 9—-Pin Split Connector 1
4 146654937 Module, Telematic 1
5 46654935 Bracket, Mounting MC-3 1
6 |36881118 Rivet, 3/16” 4
35268788 Tie, Cable, 1/8" X 8” 7 |Not Shown

263



INTENTIONALLY LEFT BLANK

264



RECOMMENDED SERVICE PARTS

265



266

PART NO.

DESCRIPTION

FUNCTIONAL GROUP

39929351
35355536
54765946
46649430
35132299
35316405
36754059
35584689
35579523
956245288
35300532
36920825
35315795
356322379
35379064
37081528
46576919
35248145
36842318
46553075
22225205
36864361
36864379
36867778
36847838
23294838
36853505
46566779
22078190
22769186
22058564
54422522
46651420
46594821
46615979
23281017
23326069
23091812
23091820
23091838
23091846
23091853
23316250
46558799

Seal, Oil

O-Ring

Transducer, Pressure, 0-500 PSI
Valve, Blowdown

Silencer, Blowdown EPA
Valve, Anti-Rumble

Gasket

Cylinder, Air

Spring

Nut, Hex, Jam 7/16” X 20
Bearing, Rod

Transducer, Pressure, 0-100 PSI
Valve, Regulator, Spring
Valve, Blowdown

Repair Kit, Diaphragm

Orifice, 0.063” Dia X 1/4” NPT
Compressor, 24 VDC
Connector, 1/4” NPTF Ball Check Valve
Valve, Solenoid, 24V 1/4” NPT
Valve, Solenoid, .25IN 24VDC
Valve, Safety, 1/4” NPT
Element, Primary

Element, Safety

Valve, Evacuator

Switch, Vacuum

Sensor, Temperature 1/2” NPT
Lock Nut

Senor, TBAP

Cap, Radiator

Sensor, Coolant Level

Hose, Straight Bellows 4" — 3”
Connector, 4” Ribbed
Controller, Titan

Display, Viewport

Circuit Breaker, Thermal 150 AMP
Switch, Emergency Stop
Fuse, 5A

Fuse, 10A

Fuse, 15A

Fuse, 20A

Fuse, 25A

Fuse, 30A

Relay, 24VDC ISO 280
Gauge, Pressure 0-250 PSI

Airend

Airend

Airend

Airend / Blowdown

Airend / Blowdown

Airend / Blowdown

Airend / Inlet Intake

Airend / Inlet Intake

Airend / Inlet Intake

Airend / Inlet Intake

Airend / Inlet Intake

Airend / Regulation

Airend / Regulation

Airend / Regulation

Airend / Regulation

Airend / Regulation

Airend / Regulation

Airend / Regulation

Airend / Regulation

Airend / Regulation

Airend / Regulation

Air Intake

Air Intake

Air Intake

Air Intake

Air Intake

Air Intake

Air Intake

Cooling / Radiator

Cooling / Radiator

Cooling / Radiator

Cooling / Radiator

Electrical / Controls

Electrical / Controls

Electrical / Controls

Electrical / Controls

Electrical / Fuse/Relay Center
Electrical / Fuse/Relay Center
Electrical / Fuse/Relay Center
Electrical / Fuse/Relay Center
Electrical / Fuse/Relay Center
Electrical / Fuse/Relay Center
Electrical / Fuse/Relay Center
Electrical / Gauge Panel




PART NO.

DESCRIPTION

FUNCTIONAL GROUP

46558806
46558805
46565479
46558802
46558804
46558803
46636464
46641633
46643146
46663130
46556142
46556145
36892362
46557109
54662051
46643008
46615382
46615380
46610619
35112911

35584556
54662028
46618460
46594960
46578120
46610819
46609799
46565979
36845014
36845022
46652904
46653364
46641521
46651370
46651371
46652547
46651331
46671454
22201271
22201289
39207402
95225116
95358040
23294820

Gauge, Airend Discharge Temperature
Gauge, Voltmeter

Gauge, Fuel Level

Gauge, Tachometer

Gauge, Engine Coolant Temperature
Gauge, Engine Oil Pressure
Gauge, Diesel Exhaust Fluid Level
Switch, Selector, 3—Position

Knob, Control with Set Screw
Switch, Push Button

Switch, Selector, 3—Position
Cover, Switch Padlockable

Relay, 24V SPDT

Hourmeter, Digital

Conditioner, Coolant Filter

Belt, Engine Fan

Belt, Alternator

Kit, Ether QSX15

Element, Crankcase Breather Filter
Cylinder, Ether

Mount, Center Bond

Filter, Engine Qil

Filter, Fuel 3 Micron

Element, Fuel Tank Vent Filter
Element, Fuel, Filer 7 Micron
Bowl, Fuel / Water Separator
Sensor, Water in Fuel

Sensor, Fuel Level

Cap, Fuel Filler

Strainer, Fuel Tank

Filter, DEF Pump

Strainer, DEF Tank Suction

Valve, Coolant Control

Hose, Heated DEF

Hose, Heated DEF

Hose, Heated DEF

Cap, External DEF Fill

Element, Airend Oil Filter

Lip Seal

Screws

Element, Temperature 150 Deg F
Gasket, Ring (Airend & Separator Tank)
O-Ring, Std-237 3/8” ID X 1/8” WD
Sensor, Temperature 3/8” NPT

Electrical / Gauge Panel
Electrical / Gauge Panel
Electrical / Gauge Panel
Electrical / Gauge Panel
Electrical / Gauge Panel
Electrical / Gauge Panel
Electrical / Gauge Panel
Electrical / Operator Panel
Electrical / Operator Panel
Electrical / Operator Panel
Electrical / Operator Panel
Electrical / Operator Panel
Electrical / Operator Panel
Electrical / Operator Panel
Engine

Engine

Engine

Engine

Engine

Engine

Engine

Engine

Engine / Fuel

Engine / Fuel

Engine / Fuel

Engine / Fuel

Engine / Fuel

Engine / Fuel

Engine / Fuel

Engine / Fuel

Exhaust

Exhaust

Exhaust

Exhaust

Exhaust

Exhaust

Exhaust

Oil Piping

Oil Piping / OTBV

Oil Piping / OTBV

Oil Piping / OTBV

Service Air / Discharge Pipe
Service Air / Discharge Pipe
Service Air / Discharge Pipe

267



268

PART NO. DESCRIPTION FUNCTIONAL GROUP
46553971 Valve, Safety, 440 PSI Service Air / Separator Tank
46568519 Switch, Pressure 12 PSI Service Air / Separator Tank
35277797 O-Ring, 2-11/32" ID Service Air / Separator Tank
46555952 Element, Separator Service Air / Separator Tank
36922144 Light, Identification Trailer / Lighting

36895860 Light, License Trailer / Lighting

35367051 Lamp, Clearance Yellow Trailer / Lighting

35367044 Lamp, Clearance Red Trailer / Lighting

36788081 Lamp, Stop-Turn & Tail Trailer / Lighting

36893642 Grommet, Clearance Lamp Trailer / Lighting

36893634 Grommet, Clearance Lamp Trailer / Lighting

36787968 Grommet, Reflector Trailer / Lighting

46557016 Fluid, Tier 4 Engine Oil (5 Gal) Fluid

22252126 Fluid, Compressor XHP405 (5 Gal) Fluid

22252076 Fluid, Compressor XHP605 (5 Gal) Fluid

46637399 Kit, 500 HR Maintenance

46637400 Kit, 1000 HR Maintenance

46656760 Kit, 2000 HR Maintenance




WIRING DIAGRAMS

269






O 'AJd €40 |'S 0£89999¥

d 'A9Y $¥SLP9997 dnewayss waysAg |oa3uo) auibuz pue Jossaidwo)

(=) MO BEBLL

I Thl T+ HoIN BEBLL [ old-iad
ENZ 0l4-1a4 r s
- ARl
(=)MQ1 BEBLL z-lal = ® - d our L
¢+ HBIH 6E6lr SSNA NVD BEBLE 10 = 0
- - — od
= = YOLO3NNOD
HOLOINNOD = T "L{3 | NOILYOINAKHOD
NO11dO 8- 184 —Fa NVLIL ¥0L51534 ONILYNIWYIL
dhd = ve € e IE s 55N@ NV BEGLL i —
and o = (5 MO BEBLE ON9_"SHWHOD " _
ETEY] ze L g z [22=
7 _HoIN BEBIT | o 2z [ OXL . HWW _
ol _ QT3IHS 6E6LM axy — | i _
2 | 2 8 Inaimo 1 © st Sld L _ 13NVd _
ot | g }5—1va sanve - YOSN3S JIoNvo _
= - g FANLVYIdWAL _
= zer zed Sd-za4 R &z v a1y |
5 L LNdNI v-ezdv-eze I9UVHOS1a _
wrarre || 4 1ndLNO z1y L _
9l ATINO ST3QON dH - 1
Y3LIWENOH _n._l_...a_ _%__ _ L 1NdNI Ied Se2-0)
aun T e-ezr/e-szd 24NSSIAd
IATVA z ) i
s XL & ST
= —w.ﬂ»\w.ﬂm 24 8 1NdNI €-1Zd/E-120 C1Sd 001-0)
Ta e 5w | R
oosia i gaonoNt Ao i Iy : | | Jass o
[ |_ QIONI10S M 17 NOIL1vIN93y 440/N0 A3Y 00AYZ —8
_ mwmﬁmmm NN/ LYYLS : zLd . Y
| AV _ &% Tharo | ® HOSN3S ST
_ e-c2r/8-€2d ¥ oM 1-g2r/e-€2d _ ¥ 1NdLNO - e mm:._.Mm_mn_zm._. 9-bd/O-bt ax.L res n—-moazw~>
T ———gnE =" Ol LNdNI - INTIEHY () MO BEBLET o
3314140 ELY araavr (H) HOTH BEBLL |
~\<<(_ = - YOSN3S
TS 8 FUNLYYIdWIL !
W3LYIH Y [ 1nant - HOLYONH3S 2d
3anL ¥3HLvava LY [EQE e
14 1
MW ——— AVIRY 8l T TNt 9 | YOSNIS ‘@ ‘@
2L SYALVH ad g | 13ATT
NOILVIN93y T34
SY3LVIH WILSAS a. H3T71041NOD V¥ENd
NDI11VIn93d V8 90AYZ—e{ V07 cli-lad s - o [¥S[F—Lva 20AvZ
ANV v sw € 1NdLNo NVLIL zl (ST3A0W dHX I1Sd 00S-0) z4-184
ooz 1 stz _ S4-lad 6 1NdNI iyt (S71300W dH 1Sd S22-0)
T % oo A 3 ¥OSNIS Wt T
Y0S534dH0d Y\ MndIno 2aAs 2 m_mnmmm& —
Luv1s . 1Ld 401vHvd3s
1NdLN0 JGAZL
mw%wzuz:oo - Y HOLINS NOLLNG -
NOILdO DI 28 [\ - 34NSS3Yd dIv 301AY3S =
S INdNI z T T =
V.8 L 98 LS 3AIVA AL34VS ™ O o, 3 e |_||v
L4 4
AV L._| ———
. HILINS
il I HOSERIANOD - Y NOI LO1HLS3Y zs RS S O
zir'gid - 8 T L1 mumﬁ_m__hz NOLLNE EJ I I 7] R—
Lix-1gd O i e HOLIMS Lavis 7 Aaddns
o © HOLINS
Lva Avz—s— vod ey z nano| ¥ Y NOILOTH1STd ’ € J0AzL
y4-lad z~l_1 ¥3i714 HIV @ oe
] Zi Inant | € % [V InaNT ols NN VYN ¥s REREEZ
! 14 l
¢l [ZIANT W1V OTAUIC/INVIE GNIONT bt M Lo 9 0%
ceweer 9015 AONIOUINI o)1 qs oz . |_|~< o
W03 3NIONI S-32r oL o T O 8 € INdNI dOLS/NNY INION3 Hrar o Nou[] 1va 20AbZ
8 v g 1Nndino ¥ 1 EVY EV
AVI3Y H3IL¥VIS INIONT V-13 OL Y /_\C =T inaino | € 2 o 5o I v €4-164
red/r-ee vZ €l L aciad o]
440/N0 A3 30AVZ 440 WWEI
LW3 N NO 0[o]3d0
va oomvz—s ol evily

I4-1ad (LHOJMIIA) 440/NO A3 ITAVZ IS







O 'A3Y €40 ¢S 0€89999%

d 'A9Y PSLY9991 d1lewayoss walsAg jopuo) auibug pue Jossaidwo)

E.aém m (=) _MO7 BEGIL
- Sfa WD BeBir YA © SRR
. 1va 2aAvz —g— ol |gev 84-1a8d
€. 25 1S 0S BV 40193NNOI| . PYRTY Om
(2 NI YYD (=) HOJ BEBLL ~ 3DIAYIS @ >
£2-38¥200 3e -
S = 2SN Vvl =S KO3 || ¢3-184
CINTTVIVE e HBIN BE61r = e SINT T VEva] SC-38ved0 NIONF | gor—
care - aed X oL4-led
250H QALYIH ﬂ_l 2a 9IS *L0 HOLNTO NV4 o
NI NOILINS | | —vy ot ov 2er LT
43d mod_ ANIT NOTLONS '€ Y3aLvaH 430 [
s8 = = =
ummmzzm#uwcm ﬂ_l . aa Z YOLINOW IN39dnd S¥3LV3H 3NIT 430 T = =
v 8d Ad
430 m%_ INTT MOT20VE 2 §3LVan 430 | °F mopmmnzmmmﬂmqwhmﬁ_nzmuh woLomwoo | 5 £ 5 & sid H0193NNOD
V8 NO1.d0 NOTLdO
350H QaLVaH H_l Sa L HOLINOW LN3HJND SY3LY3H 3NIT 430 ~ z] 2 AV 14V1S01NY 3 ﬂ « % “ + - 3 w « ﬂ M * ol
aNIT 3WNSSTAd —y > mm o 43IM0d
430 iasi SNI Juncs3ad 'L 3LvaH 33 Mm QIHOLINS ﬁl_i_l_l_i_l ﬁl_i_l_l_i_l
3eer . JOYLNOD AV13d SH3LV3H INIT 43a (<18 gld _ W3LSAS _ W3LSAS
o CIONIT0S[ v 2y TR TR eix-184 %4 @ LYY .L1S0.LNY Ol
041NOD | @ zd e 1 1-38¥299 54 1va daAve 440/N0 AN _P<2|O—|._.w._ _P(%m.mlo._
AVIZY 17 Fia3s 033dS NVd 22 A J0AbZ
umzm_m._._.<n_mm_._n_ . 0-1d/0-104 S QO HOLINSATY INIONG ) dO1S AINI9YIWI 8-1W3 WOYd
Ee —
HOSN3S | , dr-lod v-219 v
aa3ds | | €519 | NENLIY HOSNIS HOBNES
V-1dV-104 JUNLYHIdWIL
Lva domz —g| sl gy LSS . ﬂ-mﬁ AlddNS_YOSN3S dval
L4 AV gaIvaH - '
3INAOW ATddNS 430 FUNSSHd —— el
;" 2 | HOSN3S 3UNLVHIdWAL
mu m_m £ V8 144 1 1no 9va
o m_.. = FINLVYIdWIL 1NO IV " l3ser ;
Jindow | 73— gedl— 1 YOSN3S
ATddns 430 o PR ¢ ™ Jg I TE TR o E S E ° | S
s8 0€ o NdNL3Y SH bS WO3 p J3A37 INV100D = | LNv7000
T iz-zad AR, NHN.3d ¥OLON diNd 330 | .0 agEZW0) A1ddnS HOSN3S W30 —l3zer
1va 2aAve = -E v 43d z NYN134 HOSN3IS W30 a (-)M0T BEBLI YITI04LNOD
vazas N A7ddns dosNas wao | 5. dvl (+JHOIH BEBLC - 11K
o SATVA ONILY3ASY 30| o SILXSO ¥ £
FINLVYIdWIL TINQOW A1ddnS 430 WWND 2 ¢ | HOSN3S
8 A1ddNS HOLOW dWNd 30 wp_ SNIWWND I ¢ | NSS4
3gzrl ] (3INCON dWNd> HOSN3IS 3dN5S3dd 430 L., L4-184
IATVA ONILYZH [, 5 S
SNVL d43a 4 NHNLIY SH | o TANALNY
wzel ] IAVA ONILV3H SNV 430 Y | S VA 90 TS T NI
WA = IMNAOH_ [ €5 SZ "Nuni3a sH
E%mﬂ_m_h._%m ONIS0Q 430 | | (-)_HOT SATVA HOLO(NI ONISOQ 430 | B9 o L THS 1S5 S VA 330InS BTV
m 2 aer ] ) HOIH 3ATVA HOLO3rNI ONISOQ 430 B8 S LM O LT503 T SicInE BTV HOSN3S Ly
41N
N €l anarNi—gaIvm |38ur
© NanL3g on | 32 2 [NonI3 5 3 0V 10 LANSd ST ) NG TOHINGD
Ear/e-sd sarvssa ooy NOTLVYINIORY -
w8004 IATVA QIONZ105 wani | %8 '8 511AS SLVILINT ONINVIT0 WALGAS 1SnVAX3 $0|r_| w«m [oor o]
dOLVOIGNT NO 4aMod mﬂm iz % Sz _mm HOLINS 31@vSIQ ONINVI10 WALGAS LSNVHX3 savesd  FhaEh 7 n_wm vliv]
_ JLVILINI 37avsia
o = _ _ _ _ _ 1va d0ArE—g; (s 5o 8 | 8¢ | SNOILOINNOD IVWHON
QIONTT0S = sized ¢ | eof " 3NIN3 €s
-] r4 2e
w AVI3H s | s Y 2 *9I§ *71L9 HILNTO N4
/] NO S | se 1a
[Ivod }5—Lva oaave D - uaMod Wo3 € | e
EQ 5 L [
. 240/N0. AT > “eex-zad rre
Sanve T A ) T W_@mu_"_l—._‘lzm JaAre 0zd 24






O 'A3Y €40 €S 0€89999%

ad 'A9Y PSLY9991 dnewayoss walsAg jospuo) auibug pue Jossaidwo)

3INAOW
NLYYIdW3L 200

3INAOW
FANLYYIdW3L HIS

137100 o0a | | "dWaL LTLNO WS | |
131 00 | ST "dWaL 131 ws | S
| ] | ] Lva aAvZ
e AXU Joir |
HOSN3S
WL | — —~ = ~ ~ @ INLT VIYD_ () _MQT BEBLE
#A p4 = Y ol = =
L ~7 ~ 7 N 4 T (€ NI V1VD) (9 HOTH BEBLT
J9¢ (405)
% dosN3E xoN | 4
wadienmon | XD
HOLSISTY ONILYNIWYIL L
SNE N2 BEBLE il
ssHz| @ YOSN3s | €
B3| XN | 2
L
gl ild —
£

1 [ T
(e Oz _(Jr) %078 WNIKGIL S8 ONNOYS

laL
— ¢2ld
+
W3LSAS
Ad3llvd
plt/\\ 74
— 118
aNnoys aNNOY9
+ WV 39078
INION3
HOLIMS =
133NN0JSIA
Ad3llva 1va JaAbC
1va NO |
> S0d
F d3Luvis
Lsag 18  3NISN3
ﬂl_, —], |- 8 o _
o) =
m VOS1
]
Wy e Nc g
INAEL]
B ] ||_ /” d3Lyv1s
° EN ]
1 v
HOLVNYALY
ANION3
d0LS AONIOHIW3
G-1LW3 WoYd







g °A3d G40 IS 1 €89999Y

g A9y /ASLES9gy wWoubbig BuldiM sseudoH suibug 3 Josssudwo)

Cor~81-NIRIO NVA-61L LK

HO1SIS3Y ONILYNIWY3L mm z
SN NVD BEGLL g L[ 1eqeai-moTiar-BLLN: HOL9INNOD
SN8 NVJ BEBLC &S Sld mwx«m
SNE NVO BEBLL sz3 oz3 813 913 v13 213 013
2-9d Dé~81-NIR9 V_sa.mz._@cm_-zmm% RIVG- L LA 81-NIRO uin.nm_so&%miﬂgo ugé.mm;%wtﬂ-ﬁm% RIVQ-BZ LH~-~81-NIZRO RVT-SZIN~@-~~BL-NTRO NG~ 1Z LMt )8 1-NII9 NUVT-LL I (=) MO BEBLL
1-9d Dé~BL-MOTIIA-FLN: A\ 2 L-NOTT2A-OF LM 8L-MOTT13A-9E LN - 8L-MOTT1IA-2EIN L. D 1-NOTT13A-BZ LK BL-HOTHA-PZLA n..-_s._.mToN;..oi;m L1-MOTTBA-SL LM (+) HOIH BEBLC
9-6Lld DésL-Nzm0 Muva-evingd) $¥Ca 613 413 gzg S43 Eld L3 Z-1EL H——BL-NHOUE-BEON: -AY3Llva
S-6ld D6~BI-NOTIIA-TH LM OlVYY-18d  DE-S1-39NVHO-OIu- 190N y 4 81-39NVH0-034-0B0M +AY3L1VE (Q3HOLIMS J0AYD)
T/ d
| Sgiamee wolommos  O°
_ _ NOT1¥5 TNAWOD TANVd_TOHINOD
8- NVLIL
_ S 1-NJ349 NUYQ-BELN Z-lal -
U L —— & vm E fo--81-3ONVY0-03H-SBOM: 81-AVH9-E00M I LIWENOH
_ go--a1-Nmoua-ooLn 1-181 i) 7 HeteBL-NIRIO MVC-EZ LA V\N L-181 Y——s51-Nnoua-2e0n -A¥3LLve
_ N..n_lm_.mazéo.nmz-v:n Fl m 9 1+BL-HOTIHA-ZT I~~~ EVV-18d D——s1-a-2von +AY3LLVE (Q3HOLIMSNN O0AY2)
L |-a3y 3 3 4 8L-2LIHA-T1dUNd-FLON: J0AZL ATddNS HOLIMS
_ g ._nwzz<<._n_ - Je--01-NHo¥a-1s0n—X |- LEL 81- NI39 IHOIT-SBOM: 1V 3OIAYIS/1HVIS INIONI
dvo-er 8d _ L L Qo-{-8L--980K 81-30VE-FEON d0LS/NNY 3NTON3
iNorLdo | FT®1L 9+-81-aL IHA-NHOME-5ZON 91-NZR-3N1d-BL0N 440/NO AZY (GIHOLINS JOAVD
8YY-18d DE-91-03u-E30M—4 c ' @e1-81L-3N18 1HOI+120M 2-9d Y———sI-vE-ELLA NYNLIY "MS ONINVITO W3LSAS LSNVHX3
T 2oLoaNos | 2=} 1sa Ve--8L-318 JUVA-0Z0M 9-9d >&———81-3LIHA-6EON *MS 378VS1Q ONINVATO WILSAS LSAVHXI
_ ol ar S-9d D&—81-3n18 Nuva-vEoM “MS 3LVILINI ONINV31O W3LSAS LSNVHX3
_ _ m L-NIIUO RIVG-LZLA: (-) MO BEBIL
ge ~ ~CO~81-NOTHA-SZIN (+) H9IH BEBLL
_ Se[oIATEES RVG-SEIN-S- 11-9d XX—81-NIR0- N0 I zvy-lad 91-034-9Y0N +AYILLVE LHOAMITA C(QIHILIMSNN OOAPE)
_ [Z 81-NOTIIA-E LK <> 60- 184 D&—81-N3Fo-INId-9E0M: Y !
€ 91-Nnowa-sson——  L-1EL 3 €3
_ N_..n_um,.mazsa.n_m_z.om_...¢A Bvv-lad 9-12d DE-81-3LIHA-T1ddnd-LLOK v3
Le-—91-034-ZI0M
_ - |_| YOLOINNOD
dvo-4r 2Ad _ d3ITI0YLNOD NVLIL
NoLLdo | 1-181 D&—91L-NMoua-950M—5E | NS (-AYILLYED
3349 RIVQ-LELM~ebE | (=) MO BEBLL
HOLINS MW I- 181 Y—s1-Nnoua-esoN-1--€€ | ONO (-A¥ALLYED
NOILIIYLSTH BL-MOTT1A-0E IN~1e2E | (+) HOIH BEBLSL
waLid dv Y 81-3LIHN-NMOUg-52on—T 1€ | ON9 (*SHHOD ZEZSH)
T T o0¢ | QTAIHS BEBLL
SITALIMCTIAN LN —e T, e BiTAvesion §3 >—o1-Nid-0eon-1esz | ZL INANI (ISNIS dOLIS-D)
zo_ﬂooth%mum BL-30VE-VBON—-*82 | £ LNdNI (dOLS/NNY INIOND
w31 4y Y y-£2d Y—————al-HoTian-vzom—{e22 [ £ LNANT ("dW3L ¥IV JOUVHOSIM
3aNION3 8L-2LIHM-NNOYE-B00N—=92 [ NS (NYNL3Y HOSN3S)

1-AVH9-8LO0N—T-*SC
9 |-0R-9SON-—1-* 4T

¥ INdNI C°MS "d1S3Y 311D
+AY311VE (Q3IHOLIMSNN J0A¥2)

2-12d D&—8L-2LIHN-NMOYE-SOOM:
G-EZd DE—BL-ILTHN-NNONE-SZOM €-12d X——1—81-39Nvd0-800N—-+€2 | 6 LNANI ("SSIUd NVL "d3IS)
81-3N78 JUVG-0ZON—-+2Z | XY ("SWWOO 2E2SH)
HOSN3S S-12d XX——F—=81-MoTBA-0loA—T=12 | 9 INdNI ('dW3L JNVL *d3S)
JUNLYYIdWaL W 8 1-3LIHM-NNOYE-¥00M 13 L-12d Y——1——.1-3n18 LHo11-Zlon1-=02 | S INANI C'MS *SSIUd JATVA ALIIVS)
<184 s 81-HOTIIA-S00N 81-NOT13A-300M—1*61 | 01 LINdNI C'dW3Ll HIV INIIEWY)
INJIERY c1u 81-3oNvi0-8Zon—-+81 | L1 LNANI (13A3] 13N
81~ N3O LHIIT-SE0N—T*Ll [ € INANIT CHIV IOIAYIS/L1HUVLS INIOND
4OSN3S B1-39NVH0-B20M: C-€2d Y——T—sI1-39Nve0-2zonTol [ | INdNI ('S534d 110 ANJHIV)
BEER 81-31 IHM-NNOYE-EQON: z3 81-ALIHN-TIdiNd-SL0N—T-=51 | 1NALNO JIAAZL (ATddNS HOLIMS)
Jand 81L-31ddNd- 100K Y 8L-TdtNd-rloN—o¥L | LNLNO JOAS (ATddNS HOSNIS)
n 91-0-SSOM—*EL | +AYILLVE (Q3IHOLIMSNN J0AF2D
23 B1L-39NVH0-2008——+2L [ 8 LNdNI (°SS34d WILSAS °93)
81-3018 LHOIT-1ZoN—=11 | OXL ("SWWOD ZEZSH)
L-E2d D<oL-Tidind-zL i €-9d 81-3018 MVA-880A—-+01 | B LNALNO CTI0D AT dWNd 13N FLOWIW
L-12d D&-81-TleiNd-200n 81-AVHO-E80N—{+6 | & INALNO (43 LIWINOH)
1-6d 81-NI1d-420M1*8 | 9 1NALNO CHOLIMSAIN 3INIONT)
9-€2d 81-A0THA-3NTE-EZOM—=2 | S INdLNO ('710S ¥IAVOINN)
8-lad 81-A0T13A-3NE-ELOA—29 | b LINALNO ('10S NNY/L1YV1S)
Sa-1a4d 81-%0V1g-sEoN—+S [ € INdINO CTI0Q "ATH SYIALVIH "9
La-iad 81-3n18 RIVA-vEOR—T=F | T INdLNO CTI0J AT "dWOJ 1dV1S)
€-6d 81-M0T13A-ZEON—T=E | | 1NdLNO (TI0J *ATY YILYV1S)
BL-N3JU9-INId-620h—+o2 | 440/NO AN (Q3IHOLIMS J0AYDD
rel | +AY311vE (Q3HOLIMSNN J3aAP2)

LVV-18d D&—¥1-0a4-Sron—————91-034-ESOM—{
93

Ld






g A3 G J0 ¢S 1€89999¥

g A®Y LS1ES9gy wodboig BuldiM sseudoy eulbug 3 Josseudwor

- Y3LYIH
39NL Y3H1v3dg
““ - N 81-NMoua-Levn—>< E- 1AL
YOLSIS3Y ONILYNIWYIL HOLOINNOD | 2°
SNg NV BEBLI 301AY3S Je
g5 [ e e 3l | ST e
NId 95 W30 > il e e-1-81-0RI-ZLEN zvv-za4 ozl |zt
Wl zmo_m_xmnmmmmmzz_w‘zoo zdl  9ld d Sgp | Yeo-twoue-s en p-181 v-¥Q 91-NITUG-3NId-664— 011 | LLed—g1-Namss-sNId-vn—X €3
— SN8 NYJ 6eslr ce3 E UAU 8L-3118 NUYG-2ZyH—*0l | Ole--81-3nT8 Muva-seon—x 9EJ
(=) MO BEBLL | Ove-8L-NITU NUVO-BOEM m e N m BL-NIJ9 N4¥O-SOEM WJA TE5 m L-N33UO NUVQ-L0EN~1wZ | ZeaeBL-NITUO Nva-ShLM~D SZ3
(+) HIIH 2Ze++8 | -H0OTT1IA-BOEM: 81-NOT1IA-OEM L~ dao PR T b | Maaaaa
(aAVZ) HOLIMSAZY mmmw_ﬁ Se-La1-n1d-szen ~ ~ ~  0e3 AR bl o ._;.-M_,-““_Jw”mmnf mwm_
‘MS 378YSIA ONINV3ITO W3LSAS LSNVHX3I | L8e8L-3LIHM-IZEM 81-3LTHN-9ZEN—=9 | 9et-8L-3LIHM-680N—— I-bd
“MS 3JLVILINI ONINV3TO WILSAS LSNVHX3 | 16e1-81-3nT8 MUVQ-L2€EM: 81-3N78 Nv0-,ZEN—-S | Set-81-3n18 uva-reoN—x O-bd
(AION3T0S Y3HLI | 08e1-81-3n18 LHOIT-b2hH 1-3n78 1HOIT-bZvM—-e8 | Be1-81-3n78 LHOIT-O¥OM
-AY3ILLYE | eLer-9L-NHoug-rzeM—X b-18L 8L-XOV18-SEEN—oL | set-8i-doviE-ELI———X d-bd
-AY3L1VE | zget-91-NMo¥g-ezeM—X b-181 81-3OV18-1€EN—=6 | 6e1-81-%0v18-2S0M
-AY3LLVE | 15e-9L-NMO¥g-zzen———X b-18L ——8L-3N18 MVO-vEVh—ee | Eer-81-3n78 dava-sson—x Ol-ld
-A43L1VE | 0se--91-NMo¥g-1zen——X p-181 -
~AY3L1YE | ebe-t-a1-NMoHE-0zeM——X b-181 ”. MWQ.HM N_ momm_z%m gr 94
(QIHOLIMSNN DOAVZ) +AY3LLVE | eze-a1-3-2Leh ! L-X0¥8-bSOH
(Q3HOLIMSNN JQAPZ) +AY3LLVE | L2e1-91-03Y-9LEM 3IsLr 2ATVA
(Q3HOLIMSNN D0AVZ) +AY¥3LLVE | 9ze-91--sien I wronas QION310S
(QIHOLINSNN JOAbZ) +AYILLYE | seet-9i-aau-plem ol-tormi-scen—rret | o HOSNID REME]
(GHOLIMSNN JUAVZ) +AYILLYE | Le-91-0R-ELEN— X -0 Len—x  8z3 81-30VI8-LyeNT 2 1n0 V0 8q M €
YOLYOION] NO Y¥3MOd | ese-8L-sovie-zorm==2— 3¢ y-£Q _
3wLr NOILdO
AVI3Y Y3LV3IH IINAOW ATddNS 430 | zet-8i-avao-zeen——— X 28-284 —_— =
TOYINOD AVI3Y SYILV3H 3NIT 430 | eef-81- N30 1HoI+-96en—< 98-Z8d si-sovie-sventea | yoonas 81-3178 LH911-050M
2 HOLINOW LN3YYND SY3LY3H 3NIT 43Q | seet-si-dovig-rorh—— X ¥S3 81-39NVY N—og RETER] |_H ||||| —
L YOLINOW LN3Y¥NO SY3LV3H 3INIT 430 | veet-sL-dovig-corn——X #S3 |m_.m3m._vmzn_“ 1NVT000 81-3N78 WVQ-PEYM— o€ HOLJ3INNOD
3ANIT NOILONS :*EY3ALV3H 430 | ove-8i- N3O LHoIT-1zvh—X  LS3 ! €-l8aL v¢1.z=o%.$§|_|..~ dWnd
3NIT MO4MOVE *ZY3LV3IH 430 | seet-81-Avio-zerh————> 953 3Jeer LVY-284 Y—pi-am-szhh |_|.._ muwmmm
INIT 3UNSSIYd *1Y3LY3H 430 | see-sL-ar1Hm-0len———X G553 _
NYNLIY MS 8 QVY W3O | zoet-si-dovia-ecen ——81-3NT8-9zyh-ev | ged dvo-ger Norido)
7304 NI ¥3Lvk | eteter-auim-seen—2E3 1-aumn-ezm-ee | YOSNIS —
FINLYYIdWIL LNO IV | v2e-81-MOTT3A-LEEM 81-39NVU0-Coer 440 €-181 Y———81-NHOYE-BEEN—{-=9
73A37 LNVI009 | s 1-39NVH0-BEEN a_-vaﬁ_m.mmvxn_“ 18-284 DE-81-3M8 1H91T-L6EN—-o5
3YNSSIYd LNO 4dQ | Zret-8L-ILIHA-ETHH ETS al
34NSS3dd V1130 4dq | Lbe1-8L-3INVHO-ZSEM ol
ATddNS YOSN3S W30 | sef-ai-3n18 uva-seen or3 1-3078 NVQ-0vEn— o2
IV o Lu3NE0 430 | ot voaen &3 o weron Lo | 0008
o1-G1-NIFUO NHVG-BYEM 1-N3349 Nuva-8vER—e il [ AlddNS
FANLYYIdWIL IINAOW ATddNS 430 | 9e1-8L-HOTIIA-6YEN L-toT1an-spen—eot | 330
AddNS HOLOW dWNd 430 | 62e-8L-31dUNd-0SEM 1-31ddNd-0SEN—-o6
(3INAOW dWNd) HYOSNIS JUNSSIUd 430 | 9Le-8L-IONVHO- LSEM 1-39NVY0- I SEN—-€
NYNL3Y HOLOW dWNd 430 | pSet-8L-XovIa-zsen L3OV 18-ESER—-o8
NYNLIY SH | ¢Se-81-%0v18-SSEM cr3 1-3OV18-2SEN—-Z |
HOLNTD NV | zo-t-81-Avio-gsen L] ]
JATVA ONILVEH NV 430 | 28ef-81- N33O LHOIT-6SEM ES)
(=) MO 3IATIVA HOLO3ArNI 9NISOQ 430 | ESe{-81-%0V18-09€EM
(+) HOIH 3JATVA YOLO3ArNI ONISOQ 430 | i2eq-81-31dund- 19EM
HOLIMS NOILISOd 3ATWA 440 LNHS Y1V | 68e-81-3n18 HdvA- lOVM
HOLIMS 1S31 3JATVA 440 LNHS Y1V | 69e-81-30NVHO-YIEH:
NYNLIY SH | scet-81-dovia-62Eh
AVI3Y 3AVA 440 LNHS A1V | bee-81-3n18 LHOIT-8ZEM
Jr L g1-%ovia-gsen—-er om_v.\_,zu,\«mx o4
- . Lg1-3118 NUVO-ZvEN—T-eV
dv9-02r 02d 8Ll- NI9 LHOIT-BSEM 3 | 34 6NN —lea YOLOINNOD
8 Jeer 81-30V78-bSEN—T-20 :oz_cpn_._o
9e-—81-3018 LHOI1-82EK 8L-39V1g-09EN 3INAOW 1-AVY9-BSEN—T*8
pe-—8L-XovI8-c9eN A1-T1dend- LSEN ONLS0d 11-38V200 D6—81-FNVH0-S9EH—T-+3 Vo194
SNOI1J3INNO €081 -IINVUO-PIEM d
INIONI Le-1—81-3n18 NuVa-lobM Jler 14
W30 Se——8L-3OVa-0EEH ve3
zo—9L-Nmova-66et—x E—LEL
Le-1—91-034-00rh—  AYY-7A4







g A3 G J0 €S 1€89999F

a Ay

2.S1ES9gy woubb g BuldiM sseudpH aulbug 3 Josseoudwo)

AVI3d NO Y3NOd Wo3| Eed-zad
AVEY SY3LVaH aNIT d30] Zex-eed
AV3Y_JINA0W A1ddNS 43a] _L2d-2ad
G35 1ON| OLd-zad
G350 1ON| 6ead
G350 _ION| B+2ad
dWNd N4 310W3Y| Za-zed
SATVA J40INHS IAVINI| S3-eed
8e3 GHILVAH 3INIT 430| Ga-eed
1-AVY9-0BEM 81-Avt9-8lEM—e—K}—e——g1-dovia-zovn—X €8-32( 3INAON AddnS 430] bd-28d
‘e ! WALGAS J30| €d-ead
8z3 "G00 INION3| _2a-2ed
& 1-a3¢-11en—x  SEI W03 SNISN3| 1d-zad
] 81-AVY9-LEN—s—|—e——BL-NIUO-NId-62eN—X LL-8F 301A30 AVTR/350d
¥a
81-Nnoug-18eN—x E-181
1-034-82VA:
1-ged ¥ 1-G4-62Y M i
9L-034-Evvi] 91-3M78 JUVO-BOPM SR
2-0zd 91-024-00VA~ _
9L-03H-ZHPM— = 3 3
L —91-03y4-Lr¥A— o in =
- -aL-03u- Ly yh—! b ) b
Ll g1-cau-scrn— 81- N3349 LHO1T-96eN—X E-IZL R R R
623 L 1-a3u-serm— oy-32r 6E-32r ge-3zr m m m
¥1-03U-2 LpH—] L i L
_ 81-T3U-LEPN: 81-3n78 LHeIT-26en—X S-392( @ @ o
8-3€L X———el-Ga-zleny 350H Q3LVIH 350H Q3LYIH 350H_Q3LYIH v v v
11v8-1508 )é——ot-oau-aevi- 3NIT NOILONS 3NIT MOTNIVE 3NIT 3NS5Td S0V 90 ¥ 20
OL-GR-SEVN— l-o1-034-s6yA——— 43d 430 43d b b b
=
g L 30er ¢ L [3eer g\ (3eer 2
Y3IND zad . -] L - 2 P oz =
T x £ 3 J = =
><mwmmwmzm al-avde-zeen—x 2-32f 5 ﬂ = m 2 3 2 w E _m m m
aNToNT g g 8 &% 8 B 3 R R R
a R W W = .M 3 R ] g ]
T a k3 I @ @ T a S S S
L —g-ai+vn— NO-1508 3 E S = @£ i i i
q_._ H q_._ -“._ @ @ o
@ m @ ®
1
P SS3
953
453
Tk 81-3v18-corn—x ¥B8-32r
81-xov1e-rorn—x SB-3J2f
HOLSIS3H ONILVNIWY3L
SNg NVJ BEBLL
i 81-MOTTIA-TLENE
YOLI3NNOD (43%) gl ~SBEN4 z -
43N0 5508 .H%HE- NZmo-c2em1eZ | ¥OSNIS | HOSNIS XON patindonsll I H__Wu
NId b2 W30 ——81-NNOYE-¥EEH—T-oF XON WYIYLSNMOA wé-.s._dT;m._}. ‘st
4vL SLXSD SNIWWND S AX 14 cul
033dS Nv4 81-30Nvd0-59eN—X 3-104 ET
+Ad3LLvE B1-034-EEA—————) .
—Ad3llve B1-NHOYE-SEEM £s3 53 553 BL-0F-6L¥M
(-) Z MNIT viva Bl- NIFUO-L9EN~E)- > L~ N33UO-LLEN d m -1 NI3-SLEN R 3 m 1~ 3 e 57 \)”. NIFUO-LBEN mwmqwm
(+) 2 ANIT viva B81L-H0TTIA-9SEM ﬁi@mpuso._._ﬁ.ﬁm: ] £ ~~~81-NOTEA-VLEN 4 <> L-MOT13A-ZBEM paec ) mmm_f\u_uzo._.m>-mmm= 33d
: esd 81-NNOYE- L 6EN:
38¥200 mwlz.z:o%-omm:* E-l81 d
3sr
3NAOKW 3INAOKW
JUNLYY3dW3L 34N1YHIdW3L mmmmmuqno
S 900 INION3 4OSN3S
dval dval
EHHHHH” , |rewaL 13100 wos ey 137100 900 ve BL-IN"8 LHI-bFOM (o | NunL3y ¥osnas
81-MOTEA-BIEH~{E 81-HOTIZA-9LEN~eE € BL-AVHO-EVOM € | UNLYVEIdWIL
Bl- NTIUI-EIENez "dW3aLl LIINI ¥OS Bl NIIUS-LLEN~eZ 137NI 200 e 8l- NI LHOITHCHOM: o2 | A1ddNS HOSN3S
1 81-3N7Td VG- L¥OM 1 | 3unsSs3yd
FoLr EPATy Z19 6213







g A3 G J0 ¥S 1 €89999F

Q A®Y A51ES9gy wpdbBoig BuldiM sseudoH suibug 3 Josssudwor

BSlESQQy mr T ————————————————————]
o i

a3anToONI _ B1-NMOYE-E E:'f)>>\|o|m—|5._m NYVA-B0SN—
awoptaM! [ | ]

NEILE T
143 —arnmoEEziEAS AN

ELYH
B1-NMOYE-0 LSH—
BL-NMOYE- | LSN—

JATVA

QaI10N310S

43aY0INN
v [4

za MI_IN_ A

o

81-A0T13A-3nT8-F —mslﬂ

81-NOT1A-3N18-905M—-+9 | 9e1-81-MOTIIA-3NE-E20M—X 2-Ld

|
Ll

H0L1J3INNOD
JQVIHIINI
SSANYVH
AN3HIY

oL | ote
6 Be
L—g1-NMO¥a-60SN—+8 | @e{-a1-NMoua-voIN—— Z-1EL
Lgi-an7a yuva-20sM—e2 | 2e-81-3n78 uva-BEOM

81-T1dUNd-009M—-oL | Le1-81-Fldind-200—— 23

mm:«.__.@mmzmm_%zm 1 8 E.EE:-Esﬁ-ﬂﬁ:%lﬂ.ﬂE:-z._oﬁ-vom:u..m Se--8L-3L1HA-NMOuE-520H—>C 13
IV v 81-MOTI3A-E0SH—-o¥ | vet-81-MoTIAA-vZOM——K £L2-1d
¢91€5991 SSIANYYH 394vHOSIA . B1-FONVHO-ZLSM—oE | Ee1-8L-3ONVHO-L LN
009ldH NI Q3ANTONI AINO LL -8WYH e ————— ——8L-JONVH0- 10512 | Ze1-8L-3oNvH0-2ZoA— 9l-Ld
f—————— e — — — — 4 OZLESISY _ ¥OSN3S I—— 8L-T1dund-00sN—bs | | teal-Tiund-zi—K 23
] OLLLduX N, 3dnss3yd 81-3ONVH0-215M _| -
_ _ a3aNToNT |y FLSAS 81-Tdund-9 | sH— ger eed
_ ¥aLvan _ ATNO 8°2Ld | NOTLVINOY azid |
_ —8i-Nnove-cean—eAN\\ ~—a1i-3n18 uva-sean— _ b e e e e 2 e
_ LLYH | B5LES9Ty | _HOSNIS L\ g;-au rhm-nworg-zosnl |
| SSINMVH|  FWNSSIAd IZONVAO LOH ]
| Nmm_:m___._ | 009LdH NI 10\ B1-2dHNd-00SH
| | —ev-nrouE-seoR gi-ana yvarean— | Hm_e:._uz__ AN3HTY z
| ATINO Eld Eld
| OLYH b= _
_ EEN _
_ — TR 5 e o T _
o _ 1-NAOYE-G 19H
Nmm._.<m_—._ JAIVA 81-NMOYE-¥ 19N 293
—81-NAOYE- 1E5A B1-3N18 JVG-O0Ear—, aIoN3I0S
M . Nna/LvIS ¢,
REINEL 1a M 1
—TE T T L gi-3n1a yeve-aeaR— b i
LYH €r3
Y3LV3H 81-H0TT3A-INE-BEIH—@—BL-NOTTIA-INTE-Z IS
z L/ gT-nTa Tva-9zaR— B1L-MOTTIA-3N8-BESH __
HOLOINNOD |
9uH HOLINS ualvad |
yaLVIH 3HN55d I-1aL NOILdO ©I
_ ZANN b IATVA ALIVS _ _
[ Bl-NAoUB-ScSH BL3ME RVa-vean— 81-3N8 1HOTT-119M—e— | ——e—@1-3LIHN-TduNd-0LOM YOLIANNOY Z-18L XX—8i-Nnoda-EOIM—TTZ | Ze
GYH ¢ _ 3QVRIIINI 91-3ma Muva-Llon—-eL | Le _
¥3LYIH [ 4% SSANYYH ]
2y YOSNIS ANVL ¥Olvdvd3s | 210 avo-zue
—BI-NAOHE-EZaM B1-3n18 JAVG-Z29M— JUNLYYIdWIL BL-3LTHH-NNOHE-909K gtk il
JNVL & 8L-NOT13A-B0IN oZl | Cle
YHH HOLYYVd3s ot 1
EINEL . _MN_ 91L-NNOHE-E 19M—-+01 | OLe—-91-NNOUE-ZOLN ge3 81-3n78 Jyva-6eon—x 01-9d
—TE TR L 538 wavo-ozaR— zglesagy | HOSNIS B1-3L THA-NNOYE-S0SM | —mm_v 91-3MT8 NIVO-9I9N—1-+6 | Ee1-91-3NT8 UVO-SLOM v1L-3n18 sve-sion—x S8-184
CHH oot | 34nS53dd 81-JONVR0-B0SH s 81-AOTEA-3NTE-BESN—-+8 | Be-BI-n0THA-aNTB-El0A—X S-1d
Y3LYIH n_m_oa._ozH_zoqﬁm_»Mm_m 8L-Tdund-Z0sN——|— 81-3078 1H91-1igN—tez | 2et-sL-3n18 wHO1-ZION—X 0Z-1d
z v T ANO Veld| Voold | 81-ILIHA-T1UNd-019A—-o8 | Se1-B1-ALIHM-TIdnd-LL0N b3
S . d B81-NOT13A-609M—+5 | Set-gL-MoTEA-OLON— LZ-1d I
cuH YOSN3S 0131 IHN-NHOHE-+ 03N B1-3ONVU0-80SN—{-ob | be-T-B1-IINVO-S¥ LM & 81-39NVO-LOON
LEINEL mmmmmwma 81-3ONVHO-209M 01-30NVH0-20aN—-e€ | Eet-81-ToNvio-gook—X E2-1d &3
| —aT-wRouE-ZiaA° V= TET N T ¥oLvavd3s me._&E.Em:|_l® 1-3LIHM-NNONE-E0SM—+Z | Ze-81-3LIHA-NMouE-Sook— |3
lld

LaH

093

zr " 1zd

Zl-ld






03~ 180N

8°A3Y G J0 GS 1£89999% g A®Y /S1ESggy wodboig BuldiM sseudpbH sulbuj 3 Josseddwo)

¥ 1-GR-590N—
¥ Tumzs_?ﬁm-hmozl_
L-N3349-N1d-9e0N—x €3
123
g 91-39NVH0-03u-550M-] \_
923 DE—31-9NVHO-GRI- LION-]
91-39NVH0-03U-8S0M—]
2-4d DE—31-39NVH0-3t-090N—
91-034-LLON
223 X————91-(3t-£90n-] BN B0 U —
81-39NVH0-03U-Z20M — —81-NHOYE-O1 LA
81-JONVH0-03H-ELOM 81-3ov1e-scon—X  S-ld
v1-3n18 yva-sion—x 9E€3
91-034-230K
) H0SSIHdW0D
l_ 91-034-6¥0M— 14V1S a3
¥ 1-GR-020M
¥ 1-CR-8Y 0N~ 1 -3ONVHO- 2EON: ¥i-NHOYE-SOIN———=
91-CR-6I0N: + - 3
T-vd D—si-Gatr-2ron- 1-3n78 yuva-veoN— b-Ld za 3
91-034-890M T
V-bd D&—91-034-9y0M— =
»1-024-990N ¥ v i-wova-osen— | | | ——————91-Nmosa-coin—< 2-2ld
93 X r1-qau-sron T-TIYH DE—B1-NNOUE- IEPA—————— ———+81-Nnota-860A—x Z-0ld
3 2-22d ¥ 1-NHOE-0EP N ——————— ————9L-Nos-roIn— B-EZd
AV13Y H3H0d_GIHOLIAS -84 . eeEN— ———————81-NHO¥E-30 LN z-1sa
AVEM SUILV3H NOILVINOZY -16d YIINID 184 2-02d D€—91-NMoua-66EM —X
X AV13d_HOSSdW0D LHVIS -16d AV134/35n4 9-3921 H<—81-NHoUa-86EA—————— ————si-Nnoua-zotn— 0l-12d
53509 /7 ~7910 LAVISOLAY| OLd-168d W3LSAS 0L8-284 H$—81-NMoKE- 18EN—— ——91-Nioa-2600—X W-bd
“RLO NOL OI| 63-18d | H0S534dWO
+ 1va NOTLd0| e+lad €2-320 H—1-NNoUa-HTEN 91-Nnoug-ooLv—X E-8d
TN PIL PR ZS-32f HE—91-NHOua-E2EN 91-Nuoug-sso—X €-Ld
SUALVEH NOILVInO3H | &-tad LS-J2r HE-9L-Nuoua-z2zen 81-NHONE-1SOH— 3-5F
HOGGIWAN0D L8ViG| ¥+lad 0S-32f HE—91-NNoYE- 1ZEM— mTz.sE.mmo:M Se-ld
HOLIAS 104INOD NIVW| Ed18d _ R 91-NMOYE-EBOM: €E-1d
LHOJNITA| 2184 6¥-32¢ D&-91-Nnoys owm._l_ _l
610 NVLIL| 1+led V-3EL DE—81-NMoYE-6 1EM—
301A30 AV H/360d 300718 TYNIWY3L Snd ANNOY9 y YWE Wz LaL
XV1a ve
AN9 300718 INION3I
aN9 3IWvYd =
V8 072 —
L = - - HOLIMS
LV-284 D&-0L-03u4-9evh Pm Ml
1J03NN0JSIA B
RN dVALS QNS be [ dVilS ONs v
8 e Nog YILYYLS
o — 7 _ 7 _ _ 7 n ovia o\~|©||_ _ _ _ 7 " a3 @/ a3 o/ T
91-NIRIO JUVA-EViNe1ad
L-NOTIZA-Z¥ LN~ eG mm_._.__my_ﬁzoo zl8  W3LSAS AY3LLvE J0APZ  L1E Lsag I
b YOLI3NNOD 8 =
B1-NHOHE-280M—eE dOLS AONIOHINI 1 3 2
oz <Z_Zn_m_._.L,_< Bf Bd B-ld 623 DE—e-a-vwM @ g g
L —g1-3onvuo-ai-s20n-o 1 RV = 1 FflmTsz-Rosl_mm_ 8L-3N1d-0e0v—X  BZ-1d _m AVI3Y m m
6ld LY ¢ N..-E-V_z:.ms:|%2-v_z:-_8._* -9d x5 YALYV1S INION3 %
—e€ | Eer-8i-MoTEA-ZEON——— X E-Id b
v | ve-1-8L-HOTTEA-EEON v ﬁ 5 BL-NNOYE-LL IN
X ¥Z3
X sz3 70|05z
H01YH3do
dO1S AONIOYIW3 1
7o T O3 HOLYNY3LTY
5O /_\C . 9 ENVETE]
Wa b Eg-omo__l.ﬂo@ O~ L6OK

180






V 'A3d | J0 IS G¢18999%

¥ "A®Y E£088/.59F Wodubb|q BujJIM SSOUJDH J8q |bJ]

s3
¥ L-3L THH-LSOM
Ivyg Ivyg aNe
gnH 1431 gnH 1431 ONNOY¥S J0AZL AY3LLYE
= awdd [/ /
9 1-31 [HM-BSOM- Z T gL-3N78 JUVQ-SEON z T gL-3N78 XRIVA-ZE0M -
g S _+<
va3 N
=
Iivyg 3 vy 118
gnH LHo1Y T 8nH LH9IY
o
|m—|m._.uzslmosloml@l—lm 1-3n78 JYYQ-SEON: rml@l—lm =378 JAIVA-EEOM: [4¥]
[SF| m
o = SIviE 01419313 AN -2
] 8 SdWv1 31v1d 35N30IT 3 1IVL (NMOHE) -9
@ % SdWVT QHVZVH/TYNSIS NYNL LHOTH (N3349)-§
= 8 30IA30 NIOTIINY/SdWY1 dOLS (Q3d) -+
9L-MOTIIA-Z00M X HOLIMS L SdWY QYVZVH/TYNOIS NHNL 1437 (MOT13A)-E
zmmﬁcﬂﬁ<p . » AVMYNV3IHE SdWVT @1 “Y3NYVW 3AIS ‘IONVHVITO IOV -2
L B —] 113 ©—p1-3018 BYO-1E0A—e—O ANNOHO NOWWOD (ILIHMI-1
T 91-31IHM- LSOM: I4 1
YOLOANNOD
¢ 158 NERITZN
dWv1 3 9 1-03I-L00M- 3 b L-3N78-6ZO0N-
do1S/1IvVL z 91-NMOYE-600M: 14 _lz:omméoﬂ}élv 1-NNOY8-490M
JEED [—81-3LIHN-¥SO 55 ©——¥1-Naako-E00n
S P
m_n.__mﬁ_ ! Z e g1-NMONE- | LOh—— b3 91-2L IHN-ZSOM yi-vovia-s34 36— 1-vavia-Lon
3JSNIDIT T 91-3L IHN-ESOM: u 413 21-3L IHH-6EOM—@——C|-3LIHM-BEOM:
vi3
48 1oL
dWv1 T 9 1-034-900M:
do1S/1IvVL M||0|N 91-NMOYE-0 LOM-
1HOIY T+—94-aLIHN-SHOM
L
dWv1 T 91-NI3H9 NUVYO-FOOM: -
NYNL/IVL z 9 1-NMOYE-C LOH—— M
1HOTY Te—91-3LIHN-EVON +
oLl 913 B
R s
—— 93 s13
R L=3LIHM-F30M
&3 ® ¥ 1-X0V78-61 b L-X0V8-L20M: €13 b 1-0V18-EZOM- 63
_ & H | H
£z i5 52 5z g3 22
il 2 g g I3 N3 £3 A R ¥ 8 2o P3
2= g R E B £ gz g g = g ] g = g =
&35 35 35 35 533 3 35 35 35 35 335
O T T OB OB 0 OB T OB T RN
[ m o o o o o (-] [- -} o o a o oo o o
2 L 2 | | L (4 | | 3 4 I (4 L 2 3 (4 3 2 3 2 3 (4 3 4 3
g1 21 a1 Culd - 51 si7 z1 17 a1 ¥ €1
(% / (%
dWv dWy1 dWv1 dWv Sl dWv dWv dWY1 dWv dWv1 dWv
YINYVW 30IS  JONVHYITO  ¥3INYVW 3ais  NOILVOIJIIN3AI JONVHVITO  YINMVW 30IS  ONVHVITO  YINUVW 3GIS  YI¥YVW 30IS  JONVEVITO  YINVW 3aIS
dvaY 1337  §v3Y 1937 uvaY LHOIN dvad dvay 1HoTy Hzommo»:whm INOYd LHOTY szﬂﬂhwmhm onﬂwmuu4 INOYd 431 hZﬁMﬂFWMMJ






O 'AJH €J0 TS 6€20L991

1517 slied [e911199]3

VS asn4 dwnd |an4 ajoway

978T60EC ,4-¢4d 2.T99€E? JaN0D) Juswade|day Jaua) Aejoy/asnH 194
Hed suiwwn) lojeusa)y suibug 9 0G£9GG9Y 1uswaoe|day Jaua)d Aejay/asn4 194
0S291€EC Kejad NO 1amod ND3 €cA-¢cd4 6.6ST99Y VOGT J9yealg 1unai) Joreusal)y auibug 19D
0Sc9teeC Kejay sia1eaH auin 434 Za-¢dd /101822 dois Aouabiawg E
0S29T€EET Aejay s|npoN Alddns 430 T2X-2a4 6628597 dwre jauegd 1Sd
ST8T60EC dwy GT 8sn4 aAjeA Joinys axelu| 94-2494 69T9/€G5E apoiq /d
GT8T60EC dwy GT asn4 sis1esH aui 434 Gd4-24d4 69T9/EGE apoig oq
218160€C dwy 0T asn4 s|npo Alddns 43@ v4-2a4 69T9.LESE apoiq sd
Z18160¢€C dwy 0T asn4 waisAs 430 €d4-2g94 69T9.ESE apolg 14€
Z18160¢€C dwy 0T 8sn4 uonediunwwo) aulbu3 Z¢d-zg4 69T9.ESE apolg €d
€58160¢€¢C dwy og asn4 ND3F auibu3 Td4-294 69T9.ESE apoldg cd
T1999991 18A0D apIsu| [edaq J8iua)d Aejay/asny [ASE| 69T9.ESE apolg Td
667S5.591 180D 3pISINQ [ed3( Jaua) Aejpy/esnd 294 6/,,99591 losuss dvdl acT1O
2LT99g€T 19100 JBWade|day Jajua) Aejpy/asnd cad 88/G¢22S¢E OdA 21 ‘fianeg clg
9G€£95591 Juswaoe|day J8a) Aejay/asny [ASE] 88/G¢¢CSE JdA ¢T ‘Meneg T1d
0529T1€EET Kejay 1amod payoums €TM-1a4d 9199591 YouMs 108uu09sIq Alsneg 7Sagd
0529T1€EET Aejay sisresH uonenbay ZT-1a4d 6T69.591 lossaidwo) uels TAS|
0529T1€EET Aejay Jossaidwo) ueis TTM-1g4d Hed suiwwn) lauels aulbug T4d
028T60€EC dwy GT asn4 Jg||onuod veisoIny 0T4-T94 8877€8/.9¢ wuwge dens punoio aulbug
Z18160¢€C dwy oT asn4 J9|j0u0d NDL Ol 6d4-194 8877€8/.9¢ wwge dens punols sweld
Z218160¢€2 dwy 0T asn4 A10ss800y 84-194 Z868¢TSE ladwinr a|qed Aleneqd
Z18160¢€C dwy OT asn4 J19)|0au0D I4IM ,.4-T194 02106991 8|qeD annebsN Alenegq
Z18160¢€2C dwy QT 8sn4 sisresH uonenbay S4-194 61706591 8|qeD annisod Alsneg
8€8T60€C dwy 0z 8sn4 Jossaidwo) ueis v4-194 1206591 8|qeD pmS 01 pniS 8AlIsod Alsneq
Z18160¢€2C dwy 0T 8sn4 YouMs |013U0D Ul €d4-194 GG9G5991 ssauleH yue] Jojeredss
6909¢€€ dwy g asn- Aejdsig HodmaIA Z¢4-194 09TES99Y SsauleH pually
Z18160¢€2C dwy 0T asn4 Jg|j0nu0D e T4-194 T9TES99Y ssauleH aulbu3
0999991 Jan0D apisu| [edaq J1ud) Aejay/asnH 194 8GTEG99Y ssauleH lossaldwo)
T8EV.S9T 180D BpISINQ [e23( Jaua) Aejpy/esnd 794 02 TS99Y 18|j0/uo) uen
laquinN led uonduosaq Joreubisag JlaquinN lred uonduosaq Joreubisag
T ERIVETEIEN| T ERIVETEIEN|

aulbu3 pue Jossaidwo)d







O 'AJH €10 ¢S 6€20L991

1517 slied [e911199]3

VOrE9ESE dwy 0z 8sn4 plous|os 1oy T4
29€2689¢ Aejay plous|os Jayig dTH

9GE££/99Y ssauleH Aejay ploua|os Jayl3
08€ESTI9Y plousjos J1ayi13 e
JaqunN led uonduosaQ Jojeubisaq
ERIVETEIEN|

walsAs uonoalul Jaylg

0¢Z8v6¢eC losuas ainresadwsa 191NO JVO 6.0
0060.991 10SUsS [9A97T |and n
¥08T60€EC 101s1Say Buneuiwial SNg NV 6€6TC edl
¥08T60EC l0)sisay Buneuiwisl sSNg NV 6E6TC cdl
¥08T60EC l0)sisay Buneulwisl sSNg NV 6E6TC Tdl
6€0.,9997 A30[d [eulwlal sng punoto Tdl
615895997 YouIMS ainssald anjen Aisjes 1A%
8€8.¥89¢€ UYOUMS uondlisay 19ljid IV pualily TTS
8€8.¥89¢€ UONMS UO0IoLISY J8)|1H JI suIbul 0TS
8€8Y6CEC losuas ainresadwa] JIy JUSIqWY €ld
02816252 losuas aineladwa] Iy abireyasig ARy
8€816252 losuas ainjeladwal Muel loreredas T1Y
G2Z802Z69¢ 10SUaS aInssald WalsAS uonenbay Z1ld
9¥659/1S 10SuUaS ainssald Yuel Jojeredas T1d
8TEZV89E aA[e/ PIOUS|OS Japeojun Z1
G/0€SS9Y 9A[EA PIOUS|OS UNY/LeIS T1
laquinN ued uondiosaq Joreubisag
s ERIVEIEIEN,

9ZST¥89¢€ JETEETRERITTS) ETHH
ZT99vEET laresH aqn Jsyreaig auibu3 ZTAH
ZT99vEET l1areaH Bumi4 xaH 84H
9ZST¥89¢€ 1a1esH aAleA snys LdH
9ZST¥89¢€ 1a1esH aAleA snys 94H
/8966191 181eaH BAeA PIOUs|0S GHH
ZT99vEET 181eaH Jore|nbivy JopeIuo)d vdH
ZT99vEET 181e8H aAeA |leg cdH
ZT99vEET 181e8H aAeA |leg ZdH
ZT99vEET 1a1eaH Jore|nbay Japeiuo)d TdH
ued suiwwnd JOSUSS aInssald 4dd 38TC
TZSES89¢€ Kejoy 1euels aulbu3 Y
ued suiuwnd AN_OWV JOSUSS XON wealjsumo(d 39/C
A ANA L 14 losuas yuel 433 390
89/99£€2 preAue yum de)d wuswade|dey N
89/99€€2 preAueT yum ded wuswade|dey 3er
ued suiwwn) 8Inpo Buisog 433 3ter
6ST.99Y 8SOH paJesH aul] uonons 43d 3J0er
09T/¥99¥ 9SOH pajesH aul] moipioeg 434 362C
T9T/¥99% 8SOH palesH aulT ainssaid 434 38zr
TZSTY99Y anjeA bunesH yuel 430 3z
215099 a|npon Alddns 43@ 392r
98169/22 10SUBS [8A87 JUB00D 3zzr
ued suiuwnd 9|NPON wt_su,m‘_wgcgw._. 00d J/TC
ued suiuwnd 9|NPON wt_su,m‘_mQEw._. d40S J0TC
JoquinN lied CO;Q:omwﬂ ‘_oumcm_mwﬁ_
o SRIVISBISIIChG|

(p.1uo)) auibuz pue Jossaidwo)







O 'AJH €10 €S 6€20L991

1517 slied [e911199]3

69T9/EGE apoiqg zda 7919991 abneo |ans1 430@ 6N
69T9.ESE apoid Ta 6.v5959Y abneo |ana |an4 N
980T/99Y ssauleH yoino ue4 G0889991 19)aW)|OA 9N
£8055991 3A[EA [0J3U0D YaIND Ueq - 90885591 abne9 alnjeladwa] lossaldwo)d GIN
Joreubisaq £088559% abneg ainssaid |10 aulbug vIN
19qUINN 1ed uondiiosaq a0Us13)9Y ¥088559Y abnes ainreradwa] 1ue|00) suIbUT e
20885591 Ja1owoyoe] aulbu3 ZIN
yon|o ue4
10885597 Isd 009-0 8bneo ainssald Iy TIN
0999£991 SsauleH [aued abneo
0T6T889¢E dwre are|d asusol 7 JoeubIsag
18088.9€ dweq dois/ireL 3o €T 19qUINN 1ed uonduosag souaIajay
18088.9¢€ dweT uiny/reL ¥a AN
1808829 duwe dois/ireL 1By T [9Ued 9bnes
18088.9¢€ dweT uing /el wybry 0T
7¥12269€ dwre uoneoynuap| Jeay 61
770/9€GE dwe JaxIep apIS Jeay YaT 81
7¥0/9€GE dweT soueles|D Jeay 19T L 0ETE999Y uonng ueis S
7¥0/9€GE dwe Jax1ep apIS Jeay ybry 97 G¥T9GG9Y 18A0D YoIms juswaoe|dey €S
770/9€GE dweT soueles|D Jeay 1ybiy G 2195597 UOUMS |0U0D uoNeisuabay €S
TS0/9€G€E dwe soueses|D U0I4 Y37 1 0ETE999Y uonng Jy 90IAI9S Zs
TS0/9€G€E dwreT JaxIe 8pIS JuoiH Yo €T €€9TY99Y UOUMS |0J1UOD UIe\ 1S
1S0/9€G€E dwe souesres|d Juoi4 ybry 2 60T.S59% 1918WIN0oH 8IN
TS0/9€G€E dwe Jaxep 8piS JuoiH Ybiy T 29€2689¢ Aejay Alddns youms 0aNzT S
Ly TYSS9Y youms Aemexealg 154 T/STY99% SsauleH |aued [0AU0D
€9GTS99% SsauleH Jajrel L 12876597 Keldsig Hodmain
JoquinN lied co:Q:omwO ‘_ou,mcm_mwm_ JoquinN lied co:Q:omwO ‘_ou,mcm_mwm_
o SRIVISHISIIS )G o SRIVISFISIIS G|

SETIEINN

|[aued |011U0D







V 'AJd | JO LS 9¢¢8L991

V "A9Y 6228.99% weibeiq Buuip yan|o ued

D H OZMJO@ de—1—8L-NMOYE-EQOM
TOY1LNOD Y e——8L-JIN1d-600M E% _
L1 = =
2 &
> >
@ @
o] o]
cd Ld
v v
Le—1—81-034- LOOM 81-034- LOOM—-eV
~u_ﬁ_Om_mm_Zm_m_mm Ce——8L-J0V18-~00M 81-AVH9-COOM——8
£e—1—8L-MOTT13A-SO0M 81-NMOYE-EOOM——e0 NOILD3INNOD 124
1SS 81H0VIE700N—=0 | SGINYVH NIVW
81-MOT13A-SOOM——=3
LF]
Ld
ol
[14
ot

°v | HOLD3INNOD 02d

°s SSANYYH NIVW
8L-3N18 LH91T-900M— 9

oL
°8

cd







V'A3d L J0 LS L228.99Y

V "A9Y 8228.99F weibeiq Bulip piousjos 18y

2-€1 [ I3—sL->ovT8-cooN

81-AJvV19-E00M

\_/‘v =0V 18-200M—4
& 4 Tv_o<._m-mooz|+HQ -Z4
=

l-€7 UH+|me3m_ LH9171-Z00M

AV134
AION3105
d3H14

3L

V.8 /8

N

OE

98

S8

—

81-034-300M—e—

81-A0v18-S00M

i (=|z-€71 Q70

8L-3n78 LHo11-roon—E [ =| L-€7 0710

81-034-L00k——4IT(O)

L=






V 'A3d L J0 LS ¥1¥0L997

V "A®Y $gE9Sagy woubojq BujJuiy sseudoy uojadp Bl

d431Y3H_NIvda
31VSNIANOD

SOldH

Y31V3IH NIvda
431714 AYVANODI3S

E-z:o%-mvozl.m\/>>\._.|m7u=.m RIVG-0rON—

Y0 LYH

431Y3H NIvda
431714 AdYWIYd
Z L

€014H

Y3LV3H NIvda
H0LvdYd3as d3aLVM
4 l

20 LYH

d31V3H NIvda
4370004314V

S1-NNOUE- —§Lm\/>>\|_\|m 1-3M8 Va-6E0N—

91-NNOYE-SCOM 91-3N78 RIVA-SEON—

9| -NMOYE-0EOM SL-3n78 RIVA-PEOM—

LOL4H

d431V3IH NIvda
Y3700043LdV

m_lzzozm.nmosbm\g\'_\lm—-wﬂ._m FIVG-EEOR—,

91 -NMOYT-3E0M: 91-3N7G NUVQ-2EOA——

YOLO3NNOD
EIRE
ol
—— —AY3LLVE SSINYYH H0S5IHdWOD
91-3N18 RVG-ZEON JOYINOD HILVIH JAAKZT oL z%humm_fﬂoo
zie
YOLO3NNOD
NOT1dO
ol
B1-NI3Y9 NAUVA-6O0M: (-) MO BEBLS
81-HOTT2A-00M ¢+) HOIH BEBLS SSINUVH JOSSIdHOO
9 |-NNOYE-S00M: —-A43allva 0l S123NNOD

———S1L-39NVH0-034- LOON: +A43L1vE (Q3HOLIMS J0AVD)

YOSN3S e
JUNLVHIWNIL W 81L-3LIHH-NHOUE- LEok
437003493 LdY 8L-A0TTHA-E 1OM

00LLYd

9 1-3INVHO-ORI-ZZOM

2~ b o3 rim-ntose-tLow

Lols
HOLIMS 34NSS3dd H3LTId4  AYVANOI3S

91 -JINVHO-0RI-Z LON.

u

HO0LJ3ANNOD
YITI0YINOD
ndl ol

B1-MOTIIA-BOON~~1-EZ | (+) HIIH BEBLI
B1-NIIYO HUVA-B0OM~~1zZ | (=) MO BEBLS
¢34 91-NNOYE-200N—T-=1Z | N9 (-AYALLYE)
e0Z | AXL

o6l | AXYH
L=3LIHN-NNOY¥g-SZoM—t-e8L | AN9 (NYNL3d YOSN3S)

olL [ B LNdNI

z /_(—Tm 1=31 THN-NMOYE-0 LOM

—W.R|m_|mmz<zonﬁmum8=|nom— +A43L1vE (J3HOLIMS J0AYE)

0018
HOLIMS 3dNSS3dd d3LTId AYVWIHd

1-3LIHA-¥LOM—ToSL [ 9 LNANI (NOILISOd HOLYNLIY)
ovl | S LNdNI

L-M0TI3A-EION—T<EL | ¥ LNdNI ("dW3Ll ¥3100J)

9 1-NNOYE-900M—1-e2L | N9 (-AYALLYE)

oLl | 4 LNdNI

o0l | E LNdNI
——91-30NVH0-034-POON—1-6 | +AYILLVE (QIHILIMS J0AYD)

1-Tdind-1Zom—T-+8 | LNdINO IAAS (A1ddNS YOSNIS)
——81-ILIHK-8LON—T=2 | ¥ LNALNO (¥ 3AIYA HOLYNLOY)
vuﬂ 81-3L1HM-0Z0M—T9 | € LNdLNO (€ 3AIHYA HOLVNLIY)
81-MOTEA-SL0M—1S | Z 1NdINO (2 3AIHA YOLVNLOY)
€31® 81-MOTI3A-2LON—=F | L LNdLNO (1l IATHA HOLVNLIY)
8L-3LIHA-NMOYE-LLON—TE | 2 LNdNI (MS SS34d ¥3LT14 93S)

BL-ILIHA-NMOUE-0LON—T=Z [ L LNdNI (MS SS3dd ¥3ALTId [dd)
——31-39NVH0-0R-Z0OM—-L | +AHILLVE (Q3IHOLIMS J0AY)

00lLd

HOLYNLIV
H3AN01
o
a B1-ALIHM-F LON:
2 B81-3LIHM-NMOYE-L2OM- (\lem
[:] B1-ALIHM-E LON:
v B1-MOT13A-SLOM:

00110V






V'A3d L J0 LS €1¥0L99Y

V °"A9Y BYEQLSSY Ol IpWeYOSg EOummm 10J3U0) SSeuJbH uoildo DI
= (-)MO7 BEBLL =
= el oy 64-184
SNANY) BEGLL
S4-184 +3 HOTH BEBLF 4 84-18d
o @
cld | ¢ HOLJ3INNOD ¢dla sy ec ¥0LO3INNOJ
NEIEN] NOTLdO
zie 4 NOILdO Ol Lle w z 0l
q b
9 b
¥3ALVIH NIvya v
3LVSNIANOD - —a?
[4 1 ~ ~ ~
Wy 4
SOLYH
¥3ALVIH NIvya
Y3114 AYVANOD3S
ANV
VOLYH
¥31VIH NIVia
¥31714 AYVWIYd )
AMA
€01YH
¥31VIH NIvia
YOLVHVdIS ¥IALVM F—
Z l
W o s e .
Z0 1M L IR BEBLL | oo 61 L
¥3LV3H NIVdQ =3 Ho1 BesLl P Lt I NV
4310094314V oL L LdNT — Zree
EAM € LNdNI
LO LYH
¥3LV3IH NIvda
4310094314V
A
00 14H
s U0 LVSaL
ooid) €L S Inant v ¥3700043 L3V
d37171041NOD
0011y
ﬁo_._. Y HOLIHS Shasaud
8
1Nd1N0 9AAS | o, Y3114 AYVANOD3S
NOILISOd HOLVNLOY 9 INdNI | o) € 1L -z
» aN9 € LNdNI l01s
3 ) (Isd 02
HOLVALOY b 1Ndino | o Y HOLINS 3NSGad
¥3AN0 € 1ndlno z L Lz
. I Z 1ndLNo w L LNaNI 0015
. L LndLNo sl 5 |
00119V







V 'AJY T JO IS 06VTL99%

1SI7 SMed [ea14329)3

0c3vecee JOSuUaS w‘_sum‘_warcw._. 19]|002J9}V 00T1H
66596689¢ YIUMS a4nssald 49314 Alepuodas TOTS
66596689¢ YoUMS 34Nnssald 43114 Aewld 00TS
9¢ST189¢ 19]E9H ulelq ajesuspuo) SOTHH
9¢ST189¢ J31e3H uleuq 43114 Alepuodss YOTdH
9¢ST189¢ Ja)eaH uleuq 49314 AMewd €0THH
9¢ST189¢ J31e3H uleiq Jojesedas Ja1ep\ COTYH
9¢ST189¢ 49]E9H ule.iq 4393|0024}y TOTYH
9¢ST189¢ 49]E9H ule.iq 43|002Ja 4y 00TYH
0TE8689¢ 101eN1J3Y JBANOT 00TLOV
G8€9599Y ssauJeH DI
6617769597 49]|043u0) NDL VI
JaquinN uonduosaq loreubisaq
lled 9JU9l9)oy
4¥71-NOMOLTTdHX/009TdH uondo Ol







PART NO. PAGE
22054365 . ... ... 245
22058564 .. ... ... 51
22062566 . . . .. 67, 81
22063937 ... 171, 253
22063945 . ... 47,253
22068282 ... 175, 257
22068845 . ... ... 159
22077515 . . ... ... 23
22078190 . .... ... 53
22096333 ... .. .. 257

22110753SB . .. 39, 41
22110761SB . . . 39, 41

22112171SB . .. 39, 41
22141550 . . ... ... 73
22163653 ... ... .. 83
22164305 . ... ... 247
22201271 . ... ... 139
22201289 . ... ... 139
22205124 . ... ... 149
22205140 ... 151, 161
22207526 . . . . .. 149,
153, 163
22225205 ... 107,129
22225213 . ... .. 149,
151, 1563, 161, 163
22225221 ... 151, 161
22226922 . ... ... 119
22243141 . ... ... 159
22265565 . ... ... 245
22307706 . ... ... 257
22318125 . ...... 181
22330880 ....... 61,
65, 75, 79

22334916 . ... ... 247
22349765 . ... ... 159
22383319 ....... 245
22391261 ........ 35
22392021 ........ 25
22392039 ........ 25
22392138 . .... ... 35
22392146 . .... ... 35
22392153 . .... ... 35
22392211 ... .. 33, 35
22392229 . ....... 35
22392237 . . . .. 33, 35
22392559 . ....... 35
22392575 . .... ... 35
22392617 . ....... 37
22392625 . ....... 37
22392658 . ....... 37
22392666 . . ... ... 37
22392674 .. ... ... 37
22500607 . . . .. 61, 65
22617666 . . . . .. 187,
189, 191, 193, 195
207, 209, 211

NUMERICAL INDEX

PART NO. PAGE
22687784SB . . . . .. 15
22688493 .. ... ... 19
22689418 .. ... ... 25
22711659 . ... ... 243
22769186 . ....... 53
22774863 .. ... ... 19
22777767 .. ...... 21
22777825 . . ... ... 21
22777841 .. ... ... 21
22786974 . .. ... .. 21
22789226 . ... .. .. 19
22789242SB . . . . .. 19
22817811 . ... ... 145
22857544 . . ... ... 21
22857551 . ....... 21
22860449 . .... ... 21
22866628 .. ... ... 21
22866636 .. ... ... 21
22866644 . ....... 21
22866669 .. ... ... 21
22870257 . ....... 21
22870265 . ....... 21
22870273 . ....... 21
22870281 ........ 21
22870299 . ....... 21
22871214 . .. .. 33, 35
22871289 . .. .. 33, 35
22871396 . ....... 25
22876544SB.. . . . .. 39
22876577SB . . . ... 39
22877112 . ....... 21
22877120 . . ... ... 21
22877138 . ....... 21
22877146 . . ... ... 21
22877161 . ....... 21
22904882 . ....... 25
22916019 ... 199, 213
22929418 .. ... ... 23
22984660 . ... ... 257
22987549 .. ... ... 25
23075302 . ....... 51
23085079 ........ 23
23116270 . . . .. 63, 77
23148737 . ... 67,255
23241045 . ... ... 247
23255193 . ... ... 247
23255219 . ... ... 247
23255227 . ... ... 247
23281017 . ...... 175
23294820 . ... ... 51,
119, 135, 155, 165
23294838 . . .. .. 141,
199, 213
23299472 . ... ... 149
23346612 . ... 45,147
23366172 . ... ... 181

PART NO. PAGE
24908923 .. ... ... 45
32591285 . ....... 95
35108216 ....... 179
35111731 ... .. 51, 83
35114057 . ...... 175
35114081 . . . .. 93, 95
35114545 . . .. .. 109,
155, 165
35116615 . ....... 91
35119718 ... 111, 131
35120211 . ....... 83
35120260 . ... .. .. 83
35121847 . . . .. 63,77
35123496 . ....... 83
35127224 . . . .. 61,75
35127653 . .... ... 87
35128982 ....... 179
35120071 ........ 83
35130293 ... ... 149,
153, 163, 179
35130707 . ....... 83
35130863 ....... 139
35131051 ....... 197
35132299 ... 109, 137
35135300 ........ 83
35136423 ....... 159
35141894 .. ... .. 139

35144328 . 67, 81, 117
35144336 . 49, 95, 155,
165, 187, 189, 191,

193, 195, 207, 209

35144492 . . . . .. 109,
117,137, 157, 167
35145077 . . .. .. 109,
111, 131, 137, 179
35148204 . ....... 23
35161025 . ....... 83

35166404 . . . 107, 109,
129, 137, 157, 167

35192178 .. ... .. 139
35209048 ........ 51
35221639 ........ 93
35221662 . . . .. 55, 69
35222538 . . . .. 57, 71
35225077 . ...... 13,

47,107,109, 129, 147
157, 167, 175, 181,

259, 261

35225085 . 61, 95,175
35225093 ... .. .. 13,
15, 47, 117

35225788 . ... ... 179
35248145 . ... ... 111,
131, 151, 161
35248319 ... 155, 165
35252279 .. ... ... 67

PART NO.

35252493 . ... ... 109
35252600 ... 155, 165
35252782 ... 109, 137

35253038 . 87, 89, 117
35256429 . ... ... 175
35256445 .. ... .. 175
35256452 . ... ... 175
352611565 . ... ... 141
35264951 ... 111, 131
35265388 .. ... .. 183
35268788 . 45, 47, 263
35271162 . . . .. 57, 71
35272533 .... ... 123
35272541 . ... ... 123
35273366 . ... ... 185
35273408 ... 101,127
35273937 . 43, 97, 121
35275742 ... 125,127
35277797 .. ... .. 141

35279025 . . 13, 15, 17,
19, 49, 55, 57, 59, 61,
69, 71, 73, 75, 83, 89,
93, 95, 109, 111, 129,
131, 137, 141, 157,
159, 167, 179, 181,
185, 187, 191, 195,
205, 211, 217, 253,

259, 261

35279801 ....... 117
35279827 .. ... .. 117
35279835 ........ 47
35280098 ....... 111,
131, 149, 175
35282904 ....... 159
35282912 ... 109, 153
35282987 ....... 47,
149, 175

35283001 ....... 149
35283076 ........ 47
35283134 ... 109, 129
35283241 ....... 159
35283258 ... .. .. 129
35283464 . ... ... 145
35283472 . ... .. 109,
137, 153

35283480 ....... 47,
113, 259, 261
35283498 ... .. .. 133
35283522 ...... .. 73
35284504 . . . . .. 109,
129, 137

35285162 .. ... .. 51,
157, 167

35285600 ........ 51
35286426 . ... ... 53,
109, 137, 253

271



272

PART NO. PAGE
35286442 . ... ... 63,
65, 77,79

35286467 . ... ... 255
35286525 . . . .. 63, 77
35286533 ........ 59
35286558 .. ... ... 59
35286921 ....... 255
35286954 . ... ... 117
35287010 . . . .. 61,75
35287028 . ... ... 59,
63, 73,77

35287044 . ... ... 59,
61, 73,75, 173
35287739 ... ... 109,
137, 253

35287895 ... ... 113,
117, 133

35287903 . ... ... 47,
129, 133

35287911 . ...... 65,
79, 117,171, 253
35287929 . ... ... 65,
79, 109, 137, 253
35287952 . . . .. 65, 79
35288026 ... 173, 253
35288166 . ... 47,117
35288893 ... 111, 131
35290253 ........ 47
35290352 ....... 133
35291269 ... 129, 145
35291285 . ... 13,47
61,73, 75,79, 93
35294461 ... 151, 161
35294487 ... 109, 129
35294693 ... .. .. 253
35294735 ... ... 109,
137, 253

35294750 . .. ... 115,
135, 141

35295179 ... .. 61,75
35295344 . ... ... 125
35296219 47,113,133
35296342 . ....... 51
35296391 ... 109, 129
35296433 .... ... 117
35297340 . .... ... 43
35298512 .... 63,77,

109, 129, 133, 137
35299734 47,113,133

35300193 ....... 125
35300201 ....... 127
35300532 ... 111, 131
35300771 .... 51,203
35301506 . .. 145, 253
35304047 .. ... ... 15
35304666 . . ... ... 13

NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE
35305648 ... 117,255 35355916 .. ... .. 127
35306091 ........ 47 35355924 . ... ... 127
35306141 . ....... 43 35355940 ....... 127
35306679 . ... ... 171 35355957 . ... ... 127
35306687 . ... ... 257 35355965 .. ... .. 127
35307131 ........ 87 35355973 .... ... 127
35307719 . ... ... 59, 35355999 ....... 127
65, 79, 253 35356484 . . . .. 57, 71
35309210 . ... 53, 253 35356591 ........ 13
35310598 . ....... 51 35358084 ........ 47
35310960 ... 113,133 35360775 . ....... 51
35310994 . .. 151, 161 35361849 . .. .. 67, 81
35311463 . ... ... 99, 35365774 ... 109, 137
101, 105, 125, 127 35367044 . ... ... 183
35311471 ... 151, 161 35367051 ....... 183
35313428 . . . .. 61,75 35367069 . ... 97,121
35315795 . ... ... 147 35367846 .. ... .. 149
35318977 . .. .. 65, 79 35369214 . . . .. 61,75
35316405 ... 109, 137 35369339 . .. .. 57, 71
35320696 . ... ... 159 35369347 . .. .. 57, 71
35321223 ... ... 159, 35369354 . . . .. 57, 71
259, 261 35369503 . . . .. 57, 71
35321389 ....... 115 35369800 ........ 15
35322346 . ... .. 109, 35372010 .... ... 123
137, 157, 167 35375856 . ... 97,121
35322379 ... ... 107, 35375963 .. ... .. 111,
129, 157, 167 113, 131, 133
35322395 . .. .. 57, 71 35376094 ... 119, 135
35322494 ... 107,129 35376110 ... 109, 145
35323880 ... 171,173 35379934 ....... 107
35324987 ... 109, 137 35388982 . ....... 85
35325083 . . . .. 65, 79 35389964 . 67, 81, 255
35325133 ... ... 107 35562156 . ... ... 179
35326560 . . .. ... 53, 35576115 ... 171,173
171, 173 35579523 ... 111,131
35327303 ... . ... 185 35581792 . ...... 253
35327311 ....... 185 35581909 .. ... .. 117
35329309 ....... 145 35584556 . 43, 97, 121
35330703 ........ 51 35584689 ... 111, 131
35333830 ........ 15 35586288 . . .. .. 149,
35336122 . ... .. 123, 153, 163

125, 127 35593201 ....... 145
35336130 ... 125,127 35600014 .. ... .. 127
35336189 ....... 149 35600022 ... 125,127
35346741 .. 13,49, 53 35600030 . ...... 125
35355536 ... .. .. 123 35600105 . ... ... 125
35355767 . ... ... 125 35600113 ....... 127
35355783 .... ... 125 35602457 . ... ... 125
35355791 . ...... 127 35602796 ... ... .. 87
35355817 ... 125,127 35603190 . ....... 15
35355825 . ...... 125 35603349 . ... ... 185
35355833 ....... 125 35605203 . ... ... 125
35355841 . ...... 125 35605799 ... 111, 131
35355858 . ... ... 125 35607910 . ... ... 131
35355866 . ... ... 127 35610203 . ... ... 123
35355874 . ... ... 127 35611235SB . . . . .. 87

PART NO. PAGE
35802933 ....... 141
35820646 . ... ... 123
35856350 . ... ... 127
35856418 .. ... .. 125
35857036 . ....... 87
35859354 . ... ... 247
35863638 ........ 91
35864644 .. ... .. 127
36006732 ....... 127
36017465 ....... 125
36090629 ........ 19
36501013 ....... 125
36508414 .. ... .. 125
36509388 ... 125,127
36511640 .. ... .. 123
36514602 . ... ... 247
36534642 . ... ... 247
36534675 .... ... 247
36738128 .. ... .. 127
36754059 ... 113,133
36755718 . ... .. 149,
151, 1583, 161, 163

36762821 ....... 141
36763670 ........ 43
36769024 . ... ... 117
36774495 . ... .. 185,

187, 189, 191, 193,
195, 207, 209, 211

36783488 ....... 179
36785145 .. ... .. 257
36786382 ........ 93
36787968 .. ... .. 183
36788081 ....... 183
36792836 . ... ... 123
36793578 .. ... .. 257
36793602 . . .. .. 185,

187, 189, 191, 193,
195, 207, 209, 211
36793750 . ... ...
36794816 . . . . .. 185,
187, 189, 191, 193,
195, 207, 209, 211

36795102 ....... 123
36795110 ....... 123
36795128 . ... ... 123
36795136 ....... 123
36795144 ... . ... 123
36795151 ... . ... 123
36795169 .. ... .. 123

36797652 . . 49, 87, 93,
95, 117, 185, 187, 191,

197, 203, 261
36798205 .. ... .. 123
36799419 . . .. .. 149,

153, 163



PART NO. PAGE

36841526 . . . . .. 107,
129, 147, 155, 157
159, 165, 167, 169

36842102 . ... ... 81,
181, 257

36842318 ... 107,129
36843282 . ... .. 185,

187, 189, 191, 193
195, 197, 205, 207,

209, 211
36843720 ... 119, 135
36844074 . ....... 47
36844579 . ... ... 159
36845014 . 67, 81, 255
36845022 . 67, 81, 255
36845600 . ....... 51
36845725 . ... ... 175
36847002 . .. .. 39, 41
36847200 ....... 127
36847838 ........ 83

36849925 . . . 185, 187,
189, 191, 193, 195
205, 207, 209, 211

36851277 . ...... 127
36851533SB . 259, 261
36853174 .. ... .. 263
36853505 ... 199, 213
36853521 . 63, 77, 181
36854701 ....... 125
36861144 . ... ... 125
36861193 ....... 125
36861367 ....... 123
36861557 ... 103, 125
36861839 ....... 125
36861847 ....... 125
36864288 .. ... .. 197
36864304 . ... ... 197
36864346 . ....... 83
36864361 ........ 85
36864379 ........ 85
36864676 . ... ... 127
36865293 .. ... .. 185
36867778 ........ 85
36870350SB.. . . .. 179
36870475 . ....... 15
36877991 ........ 23
36878049 ........ 21
36878254 ... 171,173

36879195 . . 59, 63, 73,
77, 83,91, 159, 169

36879203 . . . .. 25,45
36879302 . . . .. 25, 41
36879492 . ... 45,141
36880128 .. ... ... 15
36880995 . ...... 83,

89, 91, 159, 169

NUMERICAL INDEX

PART NO. PAGE
36881118 . ... ... 263
36881704 . ... 97,121
36881886 . ... 45,47,

49, 57,63, 71, 77, 83,
87, 93, 107, 141, 147,

157, 167

36882223 . ... ... 159
36884112 ... 113,133
36884997 ... 113,133
36888055 . . . .. 25, 89
36889186 .. ... .. 253
36889608 . ... 45,47,

49, 51, 53, 83, 87, 89,
95, 147, 157, 167, 175,
185, 187, 189, 191,
193, 195, 197, 199
201, 203, 207, 209,
211, 213, 215
36892362 .. ... .. 177
36893220 . . . 151, 153,
155, 161, 163, 165

36893329 .... ... 247
36893337 ....... 247
36893634 ....... 183
36893642 .. ... .. 183
36895746 . ... ... 49,

53, 175, 185, 187, 189,
191, 193, 195, 197
199, 201, 203, 207,
209, 211, 213, 215

36895860 . ... ... 183
36896579 . ....... 83
36897940 .. ... .. 139
36898005 ... 111, 131
36898096 . . .. ... 47,
61, 65, 75, 79, 87, 95,
155, 165
36898104 .. ... .. 31,

47, 61, 65, 75, 79, 87,
95, 155, 165, 175

36898310 ... 155,165
36898328 ... 171,173
36898450 ... 111, 131
36899599 . ... ... 159
36920338 .. ... .. 259
36920346 . ... ... 259
36920445 . . . . .. 107,
155, 165

36920825 ... 107,129
36921344 . ... ... 49,

175, 187, 189, 191,
193, 195, 205, 207,

209, 211
36922144 . ... ... 183
36922995 . .. 151, 161

PART NO. PAGE
37081528 . . . . .. 107,
129, 145, 159, 169
39101449 . .. 103, 105
39120563 ... 109, 129
39125000 . .. 105, 127
39207402 . ... ... 139
39418769 ... 109, 129
39481460 . ... ... 139
39577648 . ... ... 123
39588041 ....... 117
39920351 ....... 123
44016442 . .. ... .. 25
46490835 ........ 51
46491601 . . ... 63,77
46491635 ....... 247
46492252 . ....... 63
46499687 . ... ... 147
46547790 ... 107,129
46547816 ... ... 147,
155, 165
46547824 . ... ... 111,
131, 147
46547840 ... 147,153
46547857 . ... .. 107,
129, 153, 163
46547865 ....... 147
46547873 .. ... .. 147
46547881 ... ... 129,
147, 159
46547915 . .. 159, 169
46547956 . . . ... 145,
155, 165, 169
46547980 . . . ... 113,
133, 159

46548020 . . . 107, 111,
129, 131, 147, 157

167
46548087 .. ... .. 147
46548228 . .. ... .. 99
46548236 . ....... 99
46548244 . .. ... .. 99
46548269 . ..... .. 99
46548277 . ... ... 101
46548285 . ....... 99
46548293 ... .. .. 101
46548301 . ....... 99
46548319 ....... 103
46548327 . ... ... 101
46548335 . ... ... 105
46548350 . ... ... 101
46548368 .. ... .. 101
46548376 .. ... .. 101
46548384 .. ... .. 105
46548392 .. ... .. 105
46548418 .. .. ... 103
46548426 .. ... .. 105

PART NO. PAGE
46548434 . ... ... 101
46548442 . . . . ... 101
46548459 . ... ... 101
46548467 .. ... .. 101
46552079 .. ... .. 169
46553075 .. ... .. 147
46553971 . ... ... 141
46554147 . .. ... .. 15
46554780 . ... ... 243
46554944 . . .. 97,121
46554946 . . .. 97,121
46554971SA . . . . .. 49
46554974SA . . . . .. 49
46555680 . ....... 87
46555796SA . . . . .. 49
46555801S8A. . . .. 143
46555803 . ... ... 141
465558045A. . . .. 143
46555839 . ....... 99
46555865 .. ... .. 103
46555952 . ... ... 143
46555953 . .. 259, 261
46556142 . ... ... 177
46556145 ....... 177
46556146 .. ... .. 181
46556308SA. . . . .. 51
46556356 . ... ... 181
46556378GA. . . .. 187
46556379GA. . . .. 187
46556380GA. . . .. 195
46556381 ....... 195
46556382GA. . . .. 195
46556385GA. . . .. 197
46556388GA. . . .. 195
46556389GA. . . .. 195
46556392GA. . . .. 197
46556397GA. . . .. 189
46556398GA. . . .. 193
46556466 . . .. ... 185
46556490 . ....... 53
46556491 . .. ... .. 53
46556492 . .. ... .. 53
46556493GA. . . .. 197
46556494 . .. ... .. 51
46556495 . .. ... .. 83
46556499 . .. 153, 163
46556990 . . . 205, 245
46557109 .. ... .. 177
46557144 . .. 153,163
46557159 .. .. ... 139
46557244 . .. ... .. 87
46557245 . .. ... .. 87
46557256SB.. . . . .. 83
46557260SB.. . . . .. 13
46557279 . . . ... 185,
187, 191, 211

273



274

PART NO.

46557999 . ..
46558459 . . .

46558799 . . ..

46558801 . . .

46558802 . . ..
46558803 . . ..
46558804 . . ..
46558805 . . ..
46558806 . . . .
46559799 . . ..

193, 207, 209

46559800GA. . . .

193, 207, 209

46559883 . . ..
46560539SA . .
465605428A . .
46560680 . . ..
46560718 . . ..
46561060SB.. . . .

201, 213, 215

46561524 . . ..
46561525S8A . .

46561720 . . .

46561721 . . ..
46561939 . . ..
46561940 . . ..
46561941 . . ..

153, 163

46562044GA. .
46562054GA. .
46562055GA. .
46562056GA. .
46562058GA. .
46562179SB.. . .
46562499 . . ..
46564984 . . ..
46564985 . . ..
46564986 . . . .
46565099 . . ..
46565479 . . ..
46565979 . . ..
46566779 . . ..
46566919SB . . .
46566921SB . . .
46567039 . . ..

46567879SB .

46568319GA. .
46568519 . . ..

153, 163

46568771 . . ..
46568879GA. .
46568880 . . . .
46569259 . . ..

46570099 . . .
46570199SB .
46570200SB .

PAGE

151, 161
111, 131
oo TT
153, 163
o177

o141
... 143
151, 161
... 149

NUMERICAL INDEX

PART NO. PAGE
46570201SB . 199, 213
46570202SB . 199, 213
46570259SB . 199, 213
46570399SB . 201, 215
46570400SB . 199, 213
46570459GA. . . .. 187
46570920 ... 119,135
46572839SA. . . . .. 51
46573339SB. . . . .. 15
46573659 .. ... .. 253
46573862 . ... ... 243
46573925 . ... ... 243
46574051 . ... ... 243
46574086 . ... ... 243
46574100 . ... ... 231
46574101 ....... 231
46574102 . ... ... 231
46574103 ... .. .. 231
46574104 .. ... .. 231
46574119 . ... ... 231
46574421 . ... ... 221
46574422 . .. 221,225
46574424 . . . ... 219,
221, 225

46574425 . .. ... 219,
221, 225

46574426 . .. ... 219,
221, 225
46574427 . .. 221,225
46574428 . ... ... 225
46574443 . ... ... 221
46574449 ... 221,225
46574479 . ... ... 233
46574480 . ... ... 233
46574481 ... 233,235
46574482 . .. 233,235
46574483 . .. 233,235
46574485 . ... ... 233
46574486 . ... ... 233
46574499 . .. ... 223,
227, 237, 239
46574500 . . . ... 223,
227, 237, 239
46574501 ... ... 223,
227, 237, 239
46574679SB.. . . .. 181
46576459 ... .. .. 219
46576460 . ... ... 219
46576461 . ... ... 219
46576463 .. ... .. 219
46576479 . ... ... 219
46576480 . ... ... 219
46576481 . ... ... 219
46576540 .. .. ... 219
46576541 . ... ... 219
46576542 . . . . ... 219

PART NO. PAGE
46576543 ... . ... 219
46576579 . ... ... 219
46576580 . ... ... 219
46576582 .. ... .. 219
46576740 ... .. .. 245
46576919 . .. 111,131
46577201 .. .. ... 235
46577259 . ... ... 225
46577260 . .. 227,239
46577263 . ... ... 235
46577264 . ... ... 235
46577519 . ... ... 235
46577520 . .. 233,235
46577521 .. .. ... 233
46578019 . ... 97,121
46578119 ... .. 59,73
46578120 . . . .. 59,73
46578199SB. .. 63,77
46578804 ... ... .. 15
46579439 ....... 235
46579440 . ... ... 235
46579823 ....... 225
46580700SB.. . . . .. 83
46580979 ....... 59,
65, 73, 79

46581099SB.. . . . .. 87
46582799 ... .. .. 175
46584719SB.. . . .. 253
46584822SB.. . . .. 253
46584919 . ....... 87

46585559SB. 159, 169
46586480SA. 109, 137

46586499 . . . .. 55, 69
46586563 . ... ... 247
46586599 . ... ... 245
46586779 . ....... 73
46586779SB. . . . .. 59
46587019SB.. . . .. 181
46587079 . ...... 257
46587259 . ... ... 245
46587460 . .. ... .. 53
46587479 . ... 97,121
46588919GA. . . .. 207
46590259SB.. . . . .. 17
46590419 .. ... .. 179
46590420 . ... ... 179
46590421 . ... ... 181
46590459 .. ... .. 231
46591539 . . . .. 57, 71
46593959 . . . ... 109,
137, 157, 167
46594302 .. ... .. 177
46594960 . .. ... .. 57
46594999 .. .. ... 229
46595019 . .. 227,239
46595020 . ... ... 227

PART NO. PAGE
46595021 .. ... .. 227
46595022 . .. 223, 237
46595023 .. ... .. 223
46595024 . .. 223, 237
46595025 . ... ... 229
46595026 . ... ... 229
46595027 .. ... .. 229
46595028 .. ... .. 229
46595099 . ... ... 229
46595100 .. ... .. 229

46595139 . .. 189, 193,
195, 207, 209, 211

46595339 . . ... 63,77
46595520 . ... .. 189,
193, 207, 209
46595719 ... 157,167
46595720 . ... ... 159
46595800 . .. 167, 169
46595801 ....... 139
46597139 ... .. 63,77
46597199 ....... 239
46597220 . ... ... 241
46597222 . ... ... 241
46597223 . ...... 241
46597224 . ... ... 241
46597225 . ...... 241
46597339 ....... 237
46598639 ....... 203
46599760 .. ... .. 103
46601059 ....... 205
46601060 .. ... .. 205
46601123 ... 155, 165
46602139GA. . . .. 197
46602519 ....... 197
46602539 . ... ... 231
46604159 ... ... 107,
113, 129, 133
46605126 . ....... 91
46605128 . ....... 91
46606119 . .. .. 61,75
46606179 ... ... .. 99
46606181 ....... 101

46606721 ... 157,159
46607399 . .. 155, 165

46607441 . ... ... 147
46607442 . .. 153,163
46607444 . ... ... 205
46607640 . ... ... 259
46607641 .. ... .. 259
46607721 .. .. ... 259
46607824 . .. 155, 165
46607825 . ... .. 145,
155, 165
46607979 .. ... .. 103
46608168 .. .. ... 261
46608801 .. ... .. 147



NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
46608803 ... 157, 167 46620859 . . . ... 109, 46635061 . .. 155, 165 46651143 . .. ... .. 87
46609059 . ... ... 139 137, 141 46636141SA. . .. .. 49 46651144 . .. ... .. 87
46609159 . ... ... 103 46620860 . ... ... 141 46636459 . ... ... 107 46651178 . .. ... .. 93
46609160 . ... ... 103 46620880 . ... ... 141 46636464 . ... ... 177 46651214SB.. . . . .. 89
46609161 ....... 103 46621316 . ... ... 245 46636560 . ... ... 177 46651298GA. . . .. 187
46609165 . ... ... 105 46621443 ... .. .. 105 46636561 ....... 177 46651321SB.. . . .. 203
46609199 .. 59,63, 73 46622061GA. . . .. 197 46636563 . ... ... 175 46651329 . .. ... .. 93
46609799 . . . .. 59,73 46622062GA. . . .. 197 46640861 . ....... 91 46651331 . ....... 93
46610699 . ....... 99 46622217 . ... ... 115 46641379 ... .... 93, 46651334 . ....... 93
46611859 ....... 105 46622471 . ... ... 115 95, 171, 173 46651335 ........ 93
46612699 . ... ... 169 46622500 . ... ... 117 46641422 ... ... .. 53 46651336 . ....... 93
46612740 . .. ... .. 87 46622649 . ... ... 257 46641460SB. . . . .. 17 46651347SB. . . .. 203
46613540GA. . . .. 185 46622743 . ... ... 117 46641490 . ....... 93 46651352GA. . . .. 187
46614401 ... 155, 165 46622759GA. . . .. 197 46641521 . .... ... 93 46651370 . ....... 95
46614402 . .. 153,163 46622765 . ... ... 117 46641633 ....... 177 46651371 . ....... 95
46614403 ... 153, 163 46622775 . ... ... 115 46641757SB. .. 13,17 46651375SB.. . . .. 159
46614404 ... ... 149, 46622776 . ... ... 117 46643008 . ....... 45 46651406 . ....... 93
153, 163 46622778 . ... ... 117 46643140 . ....... 91 46651413 . .. ... .. 93
46614405 ... 151, 161 46622779 . ... ... 103 46643141 . ....... 95 46651420 . ... ... 175
46615380 ........ 43 46622780 . ... ... 117 46643146 ....... 177 46651469 . ....... 87
46615382 . ....... 45 46622791 . ...... 117 46645121 ....... 147 46651471SA . . . . .. 49
46615739 ....... 141 46622805 . ... ... 117 46645419 . ....... 91 46651472SA. . . . .. 49
46615979 . ... ... 181 46622920 . ... ... 231 46645420 . ....... 91 46651477SA . . . . .. 49
46618986 ... 101, 105 46622921 ....... 231 46645679 ....... 203 46651528 . .. ... .. 87
46619239 ....... 103 46622960GA. . . .. 185 46645703 . . ... 55, 69 46651586SB.. . . . .. 89
46619270 . ....... 99 46622961GA. . . .. 191 46646979 . ....... 83 46651622SB.. . . . .. 95
46619271 . ....... 99 46622963GA. . . .. 191 46646980 . ....... 51 46651709SA. ... .. 89
46619272 . ....... 99 46622964GA. . . .. 193 46647799GB. . . . .. 45 46651713GA. . . .. 187
46619273 . ....... 99 46622965GA. . . .. 189 46648199SB.. . . . .. 89 46651716SB. . . . .. 95
46619274 ... ... .. 99 46622968GA. . . .. 185 46648639SB.. . . . .. 89 46651719 . ....... 87
46619275 ........ 99 46622969GA. . . .. 205 46649240S8A. . . .. 141 46651738SB.. . . . .. 93
46619276 ....... 117 46623036 .. ... .. 197 46649259GA. . . . .. 89 46651744 ... .... 221
46619277 . ... ... 101 46623828 . ... ... 117 46649430 . .. 109, 137 46651745 .. ... .. 221
46619278 . ... ... 105 46623999 . ....... 99 46649431GB. . . .. 203 46651746 . ... ... 221
46619281 . ....... 99 46624081SA. . . .. 1M1 46649501GB. . . .. 203 46651747 . ... ... 221
46619400 . ....... 99 46624100GA. . . .. 209 46649599 .. ...... 95 46651748 . .. 223,237
46619401 . ....... 99 46624182GA. . . .. 207 46649981SA. .. .. 141 46651749 .. ... .. 221
46619402 . ....... 99 46624546SB.. . . . .. 39 46650022 . ....... 93 46651751 ... 157,167
46619403 .. ... .. 101 46624600SB.. . . . .. 39 46650125 . ....... 49 46651754 .. ... .. 221
46619404 . ... ... 101 46625132 ... 155, 165 46650305 . ... ... 245 46651774 . ... ... 221
46619405 . ... ... 105 46625461SB . 155, 165 46650393SB.. . . . .. 45 46651840 . . .. 89, 261
46619406 . ... ... 105 46625516 ... 151, 161 46650395SB.. . . . .. 83 46651873SB.. . . .. 253
46619407 . ... ... 103 46625517 ... 155, 165 46650882SB.. . . . .. 93 46651939 . .. .. 13, 93
46619408 . ... ... 105 46626304 . ... ... 103 46650952 . ....... 53 46651973 . .. ... .. 91
46619410 . ... ... 101 46627142 . . ... 75,79 466509998A . . .. .. 53 46651992S8B. . . . .. 93
46619411 . ... ... 101 46627460 . ... ... 115 46651000GA. . . .. 197 46652058SB.. . . . .. 87
46619412 . ... ... 101 46627819 . ....... 93 46651016 . . . .. 13,17 46652201 ....... 247
46619418 . ... ... 115 46627982 .. ... .. 115 46651027SB. . . . .. 89 46652239GA. . . .. 197
46619643 . ... ... 141 46628021 . . ... 59, 73 46651028SB.. . . . .. 89 46652291SA . . . .. 175
46619887 . ... ... 139 46628068 . .. 155, 165 46651029S8B.. . . . .. 89 46652310 .. ... .. 231
46619888 . ... ... 139 46628161 ....... 145 46651125 . .. ... .. 93 46652346SA. . . .. 147
46620082 . ... ... 141 46630599 ... 111,131 46651126 . .. ... .. 93 46652350 . . . .. 93, 95
46620443GA. . . .. 185 46632079 ... 111,129 46651130SA . . . . .. 89 46652351 .. ... .. 93,
46620521GA. . . .. 185 46632179SA . 157, 167 46651131 ... ... .. 87 95, 171, 173
46620820 . ... ... 105 46633401 ....... 159 46651132 . .. ... .. 87 46652352 . .. ... .. 53
46620821 . ... ... 103 46634884 . ... ... 159 46651142S8B . . . .. 203 46652354 . .. ... .. 95

275



NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
46652356 . . ... ... 53 46663201GA. . . .. 191 46674062 . .. 151, 161 54739032 . ... ... 159
46652453SA . 107, 129 46663260 . ... ... 175 46674248 . ... ... 169 54739040 . ... ... 159
46652479SA . . . .. 217 46663261 . ... ... 177 46674252 . ... ... 159 54744156 . ... ... 141
46652480SA. . . .. 217 46663263 .. ... .. 177 54392626 . ... ... 261 54749155 . ... ... 257
46652547 . .. ... .. 95 46664105 ........ 87 54392634 . ... ... 261 54749205 . ... ... 247
46652550 . ... ... 197 46666162 . ... ... 247 54393210 . ... .. 149, 54762190 . . . .. 55, 69
46652618 . ... ... 245 46666318 ... 109, 129 153, 163 54765946 . ... ... 145
46652621 . ....... 81 46666638 . ... ... 261 54413117 .. .. ... 243 54774591 . ... ... 247
46652733 . ....... 81 46666639 . ... ... 261 54422522 .. ... ... 51 89297618 ... 155, 165
46652867 . . . .. 75,79 46666788 . ....... 45 54444427 . . ... ... 51 9026290 ........ 127
46652904 . ....... 95 46667040 . ....... 97 54480298 . .. 259, 261 92368687 .. ... .. 43,
46652926SB.. . . . .. 13 46670232 . ....... 25 54489109 . . . .. 65,79 63, 77, 87, 175, 181,
46652927SB.. . . . .. 13 46670315 ........ 31 54489125 . . . .. 65,79 185, 187, 189, 191,
46652928SB.. . . . .. 17 46670317 . ....... 29 54496773 .. ... .. 257 193, 195, 197, 199
46653145SB . . . 55, 67 46670318 ... ... .. 33 54568753 .. ... .. 245 201, 203, 207, 209
46653146SB . . . 55, 67 46670319 ........ 33 54568761 ....... 247 211, 213, 215, 257
46653158 . ....... 43 46670320 ........ 33 54568779 .. ... .. 245 92398239 ....... 125
46653161 . ....... 43 46670321 . ....... 33 54568787 .. ... .. 245 95000410 ... 115,125
46653272 . ... ... 117 46670322 . ....... 33 54568795 . ... ... 245 95013728 . ... .. 119,
46653409 . ....... 95 46670325 ........ 33 54568803 .. ... .. 247 135, 141

46653410 . ... ... 139 46670326 . ....... 33 54570122SB.. . . . .. 43 95016283 . . .. .. 119,
46653644SA . . . . .. 49 46670327 . ....... 33 54604921 ....... 245 135, 141

46653661SB.. . . . . 181 46670328 . ....... 29 54604939 .. ... .. 247 95026290 ... 105, 127
46654478 . ... ... 249 46670329 ........ 33 54604962 .. ... .. 247 95032074 ....... 159
46654753 ... 157,167 46671024 ... ... .. 45 54604970 ....... 245 95052239 . .. .. 13,17
46654795 ... 171,173 46671027 . ....... 15 54604988 . ... ... 247 95052247 . . . .. 13,17
46654796 . ....... 53 46671028SB.. . . . .. 13 54605027 .. ... .. 247 95053047 ....... 143
46654935 .. ... .. 263 46671086 . . . .. 45, 47 54613369 . ... 97,121 95064671 ........ 53
46654936 . ... ... 263 46671239 . ....... 45 54620902 .. ... .. 247 95069522 .. ... .. 127
46654937 . ... ... 263 46671454 ... 115,135 54637897 . ... .. 123, 95095659 . ... ... 147
46654938 . ... ... 263 46673152 . ....... 33 125, 127 95104196 .. ... .. 115
46654984 ... ... .. 81 46673235SB. ... 199, 54637905 ....... 121 95219739 ....... 171
46654984SB.. . . . .. 69 201, 213, 215 54641006SA . ... 199, 95219747 . . 55, 69, 75,
46654985 . . ... ... 81 46673356 . ....... 43 201, 213, 215 79, 139, 145,171, 173
46654985SB.. . . . .. 69 46673702 . . ... ... 33 54661426SA. . .. .. 49 95220851 ........ 45
46655068 . . ... ... 45 46673729 .. ... ... 33 54668314 . ... .. 149, 95223178 .. ... .. 125
46655082SB. . . . .. 47 46673730 . . ...... 33 153, 163 95225116 . .. . .. 119
46655083 . ....... 47 46673732 ... ... .. 33 54687504 . . . . .. 149, 135, 141

46655196SB.. . . . .. 47 46673733 . ....... 33 153, 163 95245288 . ... ... 111,
46655200SB.. . . . .. 47 46673735 . ....... 33 54699400 . ... ... 245 131, 147

46655240 . . ... ... 47 46673737 ... ... .. 33 54700943 ... 155, 165 95245353 ... 159, 169
46655717 . . ... ... 47 46673740 . .. ... .. 33 54706825SB.. . . . . 179 95249975 .. ... ... 53
46656790 . . ...... 93 46673742 . . . .. 31,33 54715479 . ... ... 179 95257333 ....... 257
46656828 . ... ... 247 46673743 ... ... .. 33 54715941 . ... ... 257 95264776 . ....... 51
46656863 . . ... ... 51 46673745 .. ... ... 31 54718184 . ... .. 189, 95279105 . . . .. 61, 65
46656946 . ... ... 175 46673752 . .. ... .. 31 193, 195, 197, 207, 95279394 . ... ... 59,
46663048SB.. . . . .. 87 46673753 ... ... .. 29 209, 211 61, 65, 73, 75, 79
46663052GA. . . .. 191 46673754 . . ... ... 29 54720719 . ... ... 47, 95280541 ....... 141
46663053GA. . . .. 191 46673755 . .. ... .. 29 259, 261 95287629 ... 153, 159
46663101GA. . . .. 191 46673756 . .. ... .. 29 54726575 . ... ... 61, 95293320 . . . .. 61,75
46663130 ....... 177 46673757 . .. ... .. 29 65, 75, 79 95303376 ....... 117
46663164 . ... ... 225 46673758 . .. ... .. 29 54731617 ... 159, 169 95340428 ... 103, 125
46663165 .. ... .. 225 46673762 . .. ... .. 33 54731625 . ... ... 159 95357976 .. ... .. 139
46663166 . ... ... 225 46673766 . . ...... 27 54735204 ... 159, 169 95358040 . ... .. 119,
46663177 ... .. .. 225 46673767 . .. ... .. 27 54738992 . ... ... 159 135, 149, 151, 153
46663178 .. ... .. 225 46673768 . .. ... .. 27 54739008 . ... ... 159 155, 161, 163, 165

276



PART NO. PAGE
95365078 . ... ... 117
95365094 . ... ... 47,
109, 129, 145

95415667 . ... ... 149
95431292 ... 115,139
95437141 . . ... ... 67
95452025 . ... ... 159
95475349 . ... ... 115
95475604 . .. 107,129
95487773 . . . .. 55, 69
95500369 ... 111, 131
95533469 ........ 99
95592283 . . . .. 55, 69
95642484 . .. 113,133
95650529 . ... ... 123
95772562 . .. 159, 169
95910048 ... 111, 131
95919676 . ....... 19
95920336 . ....... 19
95920708 . ... ... 139
95922126 . ... ... 183
96922282 . ....... 15
95922902 . . .. .. 149,
153, 163

95922910 . ....... 13
956922928 . ... ... 143
95923058 . ... ... 181
96923207 ........ 19
956923298 . .. 107, 111,
129, 131, 155, 165
181

95923314 . ... ... 11,
131, 185

95923322 ....... 19,
179, 253

95923330 ... 111,131
95923348 ........ 19
95923363 .. 15,19, 43
95928040 . ... .. 141,
171, 173

95928172 ... 171,173

NUMERICAL INDEX

PART NO. PAGE
95928255 . . ... ... 67
95928800 . . .. .. 177,
183, 257

95929006 . . ... ... 53
95929089 . . .. .. 149,
151, 1563, 155, 161,
163, 165
959290139 . ... 19,143
95920782 . ....... 53
95930301 ....... 145
95934253 . .... ... 43
95934279 . ... ... 253
95934303 ........ 53
95934386 .. ... .. 141
95934477 .. ... ... 45
95934550 . ... ... 129
95934618 ... 109, 137
95934626 . ... ... 97,
111,121, 131
95934634 . ... ... 147
95934782 ... 111, 131
95934816 . ... ... 181
95934998 . ... 57,71,
111, 131, 185, 197
95935003 . ... 15, 111,
131, 143, 147, 149
153, 159, 163
95935011 43, 111, 131

95935029 . .. 107, 111,
117, 129, 155, 165
95935037 . . .. .. 109,
137, 169, 179, 185
253, 261

95935052 . . .. .. 119,
135, 149

95935185 ....... 253
95935193 ....... 139

95935201 ........ 15

95935599 ........ 83

95936027 .. ... .. 253

95938205 ... 103, 105

PART NO. PAGE
95939492 . . . .. 15, 39
95940946 . . .. .. 149,
151, 153, 161, 163
95941811 .. ...... 81
95942553 .. ... ... 83
95942611 .. ... .. 183
95944104 . ... ... 141
95944567 ... 153, 163
95944633 . . .. .. 109,
137, 153, 163
95947149 . ... ... 149
95948501 ... 109, 137
95951398 . ... .. 153,
155, 163, 165
95951422 . ... ... 117
95953410 ....... 141
95953428 . ... ... 117
95953535 . .. .. 55, 69
95953790 . ... .. 153,
155, 163, 165
95953873 . 55, 69, 139
95953949 . ... .. 141,
171, 173
95953956 . . . .. 65, 79
95954038 . . .. .. 119,
135, 149, 151, 161
95954079 . . . .. 39, 41
95954095 ... 153, 163
95954202 . ....... 53
95954251 ....... 147
95954285 . . . .. 55, 69
95954814 . . .. .. 149,
153, 163
95973228 . ....... 59
95987970 . ... ... 115
95990321 ....... 117
95990735 . . . .. 13,17
95994877 . . . .. 39, 41
95996179 . . . .. 15, 39
95996187 . . . .. 15, 39
96700901 . . . .. 13,17

PART NO. PAGE
96700919 . ... 97,121
96701487 ... 101,125
96701743 . ... ... 159
96701750 . ... .. .. 39
96702279 . . ... ... 47
96702295 . ... ... 99,
105, 123, 127
96702428 .. ... .. 197
96702824 . . . .. 61,75
96703012 . . . .. 29, 31
96703962 ... ... .. 39
96704309 ....... 59,
63, 73,77

96704408 . ... ... 47,
63, 77, 89, 107
96704630 . . . .. 25,41
96705025 . ....... 45
96705504 . ... ... 135

96706080 ... 103, 125
96706262 ... 103, 123

96708391 ........ 99
96712179 .. .. ... 127
96712187 . ... 99, 125
96716014 . . ...... 39
96716139 ... 101,125
96719810 . ....... 39
96721154 ... ... .. 95
96725130 ....... 105
96727193 ... 175, 205
96728555 . ....... 39
96730395 ........ 15
96730411 ....... 169
96735543 . . . .. 61,75
96738844 .. ... .. 175
96741962 . ... ... 141
96742465 .. ... .. 105
96746078 .. ... .. 59,
63, 73, 77

96951421 . ....... 53
96952874 . ... 47,113

277



278



WORD INDEX

A

Actuator, Linear. . . .................. 155, 165

Adapter
S/22NPTX-8JIC. ... .. ...... 109, 137
1/22NPTX-8JIC ................... 253
122NPTX8JIC. . ... .. ... 53
1/2” NPTF X 1/4” NPTF . .. ........ 109, 137
3" NPT X Flat-Face Flange. . . . .. ...... 151,

153, 155, 161, 163, 165

3/8” NPTF X9/16”-18. .. .............. 93
Barbed 3/8" Hose X 1/4” NPT . ... ........ 51
HeaterHose . ............... 53,171,173

M14 - 1.5 X 1/4” NPT w/O-Ring . .
Adapter, Barbed

47, 259, 261

1T"X3/[4"NPT ... 45
Adjuster

ForKnottAxle....................... 37
Aftercooler

High Pressure, XHP. . ... ......... 155, 165

High Pressure, XHP, PED ......... 155, 165
Aftertreatment

DPFEI-EO,QSX15, T4F .. ............ 91

SCREI-EO,QSX15, T4F .. ............ 91
Air Cleaner Assembly ... .................. 83
Airend

HR350, RA11 . .. .. ... . . . 97

XHP 117025 ... ... ... .. ... ... ..... 121
Alarm

AudioSignal .. .......... ... ... ... 257
All Thread

M12 - 1.75 X 590 Stainless Steel ... ..... 159
Angle

DEF Tank Support, Tandem . . ... ... ..... 93

DPF Guard, HSRG ... ................ 89

DPF Guard, STRG. ... ................ 89
Antenna

Telematics. . .. ..................... 263
Arm

Steering . ... ... . 31

Tank CoverDavit. . .................. 143
Axle

Front, Wagon, 11,000lbs . .. ............ 33
Axle Assembly

Front, Wagon .................... 25, 27

Rear,Wagon........................ 25
Axle Beam

Standard. ................ ... ... .... 21
B
Baffle

Cooler Streetside. . .. ................. 49

CoolerTop . ....i i 53

DoorSide . ........................ 191

Drip Pan Access, Curbside. . .. ... .. 201, 215

Drip Pan Access, Streetside. . . . .. .. 199, 213

Frontinlet.............. 199, 201, 213, 215

Inner Inlet, Curbside ............. 201, 215

Inner Inlet, Streetside. . . ... ....... 199, 213

Outer Inlet, Curbside . . ... ........ 201, 215

Outer Inlet, Streetside . ... ........ 199, 213
Bail

Lifting, 203mm Offset. . . ... ............ 17

Tandem Lifting. . .. ................... 13

Tandem Lifting, 108MM Offset Aft. ... ... .. 13
Bar

Shock Mount Restraint. . ... ......... 39, 41
Bar, Equalizer . .. .......... ... ... ... . ... 19
Base

Drip Pan, Curbside .................. 217

Drip Pan, Streetside. . . .. ............. 217
Battery

12VDC. ... 179
Battery Charger

24VDC. ... . 257
Bearing. . ...... ... ... .. ... ... ... 123, 125

CRB, 35 X80 X 31 (NU2307)........... 101

CRB, 50 X110 X 27 (NJ310) .. ......... 103

CRB, 50 X 110 X 40 (NJ2310) .......... 103

CRB, 50 X 110 X 40 (NU2310).......... 101

Inner. . ... ... .. 33, 35

Outer ........ ... . .. .. . . .. 33, 35

TRB55X100X23. .. ... ... ... ... .. 99

TRB, 44.5 X 95.2 X 31

(HM903210/HM903249). . . . . ......... 105

TRB, 71438 X127 X36.512 .. .......... 99

TRB, 76 X 162 X 49.5 (9220/9285) . . . . . .. 101

TRB, 86 X 142 X 43

(HM617010/HM617049). . .. .. ........ 101

Bearing Cone

Inner 387A . ... ... ... ... 21

Outer ... . e 21
Bearing Cup

Inner382A .. ... ... ... . 21

Outer ........ ... .. . . 21
Bearing,Rod. ...................... 111, 131
Bearing,Roller .. ................... 125, 127
Bearing, TaperedRoller . . . . ............... 127
Belt

Alternator ... ........ ... ... ... ... ... 45

EngineFan......................... 45
Block

Terminal 4-Point 3/8” Stud . . ........... 181

Terminal, 8-Way X 2. .. ............... 257
Bottle

RadiatorOverflow . ... ................ 51
Bowl

Fuel / Water Separator. . . .. ...... 59, 63, 73
Bracket

7 Micron Fuel / Water Separator. . .. ...... 59

7 Micron Fuel/Water Separator. . . ........ 73

AirCleaner . ............ ... ..c...... 83

279



280

WORD INDEX

AirCylinder. . . ................. 111, 131
Airend Support . ....... ... ... ... 97, 121
Battery Disconnect. . .. ............... 181
Blowdown Valve Mounting . . .. ... .. 157, 167
CableClip............ ... ... ....... 117
CircuitBreaker . .................... 181
Clamp Support . ..................... 51
Coolant Control Valve .. ............... 93
CrossMount . .................. 107, 129
DEFHoses.............. ... ........ 95
Engine Support . . ... ... 43
ExhaustSupport . . ............ ... ... 87
Fan Clutch Control Valve . .. ............ 47
FrontMount. . .................... 13, 17
Fuel Pump Mounting . .. ............ 63,77
Fuel/Water Separator Filter .. ........ 63,77
Fuse Block & Terminal Block . .......... 181
Harness Support . . ................ 13,17
HoseClamp ..................... 47,49
Hose Clamp, FanClutch .. ............. 47
IQ Filter Mounting . . ............. 159, 169
Louver Actuator. . . .............. 155, 165
MountingMC-3 . .................... 263
Murphy Oil Level . . .................. 253
NOXSensor . ......... ... ... ... 87
Pipe Airintake. . . . ............ ... .... 83
PipeCAC . ... ... ... . .. . ... .. . ... 83
Pressure Indicator . . . ................ 159
Pressure Switch . ............... 259, 261
Radiator Tube Clamp. . .. .............. 51
Rear3-light. .. ... ... ... ... ...... 197
Rear Mount, Wagon. . .. ............... 17
RegulatorMount . . .................. 147
Service Pipe Mounting. . ...... 149, 153, 163
SightGlass . .. ..................... 141
Tailpipe SPRT . . .. ... ... ... .. .. 87
TandemRearMount . ................. 13
Top, SightGlass .. .................. 141
Turbo Guard to Engine. . .. ............. 45
XHP IQ Filter Mounting . .......... 159, 169
Bracket, Anti-Rumble Valve . ... ........ 109, 137
Bracket, Support . . . ... .. L. 61,75
Brake Assembly
Cable AndLever..................... 25
LHElectric . ........................ 21
RHElectric . .......... ... ... ......... 21
Brake Cable Assembly. .. .................. 25
Brake Shoe
Complete For KnottAxle . .............. 37
Breaker
Thermal Circuit 150A . . ... ... ......... 181
Bumper
Rubber..... ... ... ... ... ... ... .... 185
Bushing
1-1/2” NPT X 3/4” NPTF Reducer. ... .... 139

3” NPT X 2” NPT Female Reducer ... 153, 163

3/4” NPT X 1/4” NPT Reducer . .. ... 109, 137
BSMMX30MM. . ... .. 31
50MM X30MM. . ................. 31,33
Drive Coupling. . .. ............... 97,121
Reducer 1/2” NPT X 3/8” .. ............ 159
Reducer 3/4” NPT X 1/2” FNPT .. ... 171,173
Reducer 3/8” NPT X 1/4” NPTF . ... .. ... 159

Reducer, Hex, 1/4” NPTF X 1/8” NPTF 153, 163
Bushing, Hex

Reducer 1/4” NPT X 1/8” NPTF . ........ 145
Bushing, Hex Reducer
3’NPTX2"NPTF............... 155, 165
3/4” NPT X 3/8"NPTF . ............. 65, 79
Bushing, Reducer
1-1/2 NPT X3/4”NPT. . . ........... 55, 69
12"NPT X3/8 ... ... 169
1/4” NPT X 1/8”FNPT .. .......... 107, 129
3/4ANPT X1/2"FENPT .. ... ... ..... 141
3/8 NPT X1/4"NPTF . ............... 169
Bushing, Reducer, Female
3/4NPT X 14" NPT ............. 153, 163
C
Cable
9—Pin Split Connector .. .......... 255, 263
Battery Jumper 200mm ... ............ 179
Battery Negative 450mm . . .. .......... 179
Battery Positive 1750mm . . .. .......... 179
Battery Positive Stud to Stud 525mm . . . .. 181
Roof . ... ... ... . . . 197
Cable Tie
18" X8 . 47
5M6"WD X 14.5". . .. ... ... ........ 13
Cap
S12JdIC . 61,75
AJIC . 257
BJIC . ... 115
SBJIC . 61,75
Dust...... ... .. 33
External DEF Fill . .. .................. 93
FuelFiller .. ....... ... ... .. ..... 67, 81
GreasePlug . ........ ... ... .. ... ... 21
Radiator . . ... ... ... ... ... .. ... ..., 53
Cap,Rain5”’EPA . .. ....... .. ... ... ... ... 87
Case,Gear......... ... 123
Chain
Safety. . ... ... 15
Channel
Acoustic, Bottom Splitter, 4” . . .. .. ... ... 203
Acoustic, Top Splitter, 4”. . . ... ......... 203
Clamp
1 1/2” ID Rubber Coated Support . ... .... 175
11/16" ID Rubber Coated Support. .. ... .. 175
147 91
15/16” ID Rubber Coated Support. . .. .. .. 175
2” Rubber Support. . ............. 111, 131



WORD INDEX

2-318" 93
570D TubeSeal ..................... 87
Cable Nylon 3/8" .. .................. 177
Cable Nylon5/16” . .. ................ 177
Cable Nylon5/8" .. .................. 177
Constant Tension #12 .. . .............. 53
Exhaust, Spherical Marmon, 5”. . . ... ..... 91
Hose#10 . ....... ... ......... 171,173
Hose Constant Tension, #10. . ... ... ... .. 95
Hose, Constant Tension, #10 . . . ... ... ... 93
Muffler ... ... .. . 141
Rubber Coated, Support, 13/16”ID. . ... ... 95
Support 3/8” Rubber Coated. . . . .. .. 259, 261
Support 9/16” Rubber Coated. . . .. ...... 181
Support, 1-1/16” .. ... ... ... ...... 93
Support, 1/12”ID . . . ... ... 47
Support, 1/2”, Rubber Coated. . . .. ... ... 117
Support, 13/16”ID . . . ................. 93
Support, 3/8”ID.................. 89, 117
T-Bolt, 5-29/32"ID. .. ................. 91
V-Band4” ......... ... . ... 87
Clamp, Hose
1-5/16"-2-1/4" . ... ... .. ... ..., 55, 69
1316”7 . .. . 47,61, 75
Clamp, Hose Wormgear
147-5/8"ID ....... ... ... .. ... 51
7M16”-3/47ID . ... . 51
Clamp, Marmon
5" X70°% 87
Clamp, Muffler. . .. ... ... .. .. ... ... ... 87
B 87
Clamp, Pinch
1-3/8"-1-1/2"SST. . . ... .. . 93
Clamp, Rubber Coated Support
1T7ID . 95
Clamp, Saddle
2 139
257D .. 51
A7ID . 51
67ID. ... 83
Clamp, Spring Loaded T-Bolt
314" -3-1/27ID .. ....... ... .. 51
47-4-5M6"ID . ... .. 51
Clamp, Support. . . ........ .. .. . . 61
1127 ID. .o 13
1/2” ID Rubber Coated. . . .............. 15
1/4” ID (Mount Using Existing Screw Mounting
EtherBottle) . .......... ... ... . ... 263
TIM67ID. .. 13
11/16” ID Rubber Coated . . . . . .. 47,107, 147
11/16” Rubber Coated . . . .. ....... 109, 129
13/16”ID. ... ... 13,73, 79
15/16” ID Rubber Coated . . . ... ......... 95
387 ID .. 87
3/8” Rubber Coated . . . ........... 157, 167
9/16” Rubber Coated . . ... .......... 57,71

Clamp, T-Bolt

5-1/22?Nom. ID ...................... 83

6-3/4’Nom. ID ...................... 83

8-7/8 Nom.ID ...................... 83
Clamp, T-Bolt 2-7/8”-3-3/16"ID. . . . .. ... ... .. 51
Clamp, Worm Gear

13/16”to 1-1/2" . . . . ... .. 45
Clip

BatteryFrame . . .. ... ... ... ... 179
Clutch

Fan. . ...... ... . .. . .. 45
Compressor

24VDC. . ... 111, 131
Connector

“10JICX1/22NPT . ... .. .. 255

-10 JIC X 7/8” -14 UNF SAE O-Ring . . . . .. 117

-12 JIC X 3/4” -16 UNF SAE O-Ring . . . . .. 117

-12 JIC X 3/4” NPT ... 55,69, 75, 79, 139, 145

4 JICX1/4”NPT ........ 109, 129, 137, 153

4 JICX1/8 NPT .. ... .. ... ... 153, 159

-4 JIC X7/16” - 20 w/O-Ring .. ... .. 129, 133

-4 JIC X 7/16” -20 UNF SAE O-Ring . . ... .. 47

-6JICBulkhead. .................... 149

BJICX14"NPT ... ... 145

BJICX1/8 NPT ............... 111, 131

-6 JICX3/8 NPT ........ 109, 137, 157, 167

-6 JIC X 9/16” -18 UNF SAE O-Ring . . . 47,117
-6 JIC X 9/16” -18 UNF SAE w/O-Ring . ... 117

-8 JIC X .9/16” -18 UNF SAE O-Ring . . ... 117
SBJICX1/2"NPTF . ... ... . . ... 53
SBJICX1/A"NPT ... 109, 129
-8 JIC X 3/4” -16 UNF SAE O-Ring. ... 47,117
1/2” X 3/8"Barbed . . .................. 53
1/4” FNPT X 3/8” Tube. ... .......... 57,71
14"NPTX-6JIC ................... 169
1/4” NPT X 3/8” Tube. . .. ... 57,71, 155, 165
14 NPTF. .. .. . . 151, 161
1/4” NPTF Ball Check Valve . . . ... .. 111, 131
3/4"-16 X-6JIC................ 109, 129
3/4"ENPT X-12JIC . .............. 61,75
34”NPT X-12JIC .............. 171,173
B4”NPTX-8JIC ................... 171
3/8" NPT X3/8" . ... ... . 13
3/8” NPT X 3/8",w/O-Ring. . ........... 145
4"Ribbed . ...... ... ... . 51
5/32” Orifice . .................. 109, 137
9/16” X -8 JIC-18 w/O-Ring ....... 113, 133
Hose, 3/8” NPT X 3/8” Push Lock. .. ... ... 93
JICX1/2’NPTF. .. ... . 53
MI8X-8JIC. ................... 47, 253
Connector, Bulkhead
SBJICX1/2"NPT oo 141
Connector, Female
34"NPTX-8JIC ................. 61,75
Connector, Swivel
34" -16 X-8JIC. .. .................. 53

281



282

WORD INDEX

Connector, Swivel Nut

1/4"NPTX-6JIC ................... 149
Controller
FanClutch ........... ... ... ........ 47
Titan Large Compressor. . .. ........... 175
Titan, Generic . . ......... . ... ...... 257
Controller Assembly
IQTCU. ... . 175
CoolerAssembly . .. ....... ... .. ... . ... ... 51
Cooler, CAC . ... ... . . 53
Cooler, Oil. . ... ... 53
Coupler
3/4” Quick Connect Female . ......... 65, 79
3/4” Quick ConnectMale . ........... 65, 79
Coupling........ ... ... ... ... .. ... 125, 127
18 NPT X3/4” . ... . . ... 83
Coupling Assembly
Drive AC. ... ... . . . .. 97, 121
Cover
Battery . ... ... .. 179
Bearing. .. ..... .. ... . ... . .. ... 127
Bearing, HR350. . . .. ................ 103
Bearing, Machining, HR350 . . ... ....... 105
CoolerAccess. . ..., 49
DEFHoses......................... 95
Fuel Fill. . . ... .. ... .. ... ... ...... 255
Fuel Tank Cleanout . . ... ........... 67, 81
Fuel Tank Filler . . .................... 81
Fuse/Relay Center. .. ................ 181
Instrument PanelRear. ... ............ 175
QilSeal........................... 123
RearBearing. . ..................... 127
Safety Valve, Pressure Relief. . . ... ..... 117
Switch Padlockable . .. ............... 177
CoverFuel Fill .. ........ ... ... ... ... ..... 67
Cross
1A ENPT. ... 107, 129
Cuff
Brake Rod ForKnottAxle. .. ............ 37
Cylinder, Air. . .. ........ ... ... ....... 111, 131
D
Decal
24" X 11" Doosan Tri-Colored Boxes. . . . .. 243
3-PartWarning . .................... 247
55" Doosanlogo. ................... 243
ACAirValves ...................... 247
ACLOgo . .. ..o 247
AC Operation Diagram. . . ... ...... 153, 163
ACValve Operation. . ................ 247
Auto Start/Stop .. ........... ... ... .. 257
BatteryCharger. . . .................. 257
Battery Disconnect. . . . ............... 245
Canadian Transport. . .. .............. 245
CentralDrain. . ..................... 247
CollapsingJack. . ................... 247

Conspicuity 2”. . ... ... ... .. .. 247
Conspicuity White 2" X 12" . . .. ......... 247
Containment....................... 247
DEF Corrosion . .................... 247
DEFDrain......................... 247
Diesel Exhaust Fluid . ................ 247
Door UnderPressure. .. .............. 247
Doosan 33” Black Website . . . .......... 243
Dual Pressure Valve Operation. . ... ... .. 147
Emergency Stop . .. ........ ... . ... 247
Environmental . . . ................... 243
ExhaustGas....................... 247
FuelReturn. ... .................... 205
Fuel Supply. .. .... ... ... ... .. ... 205
Galvannealed . ..................... 243
GuardsinPlace. . ................... 245
Hazardous Voltage .. ................ 247
Hot Pressurized Fluid. . . .. ............ 247
Hot Radiator Fill. . ... ................ 247
HotSurface........................ 247
Improper Operation . . . ............... 245
IQAiIrValves. .. .................... 247
IQLOgO. . ..o 247
IQOperation. . ..................... 245
IQ Valve Operation . ................. 247
ISO Combustible.. . .................. 245
ISOFallOffUnit .................... 247
ISO High Pressure Air . . . ............. 245
ISOLiftPoint. ...................... 245
ISOOQIlFIill............. ... ......... 245
NoWeld . ........ ... .. ... ......... 247
Noise Emission . . ................... 247
OilLevel .. ..... ... ... ... .. ....... 245
Operating Instructions . . .............. 245
Operator Panel Interpretation T4F . ... ... 245
OverflowBottle . .. .................. 245
Remote Fuel Tank Valve .. ............ 205
RotatingFan....................... 245
Separator TankDrain. .. .............. 247
T4 Engine & Compressor Oil . .......... 245
TowNotice . ....................... 245
Ultra Low Sulfer Diesel Fuel . . .. ........ 245
Ultra Low Sulphur ... ................ 205
VIN. . 247
XHP1170 Gradient Model Number . ... ... 243

XHP1170 Gradient Model Number, PED . . . 243
Decal Sheet

EEC ... .. 249
Door
ControlPanel ...................... 185
Cooler Access. . ......... 189, 193, 207, 209
Front. . ... ... . .. . . . 185
Lift BailAccess .. ................... 197
Radiator Fill. . .. .................... 197
Rear....... ... ... . ... . . ... ... ... 211
Rear, Tandem ...................... 195



WORD INDEX

SideAccess . .......... ... ... 187
Side Access, Hinge, LH . . ............. 191
Side, Louver Bottom . ................ 191
Dowel........................ 123, 125, 127
Drawbar
Wagon . ... ... . ... 29
Drawbar Assembly. . .. .................... 15
Wagon . ... ... . . . 27
Drum . ... . 35
DustCap........ ... i 35
E
E-StopAssembly. . .......... ... ... ...... 175
Elbow
-10JICX-10JICFemale.............. 255
-6 JIC X 9/16” -18 UNF W/Orifice Insert. . . . 117
-8JICX 1/22NPT90° . ............... 141
1-1/4” NPT X 1-1/4"NPT .. .. .......... 141
45° -4 JICX1/4" NPT ............ 113, 133

45° -4 JIC X 9/16” -18 UNF SAE w/O-Ring . 113
45° -6 JIC X 1/4” FNPT . ... 107, 111, 129, 131

45° -8 JICX1/22NPT .. .............. 141
45°1/4” -X-4JIC . ...... ... ... ... ... 129
45° 1/ NPT X-4JIC . ........... 259, 261
45° 1/4” NPT X-6JIC .. ...... 147, 157, 167
45° 1/4” NPT X 3/8" Tube. . .. ........... 47
45° 18" NPT . . ... ... 145
45° 3[4 NPT X-8JIC . ................ 61
45° 3/[4” NPTF X-12JIC . .............. 65
45°9/16”-18 X-6JIC. ................ 47
45° JIC -4 X 1/2” UNF SAE O-Ring. ....... 47
45° -4 JICX 14" NPTF . .. ............ 159
45° -4 JICX14"NPT .. .. ... .. ..... 107
90° - 24 JIC X 1 -7/8" - 12 UNF SAE w/
ORINg ...... ... ... ... ... . ... ... 139
90°-24 SAEX-32JIC ............... 139
90°-8JICX7/8-14 ... .............. 73
90°-12JICX-12JICFemale........... 145
90°-12 JIC X 1-1/16” -12 UNF SAE, O-Ring. 115
90° -12 JIC X 1-1/16” -12 w/O-Ring. . . . . .. 135
90°-12JIC X 3/4” NPTF .......... 109, 137
90° -24 JIC X 1-7/8” -12 UNF SAE, O-Ring . 115
90°-4JICX-4JICFemale............. 133
90°-4 JICX1/4"NPT ............ 113, 133
90°-4 JICX1/4"NPTF . .............. 145
90°-6JICX-6JICFemale............. 145
90°-6JICX1/4" NPT ................ 147
90°-6JICX1/8" NPT ................ 147
90°-8JICSwivel.................... 171
90°-8JICX-8JIC................... 141
90°-8 JICX-8JICFemale........... 65, 79
90°-8JICX1/2" NPT . ........... 109, 137
90°-8JIC X 3/4”NPTF . .............. 173
90° 1-1/16” - 12 X -12 JICw/O-Ring . . . . .. 141
90°1/2" NPT X-8JIC ................. 53
90°1/4"-X-6JIC . .............. 107, 129

90° 1/4” FNPT X-6JIC ........... 111, 131
90° 1/4" NPT .. ............. 147, 153, 163
90° 1/4”’NPTX-6JIC ................ 149
90° 1/4” NPT X 3/8" Tube. . .. ........ 57, 71
90° 1/4”NPTF X-6JIC .. ............. 175
90°—10JICXS/8"SAE . ............... 63
90° 3/4” NPT x-10JIC. . . ... ... ....... 73
90° 3/4” NPT X-10JIC ..... 59, 61,65,75,79
90°3/4"NPTx-8JIC. ................. 73
90° 3/4” NPT X -8 JIC 59, 61, 63, 65, 75, 77,79
90° 3/8” NPT X-10JIC .. ........... 63,77
90° 5/8” - 14 O-Ring X -10 JIC Swivel . . . . .. 59
90° 7/8” - 14 O-Ring X -8 JIC Swivel. . . . . .. 59
90°7/8"-14UNF .................... 77
90°9/16"-18 X-6JIC................. 47

90° 9/16” X -4 JIC - 18 w/O-Ring . ... 129, 145
90° Extra Long -8 JIC X 3/8” - 18 NPT. .. 63, 77

90° Street 3/4" NPT . . . ........... 171,173
90° Street M27 -2.0X-12JIC . ......... 171
90° SwivelNut-8.................... 253
90°,-10JICX-10JICFemale . ......... 117
90°,-12JIC. .. ... 253
90°, -12 JIC X 1-5/16” -12 UNF SAE O-Ring. 117
90°,-12JICX3/4”NPT . .............. 253
90°, -4JICX1/8 NPT ................ 159
90°, -4 JIC X 9/16” -18 w/O-Ring ........ 109
90°, 6JICX14"NPT . ............... 159
90°, -6 JIC X 9/16” -18 UNF SAE O-Ring .. 117
90°,-8JICX-8JIC .................. 117
90°, -8 JIC X 3/4” -16 UNF SAE O-Ring ... 117
90°, 1/2" NPT X-8. . ... .. ... ... .... 253
90°, 1/4"NPTX-4JIC................ 159
90°, 3"NPT. ... .. 149
90°, 3/8”, J2044 X 3/8” Hose Barbtail . . .. .. 95
90°, M27 X-12JIC . ... ... ... ... ..., 253
90°,-4JICX1/8" NPT ................ 257
Exhaust, 5” Spherical Flare X 5” Spherical
Marmon ........... ... .. .. .. ...... 91
Exhaust, 90 Deg., 127 Dia., 199 Inlet, 166
Outlet . ........ ... ... . ... 91
FilterQutlet. . ... ....... ... ... ...... 115
Elbow, Discharge
3 141
Elbow, Rubber
90°%, 5", . 83
90°,8"ID ... ... 83
Elbow, w/O-Ring
90°-10JICX7/8-14 ................ 73
Element
Coupling....................... 97, 121
Filter. . ... ... .. . . 159
FuelFilter . ... ... ... ... ... .. ... .... 63
Fuel Filter 7 Micron . . .. ............ 59,73
OilFilter .. ...... ... ... ....... 115, 135
Primary. . ... ... ... ... . . . .. 85
Safety. . ........ ... ... .. ... 85

283



WORD INDEX

Separator . . ... .. 143

Temperature, 150°F .. ............... 139
Engine

Cummins QSX15-T4F, No Fan Drive. . .. ... 45
Expander

ForKnottAxle....................... 37
Eyebolt

5M16”-18 .. . ... . 185
F
Fan

56”10Blade .. ...................... 45
Fiberglass

Acoustic Splitter, 4” . . . ............... 203
Filter

DEF,Pump....... .. .. .. .. ... ...... 95

Fuel / Water Separator 7 Micron. . . . ... ... 59

Fuel Tank Vent 5 Micron. . .. ......... 57,71

Fuel/Water Separator. . .. ........... 63, 77

Fuel/Water Separator 7 Micron. . .. ....... 73

Secondary. . .......... ... ... ... 159

XHP Primary . . ........ ... .. ... . ... 159
Filter Assembly

Dual,HR350 . ...................... 115
Filter Element

Fuel Tank Vent 5 Micron. . .. ............ 57
Fitting

118 X118 . . 257

Orifice 0.063” .. .................... 159
Fitting, Barbed

1-1/2” NPT X 2", .. 55, 69
Fitting, Orifice

1167, 169

332" . 155, 165

532" . . . 157, 167
Flange

Adapter3”. ................ 119, 135, 141
Flange, Intake . . . ... ..... ... ... ...... 113, 133
Foam

Acoustic, Louver Box Side, 1”. .. .. ...... 225
Frame. ... ... ... .. .. ... . . ... .. . . .. 13,17

BatteryHolder. . . . .................. 179

DoorCurbside. .. ................... 191

DoorSide ............ ... ... ....... 191

Door Streetside . . .. ................. 187

Door StreetsideRear. . .. ............. 187

Door, Cooler Access, Curbside. . . . .. 193, 209

Door, Cooler Access, Streetside . . . . . 189, 207

FrontDoor. .. ...... ... ... .......... 185

Front Remote Fuel Door, Curbside . . .. ... 205

RearDoor......................... 211

Rear Door, Tandem . ... .............. 195
Fuel Pump Assembly. . ................. 63,77
Fuse

RelayCenter. .. ...... .. ... ... ..... 181

G
Gage
Sight, FlatGlass Reflex . . .. ........... 141
Gasket .................... 113, 125, 127, 133
Bearing Cover, HR350. . ... ........... 103
Cover. ... 81, 255
Exhaust4“. ... .. ... . ... ... .. ... 87
Exhaust, Spherical Marmon, 5”. . . ... ..... 91
Fuel Level Sender................. 67, 81
Ring..................... 119, 135, 141
Gasket, Cover. ......... ... 67
Gasket, Exhaust
B e 87
Gauge
Airend Discharge Temperature . . .. ... ... 177
Deflevel ........ ... .. ... ... ....... 177
Engine Coolant Temperature . .......... 177
Engine Oil Pressure. . ... ............. 177
FuellLevel. ... ... ... ... ... ... ... ... 177
OilLevel . ....... ... ... ... ... ...... 253
Pressure Mechanical . . .. ............. 177
Pressure, 0-600PSI ............. 153, 163
Tachometer. . . . ...... ... .. .. ...... 177
Voltmeter 24VDC. . . ... ... ... ...... 177
Gear Set
1170cfm @ 1800rpm . . ... .. .. 123, 125, 127
HR350,86/45/33 . .. .................. 99
Grease Cap. . . .« oo 21
Grommet
341D ... 157, 167
34 IDX1/8"Gap . . .. oe 51
ClearanceLamp ... ................. 183
Reflector. . ... ... ... ... .. ... . ... 183
Rubber, 1-1/8" X 1" . ... ... .......... 95
Guard
Fan. ... ... ... .. . . . 49
Turbo Cummins. . .................... 45
Guard,Wire. . . ... ... .. . 123
H
HandHold. .. ...... ... ... ... ... .. ... ..... 83
Harness
ACOption. ........ ... .. . 169
Compressor Cummins QSX15-T4F. . ... ... 43
Engine AC Heater 120VAC. . . .. ........ 259
Engine AC Heater 240V, 3600W With Terminal
Block ....... ... .. .. .. 261
Engine Cummins QSX15-T4F ........... 43
Ether, Solenoid,Relay . . . .............. 43
FanClutch .. ... ... ... ... ... ......... 45
IQOption . ... ... .. 159
OperatorPanel ..................... 177
Harness, Trailer
Tail Light w/ 7-Way Semi-Connector . . . . . .. 15
Head



WORD INDEX

Filter Assembly . .. .................. 115
Heater
3/4"Hex24VDC................ 155, 165
3/4” Hex 24VDC . . . .. 107, 129, 157, 159, 167
Battery Pad, 240V, 75W, 495MM X 267MM, 3
Pin.. ... ... . 261
Cylindrical 24VDC . . ... .............. 147
Dual Lead BatteryPad. .. ............. 259
Engine Oil Pan 120VAC 150W . .. . ... ... 259
Engine Oil Pan 240VAC 150W . .. ... .... 261
Single Lead BatteryPad. . . . ........... 259
Heater, Cylindrical
24VDC. . ... 45
Heater, Hex
3/4724VDC . ... ... 147
3/47,24VDC . ... ... 169
7/18724VDC. . ... ... 147
Hinge
Cooler Door Access. .. .... 189, 193, 207, 209
Door.................. 185, 187, 191, 211
Operator PanelDoor .. ............... 185
Panel SST. . ......... .. ... ... ...... 175
RearDoor, Tandem . ... .............. 195
RoofDoor......................... 197
Holder
Door. ... ... .. .. ... 185
Door T-Latch 2.50 187, 189, 191, 193, 207, 209
Door, T-Latch2-1/2". . .. ............. 205
Door, T-Latch250............... 195, 211
Door, T-Latch,2-1/2" ................ 185
Hose
-6JICX34” ... 175
S10JICX100 ..o 255
0JIC X127 61,75
“10JICX 1223 MM . ... 61
0JIC X 277 73
0JIC X347 65, 79
“10JIC X388 .. 65,73,79
S10JICX48”. .. 63, 77
-10JIC X48”90° Elbow. . . ............. 65
-10JIC X68-1/2"90° Elbow . . . ...... 75,79
-12JICX-10JICX2032MM. . . ......... 61
-12JICX-10JICX21-1/2" ...... 65, 75,79
S12JdICX1387. . 171,173
12JdIC X167, . 139
S12JdICX175" . . 171,173
S12JdIC X307, 253
12JdIC X547 109, 145
2JdIC X799 171,173
24 JICX 35", .. 139
4 JICX10". 113, 133
AIC X112 159
AJIC X144, 159
AJIC X277, 109, 153
AJICX34”. 129
4 JICX48". ... 113, 259, 261

AJIC X BT . 133
4 JICX60". .. 129, 145
A JICXB7. . 107, 129
4 STRX21 . .o 109, 129
4 X8 47
4 XA8. 47
B6JICX100". .................. 167, 169
BJICX10". . ... .. 157, 167
BJIC X 13", . 147
BJICX17". . 147
B6JICX26". ............ 109, 111, 129, 137
BJICX30". ......... ... 151, 161
BJICX34". ... 149
B6JICX39. ............ 151, 155, 161, 165
BJICXA7". ... . 149
BJICX88. ... ... .. .. 157, 159
BJIC X9, ... .. 107
B6X30". ... . 155, 165
BX34". . 111, 131
8JICX-10JICX38 ................. 59
SBUICX13 . 109, 137
SBUICX18 . 65, 79
SBJICX23 . . 173, 253
SBJICX30". .o 63, 77
8JICX30". ............ 109, 129, 133, 137
SBUIC X34, 61,75
BJICX48”. .. ... 59, 65, 79, 253
SBUICX5E6”. . o 171
SBUICXT7 . 73
-8JICX90°JICX48" . ................ 47
S8 X381mm ... 141
3” Discharge Metal Flex. . . ... ... .. 119, 135
Def Tank Fill .. ...................... 93
DEFTankVent ...................... 93
JIC-6 X34, .. . . . . . 47
JIC-6 X522 ... . . . 47
Hose Assembly
DEF Return, Heated, 78 - 3/4’X90° . ... ... 95
DEF Suction, Heated, 78 - 3/4”X 90°. . . . ... 95
Hose Assembly, Heated EPDM DEF Pressure
25M9O90X90........ ... .. 95
Hose, Coolant
63.5mmID X140mm.................. 51
Hose, Fuel
1-1/22IDX15-1/2". . ... ... 69
1-1/22IDX2"0D. . ...... .o 55
Hose, Rubber
387D .. 51
Hose, Silicone
Coolant5/8”ID ................. 171,173
Coolant,3/8”ID...................... 93
Coolant, 5/8” . . ....... ... .. . ... ... 93
Hose, Silicone Coolant
381D .. 95
5187 1D ... 95

Hose, Silicone, Coolant

285



286

WORD INDEX

34 53
Hose, Straight Bellows

R 51
Hourmeter

Digital . . .. ... . 177
Housing

Discharge, Machined, HR350. .. ........ 105

Gearcase, HR350 . ... ................ 99

Interstage, Machined, HR350. .. ... ... .. 101

Rotor, Machining, HR350 . . . . . ... ...... 103
Housing,Main. .. ...... ... ... ... ...... 123
Housing, RearBearing. . . ................. 127
Housing,Rotor . ........................ 125
Hub

Axle, Front, Wagon .. ................. 33
Hub And Drum Assembly . . .. ............... 21
Hump Hose, Rubber

Straight 8" X 8" ...................... 83
|
Indicator

Differential Pressure, 20PSI. ... ... ... .. 159
Insulation

Exhaust Diesel Particulate FilterIn . . ... ... 87

Exhaust TurboOut. . . ................. 87

Exhaust Turbo Out Cooler Side .......... 87
Isolator

ShearMount..................... 39, 41
J
Jack Assembly . ........ ... ... ... ... .. ... 15
K
Key. ... 123, 125, 127

14 X112 103

127 X127 X35 ... ... .. 103

16X16X70. ... . 99

19X19X40. .. ... 99

Bushing ....................... 97, 121
Kit

AC Heaters, 120V . . ... .............. 259

AC Heaters, 240V 360W With Terminal Box. 261

EtherQSX15. ... ... ... .. ... .. .. 43

XHP IQ Filter Mounting .. ............. 159
Kit, O-Ring

72.26 ID X 1.78 WD Buna Standard . . . . .. 159
Kit, Spacer

IQFilters. . ......... ... ... .. .. .. ... 159
Knob

Control With Set-Screw . . ............. 177
L
Laminate

Gauge Panel J1939 T4F .. ............ 177

OperatorPanel ..................... 177
Lamp

ClearanceRed ..................... 183

Clearance Yellow. . .. ................ 183

Panel, LED,Red24VDC ... ........... 257

Stop-Tum & Tail. . .................. 183

Utility 12/24VDC . . .. ... ... ... ... .. 175
Latch

Door..................... 185, 187, 189,

191, 193, 195, 197, 207, 209, 211

Drawbar, Assembly . . ................. 31
Lever

3-Way Valve ............... 61, 65, 75,79

Brake For KnottAxle . ... .............. 25

Regulation. . .. ................. 111, 131
Lever,Control .. .................... 111, 131
Light

Identification . .. .................... 183

License. . ....... ... ... .. . .. . ... 183
Link

Coupling . ...... ... i 15

Steering . ........ ... .. ... ... . 33
Locknut

Conduit, 1/2” NPT .. ............. 199, 213
Louver

Aftercooler . ................... 155, 165
M
Manifold

XHPOIl. ... . 139
Module

Telematic ......................... 263
Module, DEF Tank Header. . ... ............. 93
Module, Doser Fluid Supply . . ... ............ 95
Mount

CenterBond ................. 43,97, 121

Oil Replenishment Tank . . . .. .......... 253
Muffler

Exhaust 5" Inlet/Outlet . . .. ............. 87
N
Nipple

1-12"NPTX1-3/4" .. ... .. ... ...... 69

T"NPT X2 . . 117

1-1/2 NPT X1-3/4” . . .. .. . . 55

1-1/22NPT X6 . . ... 69

1-14" NPT X4” . .. .. 141

122 X 118" .. 253

14 NPT X1-1/2” ... .. ... .. ..... 153, 163

14 NPT X 14" NPT . ............ 107, 129

22NPT X17-1/2" .. . 169

3/ NPT X1 .. 159, 169

Extra Strong, Pipe 3" NPT X 3”. ... .. 151, 161

Hex, 1/4” NPT X 1/8” NPT ... .......... 111



WORD INDEX

Pipe 3/4”. . ... ............. 141,171,173
Pipe Extra Strong 3" NPT X 3" . ... ...... 149
Short 1/4” NPT X 7/8” .. .............. 159
Nipple, Extra Strong, Pipe
22NPT X2-1/2" .. ........ 153, 155, 163, 165
NPT X3 . ... 153, 163
Nipple, Hex
T4 NPT . ... 155, 165
T4NPTSST ... .. 147
Nlpple, Long
1-1/22 NPT X6 . ..o 55
Nipple, Orifice
NPT X3". .. ... 149, 153, 163
Nut. ... ... 21,35
3/8"-16 . ... 111, 131
Flange, M08 -1.25. . . .. ............... 93
Flange, M10-15 . ... ... ... ... ... .... 91
Hex #10 - 32 Stainless Steel ........... 177
Hex1/2°-13 . .. ... ... ......... 153, 163
Hex1/4”-20.......... ... .......... 181
Hex10-32. ... ... ... ... .. ... ..... 183
Hex3/8"-16.......... ... .......... 253
Hex Flange M10-15 .. .............. 159
Hex Flange Nylon Insert #10-24 . . . ... .. 183
Hex Lock Washer 3/8"-16............. 179
HexM16-2 . .................... 39, 41
Hex Nylon Insert 3/8”-16. . .. .......... 179
Hex Nylon Insert M14 -2.0.............. 39
Hex Nylon Insert, 1/4”-20 . . . .......... 117
Hex,3/4”-10 . ..................... 143
Hex, 7/16”-14UNC. ... .............. 111
Hex, MO6-1.0....................... 31
Jam,M16-1.5DIN936 ................ 33
Lock, M7TOX2X12................... 99
Locking, 5/16”-18................... 185
Locking, M10-1.5................... 185
Lug, M16 X1.5 ..... ... ... ......... 33
M10-8DINO34. ... .................. 25
M16-1.5DIN980-10.................. 33
MI6X15. ... 35
M27-3.0DIN980 .................... 29
Nylock, #10-32 UNF . . .. .. ... ... ... .. 257
Slotted, M36-3 . .. ................... 33
Tube-12JIC................... 109, 137
TubeJIC-8...... ... ... ... ... . ... 47
Nut, Cone
B8 . 21
Nut, Hex
1/27-13 . 149
T4UNF. ... 181
516" -18 . ................. 53, 155, 165
5I8”-11 . 13
TG . 147
Jam7/16”X20 ................. 111, 131
MO6-10 ............ 47, 87, 155, 165, 175
MO8 -1.25....... 49, 61, 63, 75, 77, 107, 147

Nut, Locking

Nut, Tube

Nutsert

M10-15 ... .. 73

M12-1.75 ... 159

M20-25 ... . ... . . 43
Nut, Hex Flange

MO6-10 ............... 61, 65, 75,79, 95

MO8 - 1.25. 45, 47,57,71, 83, 87, 141, 157, 167

M10-15 .............. 59, 63, 77, 83, 169
Nut, Hex Lock

T 15
Nut, Hex Lock Nylon Insert

5M16”-18 .. ... . ... ... ... ... 111, 131
Nut, Hex Nylon Insert

L 15,19

127 -13 . 19

147 -20 ....... 111, 131, 155, 157, 165, 167

347-10 . ... 19, 43

TM6”-14 . 131

M12-1.75. .. .. . 15

M16-2X50 ........... ... ......... 25
Nut, Hex Nylon Lock

3/87-16 . ... 19
Nut, Hex Serrated

3/8-16UNC....................... 137
Nut, Hex Serrated Flange

M12-175. ... . . 25
Nut, Hex, Flange Serrated

M12-175. .. . . 45
Nut,Lock ....... ... .. ... .. .. .. .. ... ... 123

L 39

147 -20 .. .. 107, 129
Nut, Retainer

5M16”-18 .. ... .. .. ... ... 13, 49, 53
Nut, Serrated Hex Flange

1/4”-20UNC. .................. 109, 137

3/8-16UNC....................... 109
Nut,Spindle . ....... .. .. .. .. .. .. ... ..... 21

SBUIC . 113, 133
Nut, Wing .. ... .. 85

HexMO6-10...................... 175

HexMO8-125..................... 175

Hex, MO6-1.0.................. 187, 189,

191, 193, 195, 205, 207, 209, 211
Hex, M08 - 1.25. . 185, 187, 189, 191, 193, 195,
197, 199, 201, 203, 207, 209, 211, 213, 215

Nutsert, Hex

MOG-10 ... ... ... ... .. .. ... .. 49
MOB-1.25........ ... ... .. ..., 49, 53
ORiNg .................. 21,59, 123, 125, 127
1-7/8” ID X 1/8”, Viton -225 Standard . . . . . 115
2-1/41IDX1/8" .. ... 139
271D X 1/8”, Viton -125 Standard . .. ... .. 115

287



288

WORD INDEX

2-11/327 1D ... 141
3-3/8"ID....... 151, 153, 155, 161, 163, 165
3-3/8"ID X 1/8” Cross Section . ......... 149
3.484 ID X .139, Viton -238 Standard . . . .. 105
73.73 ID X .125 WD Viton w/Splice. . . . . .. 101
9.00 ID X .188, Viton 2-373 Standard . . . .. 105
FiterHousing . ..................... 159
Std-237 3/8"IDX1/8"WD ......... 119, 135
Viton -248 Standard, 4-3/4” 1D X 1/8” . ... .. 99
Viton 2-204 Standard, 3/8” ID X 1/8”". ... ... 99
QilSeal.......... ... . .. . . . ... 21
O, Pump . ...... ... .. ... . . . 125
Orifice
0.0135" X 0.25" NPT . ............ 109, 129
0.063” Dia. X 1/4” NPT ... .... 107, 129, 145
Curbside......... .. ... ... ... ....... 49
StreetsideFan. . ..................... 49
P
Pan
External DEF Fill Spill . ................ 93
Louver Bottom, Drip, Curbside . . . . .. 201, 215
Louver Bottom, Drip, Streetside . . . .. 199, 213
Panel
Acoustic Bottom Door1” .. ............ 221
Acoustic Cooler AccessCS 2" . ... .. 227, 239
Acoustic Cooler Access Mid Door 2”. . . .. 223,
227, 237, 239
Acoustic Cooler Side Access Door 2” . ... 223,
227, 237, 239
Acoustic Ctrl Panel Cover Rear2” ....... 233
AcousticDoorBot?2” .. ............... 225
Acoustic Door Bottom2” ... ........... 221
Acoustic Door Hatch 17 . .. ............ 231
Acoustic Door Louver Box Rear SS 2”. . . .. 221
Acoustic Drip Pan Access Interior Side CS
1 235
Acoustic Drip Pan Access Interior Side SS
1 233
Acoustic Drip Pan Exterior Side Access CS
2 235
Acoustic Drip Pan Exterior Side Access SS
2 e 233
Acoustic Drip Pan Front Side CS 2" ... ... 235
Acoustic Drip PanRearCS2” . ......... 235
Acoustic Drip Pan Rear Side CS 2”. . . . . .. 235
Acoustic Drip PanRearSS 2”. . .. .. ... .. 233
Acoustic Drip Pan Side SS2". .......... 233
Acoustic Front Door Frame SS2”. . ... ... 221
Acoustic Front Inlet Baffle 17. . . ... ... ... 235
Acoustic Front Inlet Baffle 27. . .. .. .. 233, 235
Acoustic Fwd Door Frame SS2”. ... ... .. 221
Acoustic Inner Inlet Baffle 1. . . ... .. 233, 235
Acoustic Inner Inlet Baffle SS2” . . . .. 233, 235
Acoustic Louver Box Side SS2”......... 221
Acoustic Louver Side SS1” . ....... 221, 225

AcousticMidDoor2” .. ........... 221, 225
Acoustic Mid Front Roof 1”. . . .. ... ..... 231
Acoustic Mid Louver Door SS2". .. ...... 221
Acoustic Mid Roof 1”7 . .. .............. 231
Acoustic Mid Roof Side 17 . ............ 231
Acoustic MidRoof SS .. .............. 231
Acoustic Outer Inlet Baffle 17 . . ... .. 233, 235
Acoustic Rear & Front Door Frame Side SS

2 225
Acoustic Rear and Front Door Frame Side SS

2 e 221
Acoustic Rear Door Frame Side CS 2" . ... 225
Acoustic Rear Door Frame SS2” .. ... ... 221
AcousticRearRoof . . ................ 231
AcousticRearRoof 1” . . .............. 231
Acoustic Rear Roof CS 17 ............. 231
Acoustic RearRoof SS1”. . ............ 231
Acoustic TopDoor2” .. ........... 221, 225
Acoustic Top Front Door Frame SS 2”. 221, 225
Acoustic Top Front Louver Door SS 2” . ... 221
Acoustic Top Rear Door Frame SS 2” . 221, 225
Acoustic, AftCS . ........... ... ..... 239
Acoustic, AftSS. .. ...... ... ... ... .. 237
Acoustic, Cooler Access,CS ... ........ 239
Acoustic, CS Louver Bottom, 17 . ... ... .. 225
Acoustic, Door Center, 2" . .. ........... 225
Acoustic, Door Top, 2" . . .............. 225
Acoustic, Louver Box Back,2” . ......... 225
Acoustic, Side Door Frame Remote Fuel, 2”. 225
Acoustic,SS ... ... ... ... .. 237
Base Gauge J1939 T4F . . . . ........... 177
Base OperatorPanel .. ............... 177
Cooler Access Aft AcousticCS. ... ...... 227
Cooler Access Panel Aft Acoustic SS . 223, 237
CoolerCleanout . .................... 49
Door Frm Cooler Access SS 2. ... .. 223, 237
Door Lower Acoustic . . ............... 219
Door Middle Acoustic. .. .............. 219
Door Upper Acoustic . . ............... 219
Fbrgl Rear Roof Extension2”. .. ........ 231
Front Corner AcousticSS. . ............ 219
Front Corner Bottom AcousticCS. . ... ... 219
Front Corner Inner AcousticCS . ........ 219
Front Corner Inner AcousticSS ......... 219

Front Corner Louver Box Inner Acoustic SS. 219
Front Corner Louver Box Rear Acoustic CS. 219
Front Corner Louver Box Rear Acoustic SS. 219
Front Corner Louver Box Side Outer Acoustic

SS 219
Front Corner Lower AcousticCS. ........ 219
Front Corner Lower AcousticSS. .. ...... 219
Front Corner Top Acoustic . . ... ........ 219
Front Door Frame Side AcousticCS . .. ... 219
Front Door Frame Top Acoustic ......... 219
Front, Curbside . ... ................. 185
Front, Streetside, Control . . .. .......... 185



WORD INDEX

Intake Louvered Curbside . ............ 191
Intake Louvered Streetside. . . .. ........ 187
Rear Corner, Streetside . . .. ........... 211
Rear Corner, Tandem, Streetside . . ... ... 195
Rear, Curbside ................. 209, 211
Rear, Streetside. . . . ................. 207
Rear, Tandem, Curbside. . . ... .. ... 193, 195
Rear, Tandem, Streetside. . . ........... 189
Roof Center Section .. ............... 197
Roof,Rear ........................ 197
Roof, w/Lift Bail Access, WiFi........... 197
Panel Assembly
8Gauge . ... 175
Operator T4F . ... ... ... .. ... .. .... 175
Panel, Fiberglass
DoorBottom . ...................... 241
DoorlLower........................ 229
Exhaust Plenum AftCS .. ............. 227
Exhaust Plenum AftSS . . ............. 223
Exhaust PlenumFwd CS ... ........... 227
Exhaust PlenumFwdSS ... ........... 223
Rear....... ... ... . ... .. . .. ... ... 241
Rear Cornerlnner .. ................. 229
Rear CornerQuterCS . .. ............. 229
Rear CornerQuterSS . .. ............. 229
Rear DoorMiddle ............... 229, 241
RearDoorTop.................. 229, 241
Vertical Filler . . . ................ 229, 241
Pin
01" X 4387 . 99
25MMX60MM .. ... . ... .. .. ..., 33
B5MMX305MM . ................... 29
50MM X154 MM . ................... 33
50MMX180MM .................... 33
Cotter, 6 X63 . ...................... 33
Cotter, 6.3MM X45. .. ................ 33
Dowel 16 MM Dia. X32MM. . .......... 105
Dowel, 16 MM DIAX32MM ........... 101
Pin,Cotter. . .. ....... .. .. ... ... .. ... ... 35
Pin,Roll ......... ... ... ... ... .. .. .. ... 123
Pintle Eye
Drawbar, Wagon . .. .................. 29
Pintle, Eye. . . ... . ... .. 15
Pipe
3"Discharge . . ................. 119, 135
Discharge, Safety Valve . . . . .. ......... 141
Piston. .. ... ... ... ... . .. 125
By-PassValve...................... 103
Thrust. . ...... ... ... ... ....... 125, 127
Thrust, MR1 .. ... .. ... .. ........ 101
Thrust, MR2 . . ... ... ... ... ...... 105
Plate
Clamp..................... 99, 125, 127
Clamp, 1st Stage, Female ... ... ....... 101
Clamp, Female, 2nd Stage. . . .. ........ 105
Inlet Clamp, 2nd Stage, Female . . .. ... .. 101

Pin, Anti-Rotation. . . . ................. 29
Retainer . ........... ... ... ......... 125
Retaining ..................... 125, 127

SerialNumber. .. ............... 103, 185

ShaftRetention . . . ................... 29

SpringMount. . . ... ... L L 33
Plate,

Clamp,2 StageMale ... ............... 99
Plate, Cover . ......... ... ... ....... 125, 127
Plug . ... o 125

1/2’NPTPipe . ........ .. ... ... ..... 253

7/8"-140-Ring. . .................... 59

Expansion, 8MM Dia. X34 MM .. ........ 99

Hex, 9/16” -18 UNF SAE, O-Ring ... ... .. 103

Hex, Socket, 3/4” -16 UNF SAE, O-Ring .. 103,

105

Hex, Socket, 7/8” -14 UNF SAE, O-Ring . .. 103
Hex, Socket, 9/16” -18 UNF SAE, O-Ring .. 105

O-Ring7/8-14. . .................... 73

QilFiller .. ... ... ... . . . .. 141
Plug, Hex

1-116"-12. . . 141

14" NPT........... 119, 135, 149, 151, 161

22NPT .. 81

7/8-14 UNFw/O-Ring............. 63, 77

Countersink 3/4” NPT . . .............. 149
Plug, Hex Socket

12" NPT .. 67
Plug, Square Head

22NPT ..o 13,17, 67

B4 NPT . .. 13, 17

3/8 NPT, Plastic .. ................ 13, 17

NPT .. 13,17
Pouch

Literature . .................... 199, 213
Pressure Transducer

0-100PSIG. ................... 107, 129
Pump

OibHR350 ....... ... ... ... ... .... 115
R
Radiator . ... ... ... ... ... ... . . . ... ... ... 53
Rail

RoofRear......................... 197

RoofRearSide . .................... 197
Receptacle

Quarter-Turn Clip-On. . .. ............. 175
Reducer

2JICX-8JIC. ... 109, 137

BJICX-4JIC. ......... ... .. ... .. ... 47

SBJICX-4JIC. . ............. 47,113, 133
Reducer, Hose

8 X B . 83
Relay

100A 24V . .. ... . 63,77

24V SPDT. .. ... 177

289



290

WORD INDEX

24V SPST100A . ... ... . 181
Retainer . ......... ... ... .. ... ....... 175
Bearing, 1st Stage,Male . ............. 101
Bearing, 2nd Stage, Female. ... ... ... .. 101
Bearing, 2nd Stage, Male. . . .. ......... 101
Bearing, Male, 2nd Stage. . . .. .... ... .. 105
Bearing, OuterHR350 . . . . ............ 101
............................... 21,35
Drive Coupling. . .. ............... 97, 121
Hub,Inner. .. ...... ... ... ... ........ 33
Ring,Snap ........ ... ... . . . ... ... ... .. 125
0.187"Dia. . .......... ... ..... 185, 187,
189, 191, 193, 195, 207, 209, 211
019’Dia. . ... 185
0.19Dia. ID.......... ... ... . .... 187,
189, 191, 193, 195, 207, 209, 211
019’Dia. ID........ .. 197
316", . 263
3/M6"Dia.,ID. . ..................... 205
Drive Screw, 3.56 Dia. X9.5. ........... 103
Front. . ... .. ... ... .. ... ... 197
Rotor
1st Stage, Female, HR350. . . .. ... ... .. 103
1st Stage, Male, HR350. . ... .......... 103
Rotor Set
IstStage . ........ ... . ... . ... . ... 125
1st Stage, HR350 ... ................ 103
2ndStage. . ....... ... 127
2nd Stage, HR350. . . . ............... 105
Screen, Scavenge
1/4” NPT X 1/4” ENPT .. .......... 109, 129
Screw
1/2-13UNC X 2-3/4” .. ............... 45
12 Pt, 1/27 -13 UNC X 1-1/2" ... ... ... .. 115
Carriage Round 3/8” - 16 X 1-1/4”. . . .. ... 253
Flange, 5/16”-18 X75 .. ............. 195
Flange, MO8 - 1.25X20................ 89
Flange, MO8 -1.25X25. ... .......... 187,
189, 191, 193, 197, 207, 209
Hex1/4”-20 X1 .. ... ... ... ..... 181
Hex5/8" - 11 X1-1/4". ... ............. 253
Hex Flange M10-1.5X30............. 159
Hex Lock, 1/4”-20 UNC X 5/8” ......... 117
HexM06-1.0X12 .................. 261
HexM06-1.0X14 ... ... ... ... ...... 175
Hex M08 -1.25X20 ...... 175, 253, 259, 261
HexM08-125X25 ................. 175
Hex Socket M06-1.0X20............. 175
Hex, 1/2”-13 X 1-1/4” . . ... ........... 143
Hex, 1/2”-13UNC X 2" .. ............. 115
Hex, 3/4”-10 X4-1/2" . .. ............. 143

Hex, 5/16” -18 X 75" .. .............. 187,
189, 191, 193, 207, 209
Hex, Flange,-1.0X20 ................ 95
Hex, Flange, 5/16”-18 X 3/4”. . . ... ... ... 95
Hex, MO5-08X8.................... 93
Hex, M08-125X20............. 205, 217
Hex, M08-125X25............. 89, 185,
195, 199, 201, 203, 211, 213, 215
Hex, M08 -125X70.................. 93
Hex, M08 -125X90.................. 95
Hex, M10-15X45. . ................ 197
Hex, M10-1.5X25 .................. 105
Hex, M10-1.5X30 .................. 101
Hex, M10-1.5X25. . .................. 99
Hex, M12-175X30 .................. 99
Hex, M12-175X40 .. ............... 103
Hex, M16-20X45 . ................. 103
Hex, M6-1.0X12MM................ 117
Hex, M6-1.0X20................... 117
Hex, M8-125X20 .................. 101
,Hex, Serrated, 3/8"-16 UNC X 3/4” . .. ... 109
Hex, Slotted, #10 -32 UNF X 17 ... ... ... 257
Hex, Socket, M06-1.0 X20 .......... 29, 31
Hex, Socket, M10-1.5X20 ............ 101
Hex, Socket, M10-1.5X 30 ..... 99, 101, 105
Hex, Socket, M10-1.5X45 . .. ... ...... 105
Hex, Socket, M12-1.75 X35 ... ... ..... 105
Hex, Socket, M16-2.0X45 ... .......... 99
Hex, Socket, M16 -2.0X60 ............ 105
Hex, Tapping, M04 -0.70 X25 .......... 257
Hex, Tapping, M06 -1.0 X14 ... ........ 257
Hex, Tapping, M08 - 1.25X20........... 95
Locking, M10-15X30............. 89, 91
Locking, M12-1.75X30............... 89
MO6-1.0X12. ... ... ... ... .. ... ..., 197
MO8-125X25. ... ... ... ... .. ....... 141
M12-1.75X60. .. ........ ... .. ... 45
M16-1.5X20DINO931 .. .............. 33
Panhead Phillips 10-32 X 7/8". . .. ... ... 183
Round Head Slotted #10-24 X 5/8”" .. .. .. 183
SCH250-20X075SS. . . ............... 111
Set, M1I6-1.5X40MM ... ............. 33
Tapping 10-32X 1" . ................ 181
Tapping 3/8”-16 X 3/4” . .. ............ 179
TappingM04 X 25 ... ................ 175
TappingM06-1.0X14 ............... 181
Tapping M08 -1.25X20 .......... 179, 181
Tapping, MO6-1.0 X12. ... ........... 93,
95, 185, 187, 191, 203
Tapping, MO6-1.0X14.............. 185,

187, 189, 191, 193, 195, 197, 199, 201, 203,
207, 209, 211, 213, 215
Tapping, MO6-1.0X20............... 203
Tapping, M08 -1.25 X20.............. 89,
93, 185, 187, 191, 195, 205, 211

Screw, Cap Hex Socket Head



WORD INDEX

58 X2-1/2" .. ... 119, 135
Screw, Flange
MO8-125X20...................... 47
Screw,Hex . ................... 123, 125, 127
17-8X3-1/2" .. 15
17-8 X6 19
1" X312 39
127 -13 X1-1/27 .o 139
1/27-13X3/4” .. .. 147
127 -13X4-1/2" . ... 19
1/27-20 X1, .o 39, 41
1/27-20X2". ... 39, 41
1/4”-20UNC X 1/2" ... .. ... ... . ... 159
1147-20 X214 . .. ... . ... ... 155, 165
147 X1-3/14" .. ... 111, 131
#10-32 X 17, . 81
3147 -10 X 2-1/4" . . ... .. 141
347 -10 X 3. .. 15
3147 -10X4-1/2" . ... 19
34X 1-3/4" .. 139
34" -10X 4", .. 43
387 -16 X1-1/4" . . ............... 97,121
3/8-16UNC X4” . .............. 109, 137
318" X34, . 129
516" -18 X 17 . . ... 53
518 -11X1-3/4" . . ... ... ... ... 149,
151, 153, 155, 161, 163, 165
716" -14 X1-1/27 .. ... ... 97, 111, 121, 131
MO8 -1-1/4"X20. .. .............. 69, 129
MO8-125X20.............. 73,157, 167
MO8-125X30................... 57, 71
MO8-125X20.......... 109, 111, 131, 137
M10-15X20.................... 45, 47
M10-15X35.................... 59, 73
M10-15X35"................... 63, 77
M10-15X60...................... 169
M12-175X50...................... 15
M14-20X14. ... ... ... ... .. 39
M14-20X40.......... ... ... ... 39
M16-20X110........ ... ... .... 135
M16-20X120................. 119, 135
M16-20X45. . ....... ... .. ......... 123
M16-20X50....................... 41
M16-2X50 ....... ... ... ... .... 25
M20-25X35...... ... ... .. ... 97,121
M20-25X60....................... 43
M20-25X75........... 111, 113, 131, 133
M20-25X90................... 97,121
M8-125X25. . ... ... ... ... .. .... 47
Screw, Hex Flange
1/47-20X5/8" .. ... ... 81
516" -18 X3/4” . ............... 155, 165
MO6-10X20...................... 47,
61, 65, 75, 79, 87, 95, 155, 165
MO8-125X20............... 63, 77, 107

MO8-125X25. ... ... ... .......... 45,
49, 51, 53, 83, 87, 95, 157, 167
M10-15X30...................... 169
M12-175X25. ... .............. 45, 141
Screw, Hex Flange Lock
516" -18 X3/4" ... ... ... . ... ... 49
Screw, Hex Flanged
MO8-125X25 ... ... ... .. ... ...... 147
Screw, Hex Head
MO8-125X20................... 61,75
MO08-1.25X20.................... 61,75
M20-25X40.................... 13,17
Screw, Hex Head Flange
M10-15X30....................... 83
Screw, Hex Lock
1/47-20UNC X5/8” . ................. 67
Screw, Hex Serrated Flange
M12-175X30........ ... .. ... ...... 25
Screw, Hex Socket
518 -11X2-1/2" ... ... 141
Screw, Hex Socket Shoulder
387 -1-1/4". .. ... 111, 131
Screw, Hex Tapping
MO6-1"X20 ........ ... . ... 51
MO8-125X20..................... 159
Screw, Panhead Phillips
#8-32X5/8" ... 83
Screw, Round Phillips
#10-24 UNC X 1/2" ... ... ... .. ... .. 147
Screw, Set
147 -20X3/4” ... ... 131
Screw, Slotted
#10-32 X 1/27 . .. 67
Screw, Slotted Head Quarter-Turn
147 175
Screw, Tapping
3/87-16 X3/4" ............. 149, 153, 163
MO6-10X12.................... 49, 87
MO6-10X14.............. 43, 63,77, 87
MO8-125X20................ 13, 15, 17,
19, 49, 55, 57, 59, 71, 83, 141
ScrewHex M16-2.0X50. .................. 39
SCrews . . .. ... e 139
Seal
Door...... 185, 187, 189, 191, 193, 207, 209
Housing, HR350 . .................... 99
Lip oo 139
Lip, 63.5X77.5X8. .. ... ... .......... 99
Roof, Neoprene, 1/8” . . .. ............. 197
Rubber, 3 X10mm . ................ 187,
189, 191, 193, 195, 207, 209, 211
Shaft, Input, 98.425Dia................ 99
Strip,Door. . ... ... 195, 211
Seal,Oil ........ ... .. ... .. . . .. 123
Sensor
CAC Temperature .. .................. 51

291



WORD INDEX

CoolantLevel ....................... 53
FuellLevel......... ... ... ........ 67, 81
HeatLSU-10................... 259, 261
TBAP Cummins. . .................... 83
Temperature 1/2° NPT . . ... ... ... .... 141
Temperature 3/8” NPT .. .. ........ 155, 165
Temperature, 1/2°NPT. . .. ........ 199, 213
Water-in-Fuel . ................... 59,73
Sensor, Temperature
38 NPT. ... ... 119, 135
Separator
Moisture . . .. ... ... ... ... ... .. 159
Moisture, XHP . . . .. .. ... ... ....... 169
Separator Tank Assembly, XHP, ASME CRN AS1210
Certified .. ... ... ... ... ... .. ... ... ... 141
Separator Tank Assembly, XHP, CE ASME CRN
Certified . ......... ... .. .. . ... 141
Set,Shim . .......... .. ... .. .. .. .. .. ... 123
Shaft
Input, HR350. . . ... ...... ... ... ... ... 99
Pintle Eye,Wagon. ... ................ 29
Shaft,Drive. .. ......... ... ... ... ....... 123
Shim
Set. ... ... ... ... 125, 127
Shim Set
129 X176, ... ... .. 99
162X 200. .. ... 101
446 X54 ... .. 105
98 X140. ... ... 105
98 X152, ... 105
Shroud
CoolerBottom. . ..................... 49
CoolerCurbside ..................... 49
Cooler Streetside. . . .................. 49
CoolerTop . ... 49
Silencer
Blowdown EPA .. ............... 109, 137
Silencer, Pneumatic
1A NPT ... 57, 71
Sleeving, Thermal
=112 . 53
Sleeving, Thermal Reflective
1 95
Spacer . ............... 123, 125, 127, 155, 165
Air Cylinder Bracket. . . ........... 111, 131
AxleBump ........ .. .. 19
Bearing. .. ....... ... .. .. ... 99
BearingInput. . . ....... ... .. oL 99
Bearing, 2nd Stage, Female. . .. ... ... .. 101
FanW/Clutch . ...................... 45
FilterPort . . ... ... ... .. ... .. ....... 159
Gear,1stStage . . ................... 101
Gear,2ndStage . .......... ... ... .. 101
Gear,Input . ............. .. .. .. .. ... 99
Spacer,Bearing. . ............ ... ... ..... 127

Spindle

Left. ..o 33

Right. .. ... ... . 33
Spring. . ... .. .. 111, 125, 131

BypassValve. .. .................... 103

Compression. .. .......... ... ........ 35

Eyebolt. ... ... ... ... ... ... ... 185

ForKnottAxle....................... 37

RubberBushed . . .. .................. 21
Spring Shackle Assembly. . . ................ 33
Spring, Shackle Assembly . . ................ 35
Standoff

Male-Female 3/8" Hex 10-32 . ......... 177
Steel Rod, Adjuster Spring

3/80DX4” ... 111, 131
Steering Arm Assembly

Wagon . ... . ... 27
Step . .. 13

Rear Exhaust Plenum .. ............... 89
Strainer

FuelTank . .................. 67, 81, 255
Strainer Assembly

HR350 ....... ... ... . 115
Strap

DEF Tank Mounting. . . ................ 93

Exhaust Plenum Baffle. . . ............. 203

Fiberglass Panel Retention, Long, 2" . ... 189,
193, 207, 209

Fiberglass Panel Retention, Short, 2" . ... 189,
193, 195, 207, 209, 211

Foam Retention. . ... ............ 189, 193,
195, 197, 207, 209, 211
Ground . ......... ... .. ... .. 179
Retention, 800 mm . ................. 197
Roof Rear Panel Extension . ........... 197
TieDown. . ........ .. ... .. .. ... ..... 15
VerticalBaffle .. .................... 203
Stud
I8 . 21
Battery .. ...... ... .. .. .. . L 179
Wheel, M16-1.5X45 . ................ 33
Support
Aftertreatment, HSRG . . ... ............ 89
Aftertreatment, STRG ................. 89
AxleBump . ..... ... ... . 19
Baffle ................. 199, 201, 213, 215
Baffle Angle. . ......... ... ... ... ... 203
DEF Tank,Wagon . . . ................. 93
Drip Pan, Louvered, Curbside. . .. ....... 191
Drip Pan, Louvered, Streetside. . ...... .. 187
DRT ... 89
End, High Speed w/Shock Mount . . .. ... .. 39
Front Baffle Leg. . ........ 199, 201, 213, 215
Lower Shock Mount. . ... ........... 39, 41
LRG FrontAssembly . .. ............... 39
Muffler Vertical. . . .................... 87
Rear Step,Cross. .. .................. 89



WORD INDEX

Rear Step, Curbside .. ................ 89
Rear Step, Streetside. . . . .............. 89
Upper Shock Mount. . ................. 41
Upper Shock Mount, Front. . . ........... 39
Upper Shock Mount,Rear .. ............ 39
Vertical Baffle . .................. 89, 203
Support Assembly . . . ....... .. ... .. ... 39
Switch
Battery Disconnect. . .. ............... 181
Breakaway ............ ... . ... ... ... 15
Momentary S.S.. . . ....... ... ... ..., 177
Pressure 12PSI . ................... 141
Pressure, 12PSINC ............. 153, 163
Selector 3 Position. . . ................ 177
Selector 3-Position. . .. ............... 177
Vacuum. . . ... ... 83
T
Tag
Tier4 EngineOil . ................... 245
Tandem Axle Assembly . . ............... ... 19
Tank
Oil Replenishment. . ................. 253
Separator, XHP, ASME, CRN, AS1210 Cert. 143
Separator, XHP, CE, ASME, CRN Cert . ... 143
Tandem,CSFuel..................... 67
Tandem,LHFuel..................... 55
Tandem,RHFuel. ... ................. 55
Tandem,SS Fuel..................... 67
Tank Assembly
DEF 15 Gallon External Fill . ............ 93
Tank, DEF 15 Gal. External Fill. . .. ........... 93
Tank, Fuel
CSWagon. ....... ... ... ... ... ..., 81
Curbside,Wagon. . ................... 69
SSWagon. . ......... ... . . 81
Streetside, Wagon. . . ................. 69
Tee
S12dIC . 253
-6 JICRun Swivel ............... 155, 165
-6JICSwivelRun ................... 149
BJICX-BJIC...................... 145
-6 JICXM14-1.50-Ring X-6JIC......... 47
-8JICX-8JICX-8JIC...... 65, 79, 113, 133
-8 JIC X -8 JIC X-8 JIC Female . . ... 109, 137
-8JIC X -8 JIC X-8JICFemale. ......... 253
1”NPTF X 1" NPTF X 1" NPTF, 300 Ib.. . . . 117
1/4”Male RunNPT .. ................ 147
T4ANPT. ... 159
1/4” NPT X 1/4” NPT X 1/4” NPT Female . . 111,
131, 147
1/4” NPT X 1/4” NPTF X 1/4” NPTF .. 155, 165
1/4” NPT X 1/4” NPTF X 1/4’NPT . . ... ... 153
1/8 NPTX-4SAEX-4SAE ........... 159
3/4” NPT X 3/4” NPT X 3/4” NPT ........ 141
3IBMPX-8X-8.................. 65, 79

SONPT X 50NPTX.50NPT . ... .. ... .. 53
Hose, 5/8” X 5/8" X 3/8” . ............... 93
Service Air3” . ... ... ... .. 151, 161
Service Air3”,PED . ............. 151, 161
Tee Run
S2JdIC . 109, 137
-6 JIC X -6 JIC X 1/4” NPT Female ... 151, 161
Tee, Male
-6 JICX1/4NPTX-6JIC......... 157, 167
Tee, Run
14"NPTX-6JIC ............... 155, 165
Tee, Straight
1-1/22NPT ... 69
Tee, Street
1-1/27NPT ... 55
1/4” NPT X 3/8" Tube. .............. 57,71
Terminal Connector . . .. ................... 43
Tie
Cable . ......... ... .. ... .. .. 261
Cable, 3/16” X 7-7/8" . . ... .. ... ... ...... 89
TiePlate .. ...... ... .. ... ... .. .. ... ... .. 21
Tie, Cable
18" X8 . 45, 263
Tire
215/75R17-1/2H . . ... ... ... ... 23
Transducer
Pressure, 0-225PSI ................. 257
Transducer, Pressure
0-500PSI ... 145
Tray
Battery . ....... ... 179
Tube
-6 JIC Drain Valve to Muffler. . . .. ... 157, 167
1stStage . ........ ... .. ... ... ... 117
2nd Stage Female, Bearing Scavenger. . .. 117
2nd Stage InletBearing . .. ............ 117
2nd Stage Male,Bearing . . ............ 117
2nd Stage, Discharge Bearing, Female. ... 117
2nd Stage, Discharge Bearing, Male. . . . .. 117
Aftercooler By-Pass XHP . . .. ... ... 151, 161
Aftercooler By-Pass XHP, PED. . . . .. 151, 161
Aftercooler Inlet XHP . . . .......... 151, 161
Aftercooler Inlet XHP, PED. ... ... .. 151, 161
AftercoolerOutlet. . . ............. 155, 165
Aftercooler Outlet, PED . .. ... .. ... 155, 165
AirIntake Engine. . ... ... ... . L. 83
Charge Air Cooler Bottom .. ............ 51
Charge AirCoolerTop . . ... .. ... ....... 51
Connector. . ........................ 83
Decomposition Reactor, QSX15, T4F . . . . .. 91
DEF Tank Fill Restrictor . . .. ............ 93
Engine CoolantInlet .................. 51
Engine CoolantQutlet . . ............... 51
Exhaust 127 DIAX250LG ............. 87
Exhaust 5" DIAX323"LG . ............. 87
Exhaust 5" SCROutlet. . . .............. 87

293



294

WORD INDEX

Exhaust Diesel Particulate FilterIn . . . .. ... 87
Exhaust TurboOutlet. . . ............... 87
Input Shaft, Rear Bearing. . .. .......... 117
IQFilter. .. .................... 153, 163

IQ Filter Tube to Min. Pressure Valve . 153, 163
IQ Filter Tube to Min. Pressure Valve, PED 153,

163
IQFilter, PED .................. 153, 163
QilCooleriIn ......... ... ... ....... 139
Oil Cooler Out ToOTBV XHP . . . ... .. ... 139
OilCoolerReturn. . .. ................ 139
Oil Manifold To QOil Cooler Supply . ... .... 139
PressureRelief . . . .................. 117
Pump Outlet, HR350 . . .. ............. 115
Scavenge . ... 145
Seal ........ ... ... 117

Separator Tank Minimum Pressure Valve .. 149

Separator Tank Minimum Pressure Valve,

PED ...... ... 149
Service Air . ........ ... ... ... .. 153, 163
Service Air, 3" . . ... 149
Service Air, 37, PED. .. ............... 149
Service AihPED . ............... 153, 163

Tubing
5/16” ID. . .. .. 51
Tubing, Synflex
3/80D. . ... . 57, 71
U
U-Bolt......... ... 21
1727 -13X3". ... 149, 153, 163
1/2-13 X4-5/8" .. .......... 149, 153, 163
1/4”-20X1-1/4"ID....... 107, 129, 157, 167
1/47 -20UNC X 1-1/4” .. .......... 109, 137
Union
1-1/2"NPTF . ... . 69
Union, Female
1-1/22NPT .. 55
\")
Valve
3-Way 3/4”NPT. ............ 61, 65,75, 79
3-WayBall 1/4” NPT . ................ 147
Anti-Rumble . .................. 109, 137
Ball3",PED ....................... 153
Ball3/4"NPT. . ................. 171,173
Ball Service 1/2” . .. ................. 253
Ball, 3" . ... ... 149
Bal, 3’NPT,PED ................... 149
Ball, 3/8 NPT . ........ ... .. ... 93
Ball3",PED ... ..................... 163
Blowdown..................... 107, 109,

129, 137, 155, 157, 165, 167
Blowdown, PED. . ................... 107
Coolant Control, 24V, 5/8"Hose . . ... ... .. 93

Oil Pressure Relief. . . ................ 139
Oil Temperature Bypass. . .. ........... 139
Pressure Relief, 200 PSIG, 1" NPT. ... ... 117
Regulator, Spring. . . .......... ... ... 147
Valve, Ball
1-12NPT ... 69
1-1/2” NPT TeeHandle ................ 55
12NPT .. 53
14" NPT ... 149
3 151, 153, 161, 163
NPT,PED .. ................. 151, 161
B4NPT. ... 171,173
Lockable, 3" .. ................. 151, 161
Lockable, 3" NPTLockable, PED. . . .. 151, 161
Valve, Butterfly . .................... 113, 133
Valve, Check
3” Minimum Pressure. . ... .. .. 149, 153, 163
3” Minimum Pressure, PED . ... 149, 153, 163
3Wafer . ........... ... ... .... 119, 135
3"Wafer, PED . ..................... 119
Valve,Evacuator . . . ......... ... ... .. ..... 85
Valve, Safety
14" NPT . ... 107, 129
14 NPT,PED...................... 107
A40PSI. . ... 141
Valve, Shuttle
T4 NPT ... 147
Valve, Solenoid
24V 1/ NPT .. ... ........ 107, 129, 147
Valve, Stem. . . ... ... . . . 23
Viewport Assembly .. ......... ... .. ...... 177
w
Washer. . ... ... .. . . . . . .. 35
12°Flat ......... ... ... . . .. ... 131
14" Flat . ....... ... ... . . . . ... 111
3/8Flat ...................... 109, 137
36MMX4MMThick. . ................ 33
5M67,ID . ... 197
Flat1/2” ... ... . . . 111
Flat3/8” . ...... ... .. . . . . . . . ... 261
Flat3/8"Dia........................ 253
Flat3/8"ID .............. .. ........ 179
Flat, 172" ID. . ....... ... .. .. .. .. . ... 143
Flat, 1/47ID. . ......... ... .. .. ...... 117
Flat,3/8"ID........... ... .......... 185
Flat, 5/16"ID. .. ......... ... ... ..... 185
M28 X3DIN125. .. ... ... ... .. ....... 29
Washer Flat
L 39
Washer, Flat
171D . 15
1127 147, 159
121D ... . 15, 149, 153, 163
1/4°1D . ............... 107, 129, 155, 165
#10. .. 147



WORD INDEX

13167 ID. . o oo 43,111, 131 Well
471D o 15 Thermostat . . . ................. 259, 261
B8 169 Wheel
516" Dia. . oo 111, 131 17-1/2" X 6-3/4"HC ... ... 23
5167 ID......... ... ... ... .... 53,57, 71 Wheel And Tire Assembly ... ............ 19, 25
B8 149 Wheel ChocK. . . . o oo 15
58 1D vt 119, 135

Washer, Lock
- 53 Y
MOB SST. .. oo 181 Y-Strainer

Washer, Snubber. . .. .............. 43,97, 121 3B"NPT.....o 159, 169

Washer, Spindle .. ....................... 21 Yoke

Washer, Tang . .. ..o oo 21 MIO ..o 25

295



296

REVISION HISTORY

REV EC NUMBER DESCRIPTION
A — ORIGINAL RELEASE
B Add PED And Wagon Running Gear







DOOSAN

Doosan Infracore Portable Power Doosan Infracore

1293 Glenway Drive Portable Power
Statesville, N.C. 28625

DoosanPortablePower.com

© Doosan Infracore Portable Power Printed in the U.S.A.



	 PARTS ORDERING
	NO TITLE

	 STANDARD PARTS
	Frame, Tandem
	Frame, Tandem, Drawbar
	Frame, Wagon
	Running Gear, Tandem, Installation
	Running Gear, Tandem, Axle Assembly
	Running Gear, Wheel And Tire Assembly
	Running Gear, Wagon, Installation
	Running Gear, Wagon, Axle Assembly, Front
	Running Gear, Wagon, Drawbar Assembly
	Running Gear, Wagon, Steering Arm Assembly
	Running Gear, Wagon, Front Axle Sub Assembly
	Running Gear, Wagon, Axle Assembly, Rear
	Running Gear, Wagon, Rear Axle, Brake Assembly
	Running Gear, Tandem, Less Running Gear, With Shock Mount
	Running Gear, Wagon, Less Running Gear, With Shock Mount
	Engine, Installation
	Engine, Engine Assembly, With Fan Clutch, Cummins QSX15 T4F
	Engine, Fan Clutch
	Cooling System, Fan Shroud Installation
	Cooling System, Cooling Package Installation
	Cooling System, Radiator, Oil, And CAC Coolers
	Fuel System, Tandem, Fuel Tank Installation
	Fuel System, Tandem, Venting
	Fuel System, Tandem, Standard Piping
	Fuel System, Tandem, Remote Fuel Lines, No Pump
	Fuel System, Tandem, Remote Fuel With Electric Fuel Pump
	Fuel System, Tandem, Remote Fuel With Pump, Fuel Lines
	Fuel System, Tandem, Fuel Tank Assemblies
	Fuel System, Wagon, Fuel Tank Installation
	Fuel System, Wagon, Venting
	Fuel System, Wagon, Standard Piping
	Fuel System, Wagon, Remote Fuel, No Pump
	Fuel System, Wagon, Remote Fuel With Electric Fuel Pump
	Fuel System, Wagon, Remote Fuel With Pump, Fuel Lines
	Fuel System, Wagon, Fuel Tank Assemblies
	Air Intake
	Air Intake, Air Cleaner Assembly
	Exhaust System, Muffler And Piping
	Exhaust System, Aftertreatment Support
	Exhaust System, Aftertreatment And Piping
	DEF System, Tank
	DEF System, Piping
	Airend, HR350, Installation
	Airend, HR350, Gear Case
	Airend, HR350, Interstage Bearings and Caps
	Airend, HR350, 1st Stage Rotors
	Airend, HR350, 2nd Stage Rotors
	Airend, HR350, Regulation
	Airend, HR350, Anti-Rumble Piping
	Airend, HR350, Air Cylinder and 24 VDC Compressor
	Airend, HR350, Intake Valve Assembly
	Airend, HR350, Oil Pump And Filters
	Airend, HR350, Tubes And Fittings
	Airend, HR350, Discharge Piping
	Airend, HR2.5, Installation
	Airend, HR2.5, Gear Case
	Airend, HR2.5, Upper Rear Bearings and Caps
	Airend, HR2.5, Lower Rear Bearings and Caps
	Airend, HR2.5, Piping
	Airend, HR2.5, Air Cylinder and 24 VDC Compressor
	Airend, HR2.5, Intake Valve Assembly
	Airend, HR2.5, Discharge Piping
	Airend, HR2.5, Anti-Rumble Piping
	Oil Piping, Installation
	Separator Tank, Installation
	Separator Tank, Tank Assembly
	Separator Tank, Piping
	Separator Tank, Regulation
	Service Air, Standard, No Filtration
	Service Air, IQ, Piping, Aftercooler Inlet
	Service Air, IQ, Filtration Outlet, Piping
	Service Air, IQ, Aftercooler, Piping
	Service Air, IQ, Drain Lines
	Service Air, IQ, Filters And Moisture Separator
	Service Air, AC, Aftercooler Inlet, Piping
	Service Air, AC, Filtration Outlet, Piping
	Service Air, AC, Aftercooler, Piping
	Service Air, AC, Drain Lines
	Service Air, AC, Moisture Separator
	Central Drains, Tandem
	Central Drains, Wagon
	Electrical System, Control Panel Installation
	Electrical System, Operator And Gauge Panels
	Electrical System, Battery Installation
	Electrical System, Fuse Block and Relay Mounting
	Electrical System, Lighting, Tandem
	Enclosure, Standard, Front
	Enclosure, Standard, Streetside
	Enclosure, Tandem, Streetside, Rear
	Enclosure, Standard, Curbside
	Enclosure, Tandem, Curbside, Rear
	Enclosure, Tandem, Rear
	Enclosure, Standard, Top
	Enclosure, Tandem, Streetside, Air Intake Baffles
	Enclosure, Tandem, Curbside, Air Intake Baffles
	Enclosure, Standard, Exhaust Plenum Baffles
	Enclosure, Standard, Remote Fuel, Door, 
	Enclosure, Wagon, Streetside, Rear
	Enclosure, Wagon, Curbside, Rear
	Enclosure, Wagon, Rear
	Enclosure, Wagon, Streetside, Air Intake Baffles, 
	Enclosure, Air Intake Baffles, Curbside, Wagon
	Enclosure, Wagon, Drip Pan Base
	Acoustic Panels, Front
	Acoustic Panels, Streetside
	Acoustic Panels, Tandem, Streetside, Rear
	Acoustic Panels, Curbside
	Acoustic Panels, Tandem, Curbside, Rear
	Acoustic Panels, Tandem, Rear
	Acoustic Panels, Top
	Acoustic Panels, Streetside, Intake Baffles
	Acoustic Panels, Curbside, Intake Baffles
	Acoustic Panels, Wagon, Streetside, Rear
	Acoustic Panels, Wagon, Curbside, Rear
	Acoustic Panels, Wagon, Rear
	Decals, Branding
	Decals, Interior Safety
	Decals, Exterior Safety And Options
	Decals, EEC

	 OPTION PARTS
	Engine Oil Replenishment
	Fuel System, Fuel Tank Crossover Vent Line
	Auto Start With 120VAC Battery Charger
	Heaters, 120VAC
	Heaters, 240VAC
	Telematics System

	 RECOMMENDED SERVICE PARTS
	NO TITLE

	 WIRING DIAGRAMS
	REVISION HISTORY



